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Notes for using this parts book

1 This book was prepared based on information available in April 2003.

2 Parts are subject to changes in desiﬁn without prior notice.
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At . E{&BIFR (BE-1204B) / Machine body (BE-1204B)

REF.NO CODE |aTy b A NAME OF PARTS RM
1 $58327001 4| ayk e HED ASSY
1-1 047401242 4| A7) " a2 PIN, SPRING ROLL 4X12
1-2 047401242 |  A{A7UE w4X12 PIN, SPRING ROLL 4X12
13 $58517000 4| 9ZEE4X4(15) IWICK, 4%4 L=15
2 S42445001 | 12| 7HE AR 938X25 BOLT, SOCKET {S/P WASHERMBX25
3 S58312001 a|aykyrishn—F HEAD SIDE COVER, F
4 018400836 8|74 AbaxE BOLT, SOCKET M4X8
5 $58313001 4| AT I AN -R HEAD SIDE COVER, R
6 018400636 8|7r& Mbade _ {BOLT, SOCKET M4Xs
7 $58315001 4|arkiAansan-R _|HEAD FRONT COVER, R
8 002400514 B|+1A"24X5  ISCREW, PAN M4X5
9 $58314001 Ay Ladishn-L HEAD FRONT COVER, L
10 002400514 4[+1A"24X5 SCREW, PAN M4X5
- |11 061400616 4|4534%6 SCREW, FLAT M4X6

12 $58316001 4|3ahatdIA QIL SUPPORT, A
13 $58328001 FIESL RIS yas QIL WICK PRESSER
14 002400514 Bl+Ta"4X5 SCREW, PAN M4X5
15 $58317001 4|$1%a441B |OIL SUPPORT, B
16 062500802 8|+A"15X6 SCREW, PAN M5X6
17 S58318000 4|93k E6XB(200) - |WICK, BX6 =200 -
18 026050136 8|EFH 0 334" 5 WASHER, PLAINS 5
19 $58320000 | 12|E7Y3EE(150) FLAT WICK, L=150
20 $58321000 4|¥1937TI0k QIL FELT
21 S58322000 4| 93EE(60) WICK, 60
22 $58323000 4|yyH7103.30 LINK FELT, 3.3L

123 S58324000 | 16|Ys971+3.3M LINK FELT, 23M :
24 $58325000 4| EbYFDITLE BASE NEEDLE BAR FELT
26 140647101 A\ CORD HOLDER
27 002400514 Al+tAa' 45 SCREW, PAN M4X5
28 $58507000 4| AT A Ty BED FRAME SIDE PACKING
29 $58057001 4|amyE BED
30 S58058001 4|55 YANE LOWER SHAFT BUSH, F
31 S58059001 | 4|¥8 48AR LOWER SHAFT BUSH, R
32 012060636 4| FHEF6X6 SET SCREW, SOCKET (FT) MGX6
33 §25328001 8|7k FELT '
34 S$58060001 4{A" AN -A BED COVER, A

135 062400616 | 161~ IM4X6 SCREW, PAN Mdx6
36 S$58061001 4|lAan'-B BED COVER, B
37 S$25310101 | 16{#34'4 SCREW, FLAT M4
39 S58062001 | 12[3F4% A+ FIXED BOLT

140 021080108 | 36|+Yk1328 NUT, 1 M8
41 | 021080308 | 12|+¥h328 NUT, 3 M8
42 025080238 | 12|E3tH A #F278 ASHER, PLAIN M B
43 - 028080248 | 12|40 42-8 ASHER, SPRING 2-8
44 S$58063001 | 24|%h'48 ASHER, M8
45 076003809 41479 97re00322 BALL BEARING, 600372
46 S58471001 4| 9rh5-15 BEARING COLLAR, 15
47 $23651001 B|THL76XEH A * |SET SCREW, SOCKET (FT) MEX6
48 048350242 |  4|{kAJ7FINC35 RETAINING RING, INTERNAL C35
49 $47229100 AhTan-Hz ROTARY HOOK COVER ASSY
49-1 S44518100 41 hvhn=- ROTARY HOOK COVER
49-2 ‘SA0171000 4|hhn=7Tibk FELT
50 S44519001 4|hn'=HHT COVER SUPPORT .
51 V08671003 B+ A"t hA3IX5DB SCREW, PAN (S/P WASHER) M3X5
52 $32488001 A|lhn—HIn % [COVER HOLDER SPRING
53 060400816 4ln'{ub4xs SCREW, BIND M4X8
56 S58477001 4lhT SPAGER, 17
57 N 104450101 4|7 hEus [RUBBER CAP, B
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A2 . F{kBi{%(BE~1206B) / Machine body (BE-1206B)

REF.NO CODE  |aTY b Ad NAME OF PARTS /M

1 $58327001 BiAYE S HED ASSY _

1-1 047401242 BIAZ LT E 4X12 PIN, SPRING ROLL 4X12

1-2 047401242 6| AT LT EAAX12 PIN, SPRING ROLL 4X12

1-3 558517000 I EHEIVEREY) WICK, 4X4 L=15

2 S42445001 | 18|7F& MM H38X25 "|BOLT, SOCKET (3/P WASHERMBX25
3 $58312001 BlAYI YA -F HEAD SIDE COVER, F

4 018400838 | 12|74 Lh4X8 BOLT, SOCKET M4X8
s $58313001 8|avF AN -R HEAD SIDE COVER, R

6 018400636 | 12|FHF LMYG BOLT, SOCKET M4Xs

7 $58315001 Blavk Ladihn’-R HEAD FRONT COVER, B

8 002400514 | 12|+FA"24%5 SCREW, PAN M4X5 -

] 858314001 | B|AykiaATAdn-L HEAD FRONT COVER, L

10 002400514 6|+A"34X5 SCREW, PAN M4X5

11 061400616 | - 6]H524X6 SCREW, FLAT M4XB

12 $58316001 B{F1aHHIA OIL SUPPORT, &

13 §58328001 G ESL RIS A [OIL WICK PRESSER

14 002400514 | 12|+Fa"34X5 SCREW, PAN M4X5

15 $58317001 8l$1914418 |OIL SUPPORT, B

18 062500602 | 12|+~ 35%X6 SCREW, PAN M5X6

17 $58318000 6|75 E6X6(200) WICK, 6X5 =200

18 026050136 | 12|e5%' 4 %ah™45 WASHER, PLAINS 5

19 $58320000 | 18|E54:EE(150) FLAT WICK, L=150

20 S58321000 6|¥2 92 71Ak OILFELT

21 558322000 6| 7:tx(60) WICK, 80

22 $58323000 8l 7Likka3L * |LINK FELT, 3.3L

23 $58324000 | 24|)u971ibb3.3M LINK FELT, 3.3M

24 558325000 B|EbARIITLE BASE NEEDLE BAR FELT

26 140647101 | B|1-FH¥T CORD HOLDER

27 002400514 Bl++A"14X5 SCREW, PAN M4X5

28 S58507000 BlAYF YR AN YLy BED FRAME SIDE PACKING

20 S58057001 glawr ' BED '

30 S58058001 B9 TRINF LOWER SHAFT BUSH, F

31 S58059001 Bl BMAR LOWER SHAFT BUSH, R

32 012060636 B|7TES6XE SET SCREW, SOCKET (FT} M6X6
33 $25328001 | 12{71Ab FELT

34 S58060001 BlAR A=A BED COVER, A

35 062400616 | 24[F~"aM4X6 SCREW, PAN MdX6 .

36 §58061001 | B[AYNIN-B BED COVER, B

37 §25310101 | 24[#5%4 |scREw, FLAT M4

39 §58062001 | 18|3aT{H Ak FIXED BOLT

40 021080106 | 54|FYhya8 NUT, 1 M8

41 021080306 | 18[f9h3y18 NUT, 3M8

42 025080236 | 18|t7% 4 4F178 WASHER, PLAINM 8

43 028080246 | 18|wWHH N 42-8 WASHER, SPRING 2-8

44 S58063001 | 26|48 - |WASHER, M8

45 076003809 6|47y 99600322 " |BALL BEARING, 600377

45 558471001 8| 315 BEARING COLLAR, 15

47 §23651001 | 12|Frt5exedvs SET SCREW, SOCKET (FT) M6X6
48 048350242 6| k97 137C35 RETAINING RING, INTERNAL ¢35
49 547228100 Blhvhn -4z ROTARY HOOK COVER ASSY
49-1 544518100 B|hvhn - ROTARY HOOK COVER

49-2 SA0171000 &|hThm=-72iLb FELT :

50 S44519001 Blhn 44T COVER SUFPORT

51 uD8sT1003 | 12{++A"EAA3X5DB SCREW, PAN (S/P WASHER) M3X5
52 $32488001 Blhn~AHIn % COVER HOLDER SPRING

53 060400816 BlWAuF4Xs SCREW, BIND M4X8

56 S58477001 |  8lhuH7 SPACER, 17

57 104450101 6|3 Lt RUBBER CAP, &
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B . EREh&EHES4R / Driving shaft mechanism

REF.NO CODE |aTy B AA NAME OF PARTS RM

1 $58101001 219897 --43 DRIVING PULLEY ASSY

3 558104001 2|7 =0 PULLEY SCREW

4 $23651001 2| PHEFEXEHY A SET SCREW, SOCKET (FT) M6X6
Is 558105001 1|7°=)=r=2, PULLEY CASE

7 542924001 1|92 v DRIVING SHAFT SUPPORT

8 $58106001 1| 35— BEARING COLLAR
Is 558155001 1% 79rh7- SHAFT SUPPORT COLLAR

10 558157001 1% 95h73-7"-) SHAFT SUPPORT GOLLAR PULLEY
11 523651001 6| FHEF6XBEY A SET SCREW, SOCKET (FT) MeX6

12 076204800 4575 620427 BALL BEARING, 620422

13 048470242 4| FAITTIICAT RETAINING RING, INTERNAL C47

16 542445001 41T M 728X25 BOLT, SOCKET (&/P WASHERIMBX25
17 $58107001 1220 SCALE PLATE

18 $58110000 HEYFINY, SLIT PLATE

19 052400808 4|FA I HEF4X8 SCREW, PAN {S/P WASHER) W4X8
20 £58108001 1Ay Ain’y RROW PLATE

21 062400816 8|1~"34x8 SCREW, PAN M4X8

22 028040246 B A AYh R4 ASHER, SFRING 24

23 025040335 8| R (4 ASHER, PLAIN L 4

24 $58109001 1| AU A% SLIT SEMSOR PLATE

25 858159001 1|97 A A 1% UPPER SHAFT SENSOR BASE PLATE
26 S58160001 2|57 SR A SA L-SHAFT SEMSOR SETTING PLATE
28 542591001 3|EUtEn Lz SENSOR PCB ASSY

29 044300605 6|+~ J33X60A SCREW, PAN {S/P WASHER) M3X6
30 0524008086 2|FA"an RE34X8 SCREW, PAN (S/P WASHER) M4X8
32 §58111001 1|Frav7 =AYy TENSION PULLEY HOLDER

33 $42446001 2(TTH A IZ6X14 BOLT, SOCKET (5/P WASHER)MEX14
34 $58112001 1|Fauy” TENSION SHAFT

35 012400636 2|7HE34%6 SET SCREW, SOCKET (FT) M4X6

37 558144001 1|F¥357—)53 TENSION PULLEY ASSY

3g 508479001 PIRy a o 1 BOLT, MeX50

41 558114001 11 E-47"-)05 MOTOR PULLEY ASSY

42 S58117001 1E-97 -5 MOTOR PULLEY CLAMP COLLAR

43 018501236 1|7+H bEX12 BOLT, SOCKET M5x12

44 JO2647001 1|GIME-543093 CIM MOTOR ASSY, 430

45 S47269001-| - 4|7 AMII6X20 BOLT, SOCKET (S/P WASHER)MBEX20
46 ‘| 858158001 1|44 MOTORHOLDER . .~ a
47 $58524001 |  4|yviavhi- CUSHION COLLAR -

48 152864000 8|03y CUSHION

49 025800332 4|3 H 34 (7.14 WASHER, PLAINL 7.14

50 547270001 4| THK MHIz6X30 BOLT, SOCKET {5/P WASHER)MEX30
51 558557001 1| E=4hn=9: MOTOR COVER ASSY

51-1 $58118001 1| T-5-In"- MOTOR COVER

51-2 538351001 ELE Yoy LABEL, HIGH TEMP.

52 052400806 4{FATINAETAXB SCREW, PAN (S/P WASHER) M4X8
53 $58119001 1|29k DRIVING BELT

<BE-1204BH > < For"BE~-1204B" >

54-1 $58148001 1Ly 9T CONMECTING SHAFT UPPER

55-1 858121001 1Ly s CONNECTING SHAFT LOWER

56-1 S58149001 1| I¥ 95 9548 DRIVING SHAFT LOWER

<BE-1206BfH > < For"BE-1206B" >

54-2 558120001 by o9z CONNECTING SHAFT UPPER

55-2 553121001 Loy b CONNECTING SHAFT LOWER

56-2 $58122001 1IE P 4 DRIVING LOWER

54-2 $58120001 1Ly e CONNECTING SHAFT UPPER

55-2 558121001 1| Ly g COMNECTING SHAFT LOWER

5g-2 558122001 199 905 DRIVING LOWER

855-C42-103
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B . BR&ji#d P48 / Driving shaft mechanism

REF.NO CODE |Q'TY By A NAME OF PARTS RM
57 018501636 2|7+ AEEXIE BOLT, SOCKET M5X16
58 021500216 2|25tk NUT, 2 M5
61 S58123001 1| P4V LT =10 IDLE PULLEY SHAFT
62 048150142 2|k47%° 539015 RETAINING RING, EXTERNAL C15
63 S58144001 1|FriAayr=ynz TENSION PULLEY ASSY
85 025080236 1|E5H h %F298 WASHER, PLAIN M 8
86 028080246 1|34 32-8 WASHER, SPRING 2-8
67 021080106 1|F7r15a8 NUT, 1 M8
71 S58478101 1|4 7K v9A52 GEAR BOX ASSY
71-1 152700000 1| A3V 7 vaA SLIDE BUSH, A
72 S58064001 1|&7rh3-15 SET SCREW COLLAR, 15
73 5236851001 2|THEISBXERY S SET SCREW, SOCKET (FT) MBX6
T4 $32521001 4 AFAM S |WASHER, THRUST
75 532424000 2(AFA MRV 0 THRUST ROLLER BEARING
76 558465001 2|9V TA DRIVING GEAR, A
77 523651001 4| T TEFEXEFIF SET SCREW, SOCKET (FT) MeX6
78 S58471001 3|1¥ rh3-15 BEARING COLLAR, 15
79 §23651001 8|7 TEF6XBAYA SET SCREW, SOCKET (FT) MBX6
80 §58477001 3|hHT SPACER, 17
81 $58472001 1|45-15 |COLLAR, 15
82 076003809 3|43 600322 BALL BEARING, 6003ZZ
83 048350242 4{FA97Fa5Cas RETAINING RING, INTERNAL C35
84 558479101 1|74V LE TAYS IDLE GEAR ASSY, A
85 $32521001 2IA3AM T |WASHER, THRUST
86 S58064001 1[#Yrh5-15 SET SCREW COLLAR, 15
87 $23651001 2{7TEI8X6R A SET SCREW, SOCKET (FT) M6X6
B8 $58467001 1AV LE TS IDOLE GEAR SHAFT
89 $23651001 2(FHEFEXE85Y4 SET SCREW, SOCKET (FT) M6X6
80 S58468001 1|9F9% 79U DRIVING GEAR SHAFT, U
91 S58469001 1|9V IF T DRIVING GEAR SHAFT, L
g2 S58475000 2\ 597" 15-15 COUPLING, 15-15
93 S58470001 1|F FE YIRS GEAR BOX, COVER, §
o4 060400416 2[4y Maxs SCREW, BIND M4X4
95 104450101 2(7Lht8 RUBBER CAP, 8
96 S58776001 3|7HE AEBXS0 BOLT, SOCKET M&X50
97 025080236 Ales i AFans WASHER, PLAINM 8
98 028080246 |  3|nWAH4 42-8 WASHER, SPRING 28~ .
a9 021080106 6(1yH%a8 NUT, 1 M8 -
100 S$58063001 6|48 WASHER, M8

855-C42-103




C1 . _EmBatR (BE-12048) / Upper shaft mechanism (BE-12048)




C1 . LB (BE-1204B) / Upper shaft mechanism{BE-1204B)

REF.NO CODE |aTy B Ao NAME OF PARTS RM

1 $58329001 4| YR hi NEEDLE BAR DRIVING CAM

2 $58331101 4|NTUA -5 BEARING CASE ASSY

3 555487001 12| FHb 425X 16 BOLT, SOCKET (5/P WASHERWMSX16
4 S$58330001 LARVE a7 TR S 51 NEEDLE BAR CAM COLLAR

5 018501636 4|THE AMOX16 BOLT, SOCKET M5X16
16 S58333001 4|yl CONMECTING ROD

7 012500526 4| FFEF5X5 SET SCREW, SOCKET (FT) MS¥S

8 S$42540000 4|-F AT NEEDLE BEARING

9 58380001 4| Fub U hAN THREAD TAKE-UP CAM SPACER

10 062400816 | 12|+~'14x8 SCREW, PAN M4X8

1 558334100 4| FuE" VIV Rk THREAD TAKE-UP DRIVING CAM

12 018400838 87T LM4XR BOLT, SOCKET M4X8

13 025040138 8le7Y AR I4 |WASHER, PLAINS 4

14 558335000 4|R/FHIhL CLOTH PRESSER CAM

15 018401636 B Lh4X16 BOLT, SOCKET M4X16

16 025040136 8|3 24 |WASHER, PLAINS 4

17 $58336001 4|2/ Th k- CLOTH PRESSER CAM COLLAR

18 018401636 4|7HK LHAX16 BOLT, SOCKET M4X16

19 $58347001 L I DRIVING LEVER SHAFT

20 $23651001 4|FTEFENGHYA SET SCREW, SOCKET (FT) M6X6

21 $58348001 a|wybhi- SET SCREW COLLAR

22 $23651001 8|7 TEFOXGFY A SET SCREW, SOCKET (FT) M6X6

23 $58342001 LAY T e ] MEEDLE BAR DRIVING LEVER ASSY
24 012400436 4|7TE4X4 SET SCREW, SOCKET (FT) Mdx4
25 $58341001 LA L I W DRIVING CONNECTOR

26 $58340001 4|ND.2E™Y NO.2 PIN

27 $58340001 4|An"-% SPACER

28 S58337001 4| T L -hz WORK CLAMP DRIVING LEVER ASSY
29 S$32674101 4(an8 ROLLER, 8

30 012400436 4|FTE74%4 SET SCREW, SOCKET (FT) MdX4

31 $58341001 4|9 Lh DRIVING CONNECTOR

32 $58340001 4|ND.2E'Y NO.2 PIN

33 558346001 4|NDAEY NO.1 PIN

34 $58352001 BlLuirmy b An-4 CONNECTING ROD SPACER

35 0210680106 4132ty NUT, 1 M&

36 028060246 4{NIYh $2-6 |WASHER, SPRING 26

137 $58351001 | - 4{®:taE™ BASE NEEDLEBAR. = =~ .0 .

38 012500536 4|7TEFEXS SET SCREW, SOCKET (FT) M&¥5s -
39 $58372001 A& I TRy NEEDLE BAR LIFTING PARTS

39-1 $58358001 41430 7 ez ILIFTING BLOCK ASSY

39-2 $58361001 LANES L, SPRING BASE

39-3 $58362001 4T R JUMP SPRING

39-4 S58363001 4| JUMP BASE

39-5 S58371000 41919 P EL AN Y [LIFTING PARTS SPACER

39-6 558360000 4| N)E 30 M NEEDLE BAR LIFTING BUSH

39-7 008260304 4{+}547126X3 SCREW, TRUSS M2.6X3

398 S58370001 41 puT TN = JUMP CUSHION BASE

39-9 062260316 8|+~ "228X3 SCREW, PAN M2.6X3

40 S58366001 AT T I T e W-CLAMP LIFTING PARTS ASSY

41 S58368000 YIS 95 140 W-CLAMP LIFTING BUSH

42 008260304 4[+}5A7126%3 SCREW, TRUSS M2.6X3

43 S58369001 A[AH TN -R W-CLAMP CUSHION BASE

44 062300416 4|FA’IMax4 SCREW, PAN M3X4

45 558357001 LA EVI e bl s THREAD TAKE-UP SHAFT SUPPORT
46 018401036 8|7 hb4X10 BOLT, SOCKET M4X10

47 S58537001 4|FUb VP-hEY THREAD TAKE-UP ARM PIN

48 558353001 LA VI T P TR. TAKE-UP DRIVING LEVER ASSY
49 018501236 4| P AH5X12 BOLT, SOCKET M5X12

50 $32674101 4(3n8 ROLLER, 8

51 558356001 4| FuE vy A I LEVER

855-C42-109
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U1 . CPEEIER (BE-12048) / Upper shaftt mechanism (Bk-12045)
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C1 . L BhPI{% (BE-1204B) [ Upper shaft mechanism (BE-1204B)

- CODE

012400438

REF.NO QTy bAoA NAME OF PARTS RM

52 107550002 4|3n ROLLER : .

53 §32575001 4|Fvevaney THREAD TAKE-UP ROLLER PIN

54 018501236 4|7+ bEX12 BOLT, SOCKET M5X12

55 S58500001 | 4|3 YuTHNASE JUMP DRIVING ASSY .

55-1 S58379000 4| ATVE Y 443 STEPING MOTOR ASSY

55-2 558373001 4| WRAT~AN =3, PULSE MOTOR BASE

55.3 062300818 | 16|+A"IM3X8 SCREW, PAN M3X8

55-4 $58375001 41 Yo7 b -z JUMP LEVER ASSY

55-5 018401036 |  4|FH& Lb4X10 BOLT, SOCKET M4X10 _

55-6 858376001 A|dbn =R I E JUMP LEVER EXTENSION SPRING

55-7 $58378000 4|yay |CUSHION :

55-8 §58377001 ALV DE V) CUSSHION PIN

559 012300338 4| FHEF3X3 SET SCREW, SOCKET {FT) M3X3
158 §55481001 B|FHH WM 734K12 BOLT, SOCKET ({S/P WASHER)M4X12

57 012400436 4| FHE74X4 SET SCREW, SOCKET (FT) M4X4

58 012400838 4|FHE74X8 SET SCREW, SOCKET {FT) M4X8 -

59 012400836 4|FTE74X8 SET SCREW, SOCKET (FT) M4xa

60 4|F+E54X4 SET SCREW, SOCKET (FT) Mdx4

855-C42-109
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C2. Bk (BE-12068) / Upper shatt mechanism (BE-12068)
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C2 . s P{% (BE-1206B) / Upper shaft mechanism (BE-1206B)

REF.NO CODE |QTy LA NAME OF PARTS RM

1 $58329001 B|E L MEEDLE BAR DRIVING CAM

2 $58331101 B|ATY T =A% BEARING CASE ASSY

3 S55487001 | 18|FH& LM H35X16 BOLT, SOCKET {S/P WASHER)MSX16
4 558330001 8|nE ShAYAh5- MEEDLE BAR CAM COLLAR

5 018501636 B|FT& LI5X16 BOLT, SOCKET M5X16
|6 858333001 6Ly CONNECTING ROD

7 012500536 6|7+E35X5 SET SCREW, SOCKET (FT) M5X5

8 $42540000 B|=-FANT Iy MEEDLE BEARING

9 558380001 B|TrE VvhAAN -4 THREAD TAKE-UP CAM SPACER

10 062400816 | 18|FA"24X8 SCREW, PAN M4X8

oh 558334100 6|TrE IR ThA THREAD TAKE-UP DRIVING GAM

12 018400836 | 12|Fir& LH4x8 BOLT, SOCKET M4X8

13 025040136 | 12(E5%' % 34394 WASHER, PLAIN S 4

14 $58335000 8|R/4¥rhh CLOTH PRESSER CAM

15 018401636 | 12|7F& AH4X16 BOLT, SOCKET MdX16

16 025040136 | 12|E74 4 #3304 WASHER, PLAINS 4

17 §58336001 8| R/ AHTHADF- CLOTH PRESSER CAM COLLAR

18 018401636 B|FH& AMX18 BOLT, SOCKET M4X16

19 S58347001 8|7 L -4y DRIVING LEVER SHAFT

20 $23651001 8|FHe6X6Hy A SET SCREW, SOCKET (FT) M6X6

21 S$58348001 6|tythi- SET SCREW COLLAR

22 S23851001 | 12|THeexedyid SET SCREW, SOCKET (FT) M6X5
23 $58342001 6| IR I =03 MEEDLE BAR DRIVING LEVER ASSY
24 012400436 B|FTE74X4 SET SCREW, SOCKET (FT) Mdx4
25 S$58341001 8| oV L DRIVING CONNECTOR

26 558340001 6|NO.2E"Y NO2 PIN

27 S$58349001 B AN-H SPACER

28 $58337001 B{HFTI LN 93 WORK CLAMP DRIVING LEVER ASSY
29 $32674101 6lans ROLLER, 8

30 012400436 Bl7TE34X4 SET SCREW, SOCKET {FT) Max4

31 $58341001 &loM Ly DRIVING CONNECTOR

32 $58340001 6|NO.2t™Y MO2 PIN

33 S58346001 6|NO.1E™ NO.1 PIN

34 S58352001 | 12|Lirynykaa’-# CONNECTING ROD SPACER

35 021060106 gl1vatyte NUT, 1 M8

36 028060246 BN A6 WASHER, SPRING 26

37 S58351001 | ' . 'B|EFAUED BASE NFEDLEBAR ~ ~ . "7 .
38 012500536 |  6|7FEF5XNE SET SCREW, SOCKET (FT) MBX5 .-~ -
39 S58372001 BN 3 T MEEDLE BAR LIFTING PARTS

39-1 S58358001 CIVE Ll LI [LIFTING BLOCK ASSY

39-2 $58361001 G DL SPRING BASE

39-3 558362001 Bl HTNG JUMP SPRING

49-4 S$58363001 CIVR MR T JUMP BASE

39-5 58371000 &Y AVF T EL AN |LIFTING PARTS SPACER

39-5 $58360000 8| R A0 ML NEEDLE BAR LIFTING BUSH

39-7 008260304 6(+k52226X3 SCREW, TRUSS M2.6X3

39-8 $58370001 VR VPRI JUMP CUSHION BASE

39-9 062260316 | 12|F~"126X3 SCREW, PAN M2.6X3

40 58366001 ClER st bl g Ml W-CLAMP LIFTING PARTS ASSY

41 558368000 BT I ML W-CLAMP LIFTING BUSH

42 008260304 6(+F5A126X3 SCREW, TRUSS M2.6X3

43 S58369001 ClER R s VA | W-CLAMP CUSHION BASE

44 062300416 B|FaIM3X4 SCREW, PAN M3X4

45 S58357001 6| oW 0 THREAD TAKE-UP SHAFT SUPPORT
46 018401038 | 12|FHi Lh4X10 BOLT, SOCKET M4X10

47 S$58537001 6TV YP-LETY THREAD TAKE-UP ARM PIN

48 558353001 6] TvE WML =95 TR. TAKE-UP DRIVING LEVER ASSY
49 018501236 BITHH AF5X12 BOLT, SOCKET M5X12

50 S$32674101 6{an8 ROLLER, 8

51 558356001 BlTsE Y 29N LEVER

855-C64-109
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C2 . LEhBE{% (BE-1206B) / Upper shaft mechanism (BE-1206B}
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C2 . L-#4B3{R (BE-12068) / Upper shaft mechanism (BE-1206B)

REF.NO CODE |aTy bl o NAME OF PARTS RM

152 107550002 &(an ROLLER :

53 §32575001 B|TvEAnEY THREAD TAKE-UP ROLLER PIN

54 018501236 BIF TR AFSX12 BOLT, SOCKET M5X12

55 $58509001 PR VB ILE JUMP DRIVING ASSY

55-1 $58379000 BIATYE W T-503 STEPING MOTOR ASSY

55-2 S58373001 BinLAT-4A-2 [PULSE MOTOR BASE

55-3 062300816 | 24 FA"IM3X8 SCREW, PAN M3X8

55-4 $58375001 | B[¥yu7ln’™-hz JUMP LEVER ASSY

55-5 018401036 BT AMXI0 [BOLT, SOCKET M4X1D

55-6 | £58376001 B|Jbn"—EFNLN'R JUMP LEVER EXTENSION SPRING

55-7 S58378000 IOV, CUSHION

55-8 S58377001 8995V CUSSHION PIN :

55-9 012300336 6{FTE73X3 SET SCREW, SOCKET {FT} M3%3

56 S55481001 | 12| P AM934x12 [BOLT, SOCKET {S/F WASHER)M4X12

57 012400436 6|7 TEF4X4 SET SCREW, SOCKET (FT) M4x4

58 012400836 6| 7TEF4%8 SET SCREW, SOCKET {FT} M4X8

59 012400836 6|7 TET4X8 SET SCREW, SOCKET (FT} M4X8

] 012400436 B|TTET4X4 SET SCREW, SOCKET (FT) M4X4

855-C64-109
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D1 . $H45E8{% (BE-1204B) / Needle bar mechanism (BE-1204B)
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D1 . $+#:BI{% (BE-1204B) / Needle bar mechanism(BE-1204B)

REF.NO CODE |aTY A NAME OF PARTS RM
1 $58514101 4| ny& P -21203 MEEDLE BAR CASE ASSY, 12
1-1 558351000 4| & -2 NEEDLE BAR GASE
1-2 $58400001 4|Fut vy THREAD TAKE-UP SHAFT
13 $58401001 4|FE AT A7 THREAD TAKE-UP POSITION. BUSH
1-4 $58402001 4|FsE TN T THREAD TAKE-UP ADJUSTING BUSH
1-5 012400436 8{FTES4%4 SET SCREW, SOCKET (FT) M4x4
1-6 $58306101 | 4B|Fuk"wen™-43 THREAD TAKE-UP LEVER ASSY
1-6-1 $58397100 | 48|TyE"u4 A THREAD TAKE-UP BOSS
1-6-2 546404001 96 | FAIM3XT SCREW, PAN M3X7
1-7 S58417001 4|'r-Zh°AF L-ILD CASE GUIDE RAIL, D
1-8 018401636 8|7 Mr4X16 BOLT, SOCKET M4X16
1-9 858404001 84534 SCREW, FLAT M4
1-10 558403000 FARYE A R NEEDLE BAR GUIDE RAIL
1-11 S58404001 | 32|#7%i4 SCREW, FLAT M4
1-12 $58380001 | 48|nJ&kMB |NEEDLE BAR, B
1-13 S58394001 | 48|nJ& 9hL 0% NEEDLE BAR HOLDING SPRING
1-14 062500816 | 48[1~"15X8 SCREW, PAN M5X8
1-15 118735002 | 48|#'h'4 WASHER
1-16 $58395000 8|7IAMNYEL12 FELT PACKING, 12
117 S36153100 | 48|9v3yT A RUBBER, CUSHION
1-18 S58393001 | 48|14 AMLFuARIN TOP DEAD CENTER STOPPER
1-19 018301036 | 48{7+F AF3X10 BOLT, SOCKET M3X10
120 S32588101 | 48[n)& M5 % NEEDLE BAR CLAMP
1-21 062350816 | 48[+~ 135X8 SCREW, PAN M35X8
1-22 S58387000 | 48[4YInagr PRESSER SPRING PLATE HOLDER
1-23 558388001 | 48|R/FHIn'S SPRING
1-24 $58386001 | 48|4HTé'% WORK CLAMP BRACKET
1-25 558383100 | 48|AFITA%: WORK CLAMP ASSY, A
1-26 558382201 | 48|741+'M3 SCREW, M3
1-27 S58302000 | 48|+%THviay WORK CLAMP CUSHION
1-28 S58300001 | 48|n& " SEFuTA4 NEEDLE BAR THREAD GUIDE
1-29 558391001 | 48|mn A% MEEDLE CLAMP SCREW
1-30 $58424001 4|44 MF1293 LOWER THREAD EYELET 12 ASSY
1-30-1 $58309000 | 48|1IF THREAD EYELET
1-31 060400816 8|WAUF4X8 SCREW, BIND M4X8
1-32 ‘S58426001 4|4l THREAD GUIDE SPRING
1-33 | 062401216 | &|FATaMax12 .7 |SCREW, PANMAX12 .- . =
1-34 021400206 | - 4|29119H4 CINUT, 2M4 o o T
1-35 $58408001 E LA T VL THREAD GUIDE SPRIN
1-36 062300416 4|FA"IMax4 SCREW, PAN M3X4
1-37 S58558001 Alh7hn-hz LOWER COVER ASSY
1-38 060400818 8|l AU 4X8 SCREW, BIND M4X8
1-39 $58559001 4|FoE AN -9= THREAD TAKE-UP COVER ASSY
1-40 S58420001 4| FhfHEF1295 [INNER THERAD EYELET 12 ASSY
1-40-1 S58399000 | 96|{IsF THREAD EYELET
1-41 $58461000 8|PTA ' M3X6 SCREW, PT M3
1-42 018401636 | 16(7H& AMX16 [BOLT, SOCKET M4X16
1-43 558549001 4| FuE AN 14 THREAD TAKE-UP COVER PLATE
1-44 060400816 8|WAsF4xE SCREW, BIND M4X8
2 018401836 | 16|7+F Akax18 BOLT, SOCKET M4X16
3 $58413001 &\ r-AF Y 4 CASE BASE UNIT
3-1 $58405001 4| NIE TR 8192 NEEDLE BAR CASE BASE ASSY
3.2 070694008 81973 hrens BALL BEARING, 694
3-3 048030346 8|FA7E3 RETAINING RING, E3
3-4 558409001 4r-An{FL-US |CASE GUIDE RAIL, US
3-5 018400836 B{7 A Ab4Xs BOLT, SOCKET M4X8
3-6 $58412001 glanrA by ROLLER STOPPER
3-7 018300536 B|F R MFING BOLT, SOCKET M3X5
3-8 558411001 4|23 Fan SLIDE ROLLER
3-9 $58410001 4|28 1F L=l CASE GUIDE RAL, UL
855-C42-118
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D1 . BrEEEIBR (BE-120418) / Needle bar mechanism (BE-12048)
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D1 . &+ {% (BE-1204B) / Needle bar mechanism(BE-1204B)

ElLAA

REF.NO CODE |QTY NAME OF PARTS RM
4 018401036 BITHK MH4X10 BOLT, SOCKET M4X10

5 5568414001 4| FLy' T I rIrhT- CHANGE BRACKET COLLAR

[& 018400836 B| T+ Mhaxs BOLT, SOCKET M4X8

7 018401036 4|7HF Ab4X10 BOLT, S0CKET M4X10

8 §58416001 | - B|{T/E N2 THREAD TAKE-UP RAIL SUPPORT
E| 018400836 | 24|FHk AH4x8 BOLT, SOCKET M4Xg

10 | 558415001 |  4|FuEuh 4F L1 THREAD TAKE-UP GUIDE RAIL

11 062400816 Blfa"a4x8 SCREW, PAN M4X8

12 025040136 BlEFH A 2304 WASHER, PLAIN M 4

13 082300816 | 24|FA"aM3xe SCREW, PAN M3X8

14 025030236 | 24|39 A 37193 WASHER, PLAINM 3

15 S55418001 44 M3 POSITICNING PLATE

16 018500838 4|7 A poXE BOLT, SOCKET M5X8-

17 $58419001 4% haney ~ |SHAFT SUPPORT PiN

18 021400216 4|232197H4 NUT, 2 M4

19 028040246 4| WAHN 224 WASHER, SPRING 2-4

20 025040236 4|t79 3 F174 WASHER, PLAIN M 4

21 070694008 4479707694 BALL BEARING, 694

855-C42-118
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D2 . #H¥BE1% (BE-12068) / Needle bar mechanism (BE-12065)
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D2 . #+5:E54% (BE-1206B) / Needle bar mechanism(BE-1206B)

REF.NO CODE |aTy bAoA NAME OF PARTS RM
1 $58514101 6|k rr-21293 NEEDLE BAR CASE ASSY, 12
1-1 558381000 &|E -1 NEEDLE BAR CASE
1-2 $58400001 BlTuE v THREAD TAKE-UP SHAFT
1-3 S58401001 BT AFE AT THREAD TAKE-UP POSITION. BUSH
1-4 558402001 6|7/ v FATRAT Y THREAD TAKE-UP ADJUSTING BUSH
1-5 012400436 | 12|FFt54x4 SET SCREW, SOCKET (FT} M4x4
1-6 S$58396101 | T72|FsE v =43 THREAD TAKE-UP LEVER ASSY
1-8-1 558397100 | T2|FsETuk A THREAD TAKE-UP BOSS
1-8-2 S46404001 | 144 |+~ IM3X7 SCREW, PAN M3X7
1-7 58417001 Blr-AN0' AV L-AD CASE GUIDE RAIL, D
1-8 018401636 | 12|7H# AF4X18 BOLT, SOCKET M4X16
1-9 S58404001 | 12|%433'4 SCREW, FLAT M4
1-10 $58403000 8| nIH A I L1 NEEDLE BAR GUIDE RAIL
1-11 $58404001 | 48|43744'4 SCREW, FLAT M4
1412 $58380001 | 72|nJFEIB NEEDLE BAR, B
1-13 S58304001 | 72|n)FEL n % NEEDLE BAR HOLDING SPRING
1-14 062500816 | 72|F~"35X8 SCREW, PAN M5X8
1-15 118735002 | T2(|#'1'% WASHER
1-16 S58305000 | 12|7TAMNYEL12 FELT PACKING, 12
117 S36153100 | 72|93 TA RURBBER, CUSHION
1-18 $58393001 | 72|39 Fuakun TOP DEAD CENTER STOPPER
1-19 018301036 | 72{F+H Lh3x10 BOLT, SOCKET M3X10
1-20 $32588101 | 72|n)E"94'% NEEDLE BAR CLAMP
1-21 062350816 | 72|F~"335X8 SCREW, PAN M3.5X8
1-22 S58387000 | 72|AHIn R PRESSER SPRING PLATE HOLDER
1-23 558388001 | T72|R/AHInR SPRING
1-24 S58386001 | T2|4HIss WORK CLAMP BRACKET
1-25 S58383100 | T72|AHITLANE WORK CLAMP ASSY, A
1-26 558382201 | 72|74+’ M3 SCREW, M3
1-27 S58392000 | T2|AYTHviay WORK CLAMP CUSHION
1-28 S58300001 |  72|m)E G4bTutA NEEDLE BAR THREAD GUIDE
1-29 558301001 | 72|m)FAd” NEEDLE CLAMP SCREW
1-30 558424001 6 kF1203 LOWER THREAD EYELET 12 ASSY
1-30-1 S58300000 | 72|57 THREAD EYELET
1-31 060400816 | 12|w{vF4Xs SCREW, BIND M4X8
1-32 558426001 6|1 Mrn'% - |THREAD GUIDE SPRING
1-33 062401218 | 12|+~ aIM4X12 © .7 |SCREW, PAN M4x12
1-34 021400208 |- Bj2v2FyH4 cOINUT 2M4
1-35 $58408001 614 Mrn 2 14 THREAD GUIDE SPRIN
1-36 062300418 B[+AIMIX4 SCREW, PAN M3x4
1-37 S$58558001 8|7 hN -z LOWER COVER ASSY
1-38 060400816 | 12|n'4sF4X8 SCREW, BIND M4X8
1-39 S58559001 BT NSz THREAD TAKE-UP COVER ASSY
1-40 558420001 8|Fh{keF129% INNER THERAD EYELET 12 ASSY
1-40-1 S58399000 | 144|1b5F THREAD EYELET
1-41 S58461000 | 12|PT45'M3X6 SCREW, PT M3
1-42 018401638 | 24|FPHE"AM4X16 BOLT, SOCKET M4X16
1-43 558549001 B FoE =44 THREAD TAKE-UP COVER PLATE
1-44 060400816 | 12|n'{¥F4X8 SCREW, BIND M4X8
2 018401636 | 24|FHH AH4X16 BOLT, SOCKET M4X16
3 $58413001 Blr-AF Y {yg9s CASE BASE UNIT
31 S58405001 Bl I r=AF 93 NEEDLE BAR CASE BASE ASSY
3.2 070694000 | 12|97 99694 BALL BEARING, 694
33 048030346 | 12|+47E3 RETAINING RING, E3
34 $58409001 Blr-AR'AFL-US CASE GUIDE RAL, US
35 018400836 | 12|F& Ak4xX8 BOLT, SOCKET M4X8
36 $58412001 | 12[anAkyn’ ROLLER STOPPER
3-7 018300536 | 12[7+H 4b3X%5 BOLT, SOCKET M3X5
3-8 $58411001 6|A3{F a0 SLIDE ROLLER
3-9 558410001 8r-AR'TF L= UL CASE GUIDE RAIL, UL
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UZ . ETREBISR (BE-12U61) / Needle bar mechanism (BE-1206H)
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D2 . &#BE{% (BE-1206B) / Needle bar mechanism(BE-1206B)

CODE

REF.NO QY b Ao NAME OF PARTS RM
4 018401036 | 12|7+& Lb4x10 BOLT, SOCKET M4X40

5 558414001 B|FLA TS CHANGE BRACKET COLLAR

I6 018400836 | 12|F+Hh AH4x8 BOLT, SOCKET Mdxs

7 018401036 8|7k Ab4X10 BOLT, SOCKET M4X1D

8 S58416001 | 12|TvE A0 THREAD TAKE-UP RAIL SUPPORT
9 018400836 | 36|F+Hh Lb4x8 BOLT, SOCKET MdXs

10 §58415001 BTV AN L= THREAD TAKE-UP GUIDE RAIL

11 062400816 | 12|FA'34X8 SCREW, PAN M4X8

12 025040136 | 12|E3H 34374 WASHER, PLAIN M 4

13 062300816 | 36|+~"IM3X8 SCREW, PAN M3X8

14 025030236 | - 36|54 H$F193 WASHER, PLAINM 3

15 S58418001 6l4F4 M4 POSITIONING PLATE

18 018500836 | 6|7FF NF5X8 BOLT, SOCKET MEX8

17 S58419001 VLY e SHAFT SUPPORT PIN

18 0214002186 6|2vatvh4 NUT, 2 M4

19 028040246 6|24 h 24 WASHER, SPRING 2-4

20 025040236 | B|t7%H H'FF194 - |WASHER, PLAIN M 4

21 070694009 8|47 iraod [BALL BEARING, 94
855-C64-118
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E . STEUBRRIFEE: / Needle bar flip-up mechanism

25

= BE-1204B F/ For "BE-1204B" > < BE-1206B B/ For "BEE-1206B" »
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E. St #1215 B2 / Needle bar flip-up mechanism

R

REF.NO CODE |aTY =L NAME OF PARTS
9 558140001 1|ck™HaFyIzagss C-BOX FRESS FITTING ASSY
11 558127001 2|750Y 7 a2 FLANGE BUSH, 12
2 $58126001 1377+ SHAFT
3 $17380101 1|Fr hh CHANGE CAM
4 §23651001 2|TTEFEX6HY SET SCREW, SOCKET (FT) M6X6
5 558142000 1| IE-49z CHANGE COLOR MOTOR ASSY
le 018300836 4|PHK Ahax8 BOLT, SOCKET M3X8
7 025030136 4|e7H 35373 WASHER, PLAINS 3
8 028030248 4| 3HF R 72-3 WASHER, SPRING 23
9 $58128001 1[E-2Mvir{4 MOTOR SETTING PLATE
10 555481001 3|7 AMTIZ4X12 BOLT, SOCKET (3/P WASHER)M4X12
11 $58120000 1|40h° T4 M CHANGE COLOR GEAR, M
12 014400532 2|FHRI4xs SET SCREW, SOCKET (CP) M4X5
13 558130001 14 ¥ vK CHANGE COLOR GEAR, X
14 $23651001 2|7rE78X8EY A SET SCREW, SOCKET (FT) M&X8
15 $58131001 1|y ashs- COLLAR, WDOG
16 $23651001 2| PHEFEX6EY A SET SCREW, SOCKET (FT) M6X6
17 $58133001 1|F10'7°-1) CHANGE PULLEY _
18 014400532 2|FHohz4xs SET SCREW, SOCKET (CP) M4X5
19 $58132001 UELWIIVEZE PCB SETTING PLATE
20 052400806 2|FAINREFAXE SCREW, PAN (S/P WASHER) M4X8
21 510243000 1| H{AAF07T NK-3N CORD HOLDER, NK-3N
22 0AS5400806 1|+A 4 924X808 SCREW, PAN (S/P WASHER) M4X8
23 | s36220001 1| EotEn"s9z SENSOR PCB ASSY, CX
24 0A4300605 2|+~ 933X6DA |SCREW, PAN (S/P WASHER) M3X6
25 S42445001 3{FHH MM )28X25 BOLT; SOCKET {S/P WASHERWMBX25
26 S58135001 1|FLus apa’-212 CHANGE ROLLER BASE, 12
27 §32648001 | 12|hhamkyt CAM ROLLER SET
28 021500103 | 12)F7p1¥25 MUT, 1 M5.
29 028050246 | 12(nW3Hh"22-5 WASHER, SPRING 2-5
30 §55028001 2|8097 78V 4X12 SCREW, FLAT WISOCKET M4X12
31 $58136001 1| Fn A’ =244 PCE BASE FLATE
32 ‘052400806 2| FA"an REF4X8 SCREW, PAN (S/P WASHER) M4X8
33 S58137001 1|FnWon =AY 44 PCB BASE SETTING PLATE
34 S42448001 2| TR R )z6X14 BOLT, SOCKET (8/P WASHER)MEX14 -
35 58138001 1|y SENSOR DOG
36 0A5300605 2|+FA"4 923X60B SCREW, PAN (S/P WASHER) M3X6
37 $58143001 2|4mhIb i AT - |CHANGE COLOR DOG STAY -
38 018400636 A|THH A4S BOLT, SOCKET M4X5
<BE-1204Bf > < For"BE-1204B" >
30-1 S58551001 1 Luhryi’y CONNEDTION SHAFT
40 $58132001 4|4F4 A 0635 POSITIONING PIN, 635
41 $58134001 Al4F% b4 POSITIONING PIN STOPPER PLATE -
42 0A4300805 | = 4|+TA™HH33X6DA SCREW, PAN (S/P WASHER) M3X6
43 048040342 4|+FTE4 RETAINING RING,E4
' . <BE-1206Bf > <For"BE-1206B™ >
39-2 558093001 1Ly’ GONNECTING SHAFT
40 S58139001 6|4F% A 4635 POSITIONING PIN, 635
41 $58134001 6175 A vhA44 POSITIONING PIN STOPPER PLATE
42 0A4300605 Bl+TAH H2IX6DA SCREW, PAN (S/P WASHER) M3X6
C |43 048040342 8|kAIE4 RETAIMING RING,E4
855-042-122
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F1 . # T E{% (BE-1204B} / Presser foot mechanism (BE-1204B)
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F1 . i TBA{% (BE-1204B) / Presser foot mechanism(BE-1204B)

REF.NO CODE |QTY bAoA NAME OF PARTS RM
1 S58660001 S5|9yEIHTHE TUBULAR ROUND ARM ASSY
1-1 S58666101 S|9YEIGT M85 T-ROUND ARM SETTING PLATE
1-2 S58660001 |  10|PA4HIn'% IFRAME PRESSER SPRING
1-3 060400516 | 20|nWAwFM4X5 SCREW, BIND M4X5
1-4 SAZ2228001 | 10|AN=H— SPACER
1-5 S58914001 | 10|YUEIF 3T/ TUBULAR ROUND ARM FIXED NUT
1-6 558915001 S|TUbT T 444 NUT GUIDE PLATE
1-7 060300414 | 10|nWAuFIX4 SCREW, BIND M3X4
1-8 149483001 | 10|WH AIME THUMB BOLT, M&
1-9 028060246 | 10|naHh $2-6 |WASHER, SPRING 26
1-10 025060336 | 10|t3% " h'*4' 16 WASHER, PLAINL B
101 558782001 4| 7y730X300: TUBULAR FRAME ASSY, 30X30
101-1 558784001 4| h174530X%30vk SQUARE FRAME OUTER, 30X30
101-2 $32798001 4|72t COLLAR
101-3 532799001 4|70 M4 NUT, M4
101-4 $33802001 4709 A3 M SCREW, M4
101-5 536043000 FALLELTE S SPRING, COMPRESSION 5.3X47.7
101-6 558786001 BT H TUBULAR FRAME HOLDER, H
101-7 0681300816 | 32|%#333%8 SCREW, FLAT M3X6
111 S58787001 4| Uy7926X4393 TUBULAR FRAME ASSY, 26X43
111-1 S58788001 4|h7926X4353 SQUARE FRAME ASSY, 26X43
111-1-1 S58789001 417528 X43Y} SQUARE FRAME OUTER, 26X43
111-1-2 532798001 4|90 Fh— COLLAR
111-1-3 $32799001 4|79 44 NUT, M4
111-1-4 $33802001 4799335 M4 SCREW, M4
111-1-5 $36043000 4 7939n" SPRING, COMPRESSION 5.3X47.7
111-2 S42334001 B|YIITh oD HOLDER, D
111-3 0652401416 | 16|+~ 3414 SCREW, PAN M4X14
111-4 021400206 | 16|2¥117k4 NUT, 2 14
121 544715001 8|vyraxa4s: TUBULAR FRAME SET, 23X24
1211 544714001 B|hr7o23x247z SQUARE FRAME ASSY, 23X24
121-1-1 S44713001 8|hi7hzaxadyh SQUARE FRAME, 23:{24 OUTER
|121-1-2 532798001 8|71 M5 COLLAR :
1121-1-3 S327992001 B| P ATIMM4 NUT, M4 - .
121-1-4 533802001 8 7huAaL M4 SCREW, M4~ - .
121-1-5 536043000 8|7y SPRING, GUMPHESEIUM 5 3}:4? ?
121-2 S32797001 16|99 Hh A HOLDER, A
121-3 062401416 | 32|F~"34X14 SCREW, PAN M&X(14
121-4 021400206 | 32|2¥a71YH4 MUT, 2 4
131 44720001 4|Wyh23X4303 TUBULAR FRAME SET, 23X43
13141 S44719001 A\ 23X43%3 SQUARE FRAME ASSY, 23X43
13111 S44718001 A\ AIT923X43Y} SQUARE FRAME, 23%43 :0UTER
131-1-2 $32798001 ALLIES PR COLLAR
131-1-3 $32799001 41955 ATy M4 NUT, M4
131-1-4 533802001 A1D95 A5 M4 SCREW, M4
131-1-5 $36043000 A4|7939n" % SPRING, COMPRESSION 5.3%47.7
131-2 $32797001 Bluyadh oA HOLDER, A
131-3 062401416 | 16|+~ 14X14 SCREW, PAN M4X14
131-4 021400206 | 18|2vatvh4 NUT, 2 M4
855-C42-201
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F2 . # T84 (BE-1206B) / Presser foot mechanism (BE-1206B)
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F2 . R TBS{% (BE-1206B) / Presser foot mechanism(BE-1206B)

REF.NO CODE |aTy A NAME OF PARTS RM
1 S58660001 Tl /97 43 TUBULAR ROUND AR ASSY
1-1 558666101 TEPIRSTT RIS, 505 T-ROUND ARM SETTING PLATE
1-2 S58669001 | 14| 7AHIn'% IFRAME PRESSER SPRING
13 060400516 | 28|/ 4YFM4X5 SCREW, BIND M4X5
1-4 SA2228001 | 14|A~—%— SPAGER
1-5 558914001 | 14|7rE/97 3749k TUBULAR ROUND ARM FIXED NUT
1-6 558915001 T For41% NUT GUIDE PLATE
1-7 060300414 |  14|nA¥F3xX4 SCREW, BIND M3X4
1-8 149483001 | 14|y LiMe THUMRB BOLT, M6
1-9 028060246 | 14|n'+4h'32-6 WASHER, SPRING 2-6
1-10 025060336 14|E3Y D'+ 46 WASHER, PLAINL &
101 558782001 6| vy7730X304:2 TUBULAR FRAME ASSY, 30X30
1011 S58784001 & H4TH 30304 SQUARE FRAME OUTER, 3030
101-2 $32798001 8|70 ih5- COLLAR
101-3 532799001 8700 A4 NUT, M4
101-4 $33802001 8|70 3 M4 SCREW, M4
101-5 $36043000 CIDLEL RS SPRING, COMPRESSION 5.3X47.7
101-6 S58786001 | 12|v¥79hT4'H TUUBULAR FRAME HOLDER, H
101-7 061300616 | 48|%#313X6 SCREW, FLAT M3iX6
111 858787001 8| vy726X430% TUBULAR FRAME ASSY, 26X43
1111 S58788001 6| H97926X4393 SQUARE FRAME ASSY, 26X43
111-1-1 S$58789001 6| A7 o26X43 Yk SOUARE FRAME QUTER, 26X43
111-1-2 $32798001 6|79 405- COLLAR
111-1-3 $32799001 ClREEawld ! NUT, M4
111-1-4 $33802001 8|7 AdY MA SCREW, M4
111-1-5 S36043000 677390 % SPRING, COMPRESSION 5.3X47.7
111-2 $42334001 | 12|Y77H9D HOLDER, D
111-3 062401416 | 24|F~"24X14 SCREW, PAN M4X14
111-4 021400206 | 24|2¥21vH4 NUT, 2 M4
121 S44715001 | 12|UvI523X2453 TUBULAR FRAME SET, 23X24
1211 544714001 12| h97923X2405 SQUARE FRAME ASSY, 23X24
121-1-1 S44713001 12| h909 23X 241 SQUARE FRAME, 23}{24 GUTER
121-1-2 832798001 | 12|79v M- COLLAR - :
121-1-3 | 832799001 | 12|79 4FUiM4 © o |NUT, M4
121-1-4 1833802001 |  12|70% 445 M4 " |SCREW, M4 - SR
121-1-5 S38042000 | 12|33 SPRING, EDMPREEE[OH 5. 3x4? r
121-2 S$32797001 | 24|YUIhTIA HOLDER, A
121-3 062401418 | 48{FA24X14 SCREW, PAN M4X14
121-4 021400206 | 48|2%1f%+4 MUT, 2 W4
131 S44720001 6|y7023X430% TUBULAR FRAME SET, 23X43
131-1 S44719001 6|hi23X4303 SQUARE FRAME ASSY, 23X43
131-1-1 S44718001 B|hI7923X43 Y+ SQUARE FRAME, 23X43 ;:OUTER
131-1-2 $32798001 8|7 Ah5- COLLAR
131-1-3 §32799001 8|7 At M4 NUT, M4
131-1-4 $33802001 6|7 A M4 SCREW, M4
131-1-5 $36043000 CIULELTE SPRING, COMPRESSION 5.3%47.7
131-2 S32797001 | 12|Y77hTTA HOLDER, A
131-3 062401416 | 24[F~14X14 SCREW, PAN M4X14
131-4 021400208 | 24|2%1f%M4 INUT, 2 M4
855-C64-201
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F3 . #MT B (BE-1204B) / Presser foot mechanism (BE-1204B)
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F3 . B T8{% (BE-1204B) / Presser foot mechanism{BE-1204B)

REF.NO CODE |aQ7Ty L Aq NAME OF PARTS RM
211 $44700201 4|wy7h-0593 TUBULAR FAMME ASSY, 05
211-1 544702001 4|9 -05Yh TUBULAR FRAME, 05 :OUTER
211-2 532798001 4|7 45— COLLAR '

211-3 532799001 4|70 AT Mg MUT, M4

211-4 533802001 |  4|79944Y M4 SCREW, M4

211-5 536043000 471390 % SPRING, COMPRESSION 5.3%47.7
211-6 539104001 B|yyohtyc HOLDER, C .

211-7 062300616 | 24|+~ IM3X6 SCREW, PAN M3X6

211-8 025030233 | 24|k3%H 27193 WASHER, PLAINM 3

211 544703201 4|wh-0792 TUBULAR FRAME ASSY, 07
211-1 $44705001 4|U79-079k TUBULAR FRAME, 07 :QUTER
211-2 S32798001 | - 4|79vAh5- COLLAR

211-3 532799001 4|95 A+ M4 NUT, M4

211-4 $33802001 4|48 Me SCREW, M4

211-5 536043000 4|739n% SPRING, COMPRESSION 5.3X47.7
211-6 539104001 iy sc HOLDER, C

211-7 062300616 | 24|F7AIM3X6 . SGREW, PAN M3X6

211-§ 025030233 | 24|37 %7293 WASHER, PLAIN M 3

231 S58769001 B|wyI-10UY: TUBULAR FRAME 10 ROUND ASSY
231-1 $49361101 8|vAH-10vk ROUND FRAME, 10 :0UTER
231-2 $32708001 B ih5- COLLAR

231-3 532799001 | 8|79 ATUIM4 NUT, M4

231-4 $33802001 8|7 i M4 SCREW, M4

231-5 $36043000 CILIELT Y S SPRING, COMPRESSION 5.3X47.7
231-6 539104001 | 16|yy790iyC HOLDER, G :

231-7 060300516 | 48|n'AuFIX5 SCREW, BIND M3X5

231-8 025030236 | 48|e74% "4 4F103 WASHER, PLAINM 3

231 S58770001 B|I9-13I093 TUBULAR FRAME 13 ROUND ASSY
231-1 $49366101 8|7L79-134} ROUND FRAME, 13 :0UTER
231-2 532798001 8|74 k5 COLLAR

231-3 $32799001 8|7 itUkM4 NUT, M4

231-4 $33802001 BT A4 M4 SCREW, M4

231-5 536043000 I DTELTES |SPRING, COMPRESSION 5.3%47.7
231-6 $39104001 | 16|¥979nty'C HOLDER, C

231-7 060300516 | 48| 4uF3xX5 SCREW, BIND M3X5 -

231-8 025030236 | 48|t54 W #7193 IASHER, PLAINM 3

252 549377201 8{uIh-1653 TUBULAR FRAME ASSY, 16
252-1 549378201 BlwoTh-169F BULAR. FRAME, 16 :INNER
252-2 549371101 8{TATI-16Yb ROUND FRAME, 16 :0UTER
252-3 532798001 Bl dn5- COLLAR

252-4 $32799001 | 8|70 ATvimé NUT, M4

252-5 $33802001 | 8|70¥A3Y M4 SCREW, M4 :

252-6 $36043000 8793 2 SPRING, COMPRESSION 5.3X47.7
252-7 549379001 | 16|W9I9hTHE HOLDER, E

252-8 062300816 | 48|F~"1M3IX6 SCREW, PAN M3X6

252-9 025030233 | 48|c5% H4F193 ASHER, PLAINM 3

252 549380201 4[ur7h-199% BULAR FRAME ASSY, 19
252-1 549381201 4W97h-199F TUBULAR FRAME, 19:INNER
252.-2 549375101 4| ILTH-19YF ROUND FRAME, 19 :0UTER
252-3 832798001 8|79 Ah5- - |COLLAR

252-4 532799001 8|7 ATTIM4 NUT, M4

252-5 533302001 8[43 Me SCREW, M4

252-6 536043000 8| 713983 SPRING, COMPRESSION 5.3%47.7
252-7 $49379001 | 116|990 E HCOLDER, E

2528 062300616 | 48|FA IM3X6 SCREW, PAN M3X6

252-9 025030233 | 48|79 H'3F173 ASHER, PLAINM 3

855-C42-201
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F4 . ¥ TREE{% (BE-1206B) / Presser foot mechanism(BE-12068)

REF.NO " CODE |aTy Edq NAME OF PARTS RM
211 S44700201 B[4rad-0593 TUBULAR FAMME ASSY, 05
211-1 544702001 By 749-05YF TUBULAR FRAME, 05 :0UTER
211-2 532798001 B| 79 45— COLLAR
211-3 $32799001 6703y M4 NUT, M4
211-4 533802001 B| M At Ma SCREW, W4
211-5 536043000 P ERTNES SPRING, COMPRESSION 5.3%47.7
211-6 539104001 12|99 C HOLDER, C
211-7 0623200816 | 38|+~"IM3X6 SCREW, PAN M3X6
211-8 025030233 | 36|e7% W $F193 WASHER, PLAINM 3
211 544703201 B|WH-079z2 TUBULAR FRAME ASSY, 07
211-1 S44705001 | B|WYIH-07Y+ TUBULAR FRAME, 07 :0UTER
211-2 532798001 8|7V ih5- COLLAR
211-3 $32799001 8|70 4T NUT, Mé
211-4 | 833802001 |  6|70UiR M4 SCREW, M4
211-5 536043000 8|73 % SPRING, COMPRESSION 5.3X%47.7
211-6 $39104001 | 12|9930F9C HOLDER, C
211-7 062300616 | 36|FAIM3X6 SCREW, PAN M3X6
211-8 025030233 | 36|E3% 4" #7173 . |WASHER, PLAINM 3
234 S58769001 | 12|¥Y7-109093 TUBULAR FRAME 10 ROUND ASSY
231-1 840361101 |  12{7A74-10Y} ROUND FRAME, 10 :0UTER
231-2 532798001 | 12| A5 COLLAR
231-3 $32795001 | 12|792479 M4 MUT, M4
231-4 $33802001 | 12|74 ' Me SCREW, M4
231-5 $36043000 | 12{7939n'% SPRING, COMPRESSION 5.3X47.7
231-6 539104001 | 24|YhTyC HOLDER, C

1231-7 060300516 | 72|n4»F3X5 SCREW, BIND M3X5

231-8 025030236 | 72|t7H #7193 WASHER, PLAIN M 3

231 S58770001 12|99 -133493 TUBULAR FRAKE 13 ROUMD ASSY
231-1 549366101 | 12|¥L79-13Y ROUND FRAME, 13 :0UTER
231-2 | 832798001 | 12|79v4h7- COLLAR :

231-3 §32798001 | 12|79419 M4 MUT, M4

231-4 533802001 | 12|70%4%0 M4 SCREW, M4

231-5 $36043000 | 12|9939n°% SPRING, COMPRESSION 5.3¥47.7
231-6 539104001 | 24|vy24hiyc HOLDER, C

231-7 080300516 | 72| 4k 3X5 SCREW, BIND M3X5

231-8 | 025030236 | T2{E5HHEF103 WASHER, PLAINM 3

252 549377201 | 12|¥y79-1693 TUBULAR FRAME ASSY, 16
252-1 549378201 | 12|%74-169F TUBULAR FRAME, 16 :INNER
252.2 548371101 |  12|7479-16YF ROUND FRAME, 16 :OUTER
252-3 §32798001 | 12|79v 45— COLLAR

252-4 532793001 12|95 4T 4 NUT, M4

252-5 £33802001 | 12|74 M4 SCREW, M4

252-6 ‘836043000 | 12{7939n'% SPRING, COMPRESSION 5 3}{4? 7
262-T S49379001 | 24|vyIhyE HOLDER, E

252-8 062300616 | 72|~ IM3IX6 SCREW, PAN M3X6

262.9 - 025030233 | 72|t3%h2Fa0a WASHER, PLAINM 3

252 $49380201 |  6|YY79-1993 TUBULAR FRAME ASSY, 19
262.1 549381201 8{wyIs=-190F TUBLLAR FRAME, 19 -INNER
252-2 549375101 6|ILTI-19Y ROUND FRAME, 19 :OUTER
252-3 532798001 |- 12|77#h5- COLLAR

252-4 $32799001 | 12|V AFUbn4 - [NUT, M4

252-5 $33802001 | 12|79V 4344 °M4 SCREW, M4

252-6 $36043000 | 12179390 '% SPRING, COMPRESSION 5.3X47.7
252-7 549379001 240N T E HOLDER, E

252-8 062300616 | 72|1A"IM3X6 SCREW, PAN M3X6

252-9 025030233 | 72|e3¥4 3F173 WASHER, PLAINM 3
855-C654-201
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F5 . {BTB{R (BE-1204B) / F'ressef foot mechanism{BE-1204B)

CODE

RM

REF.NO aTy = NAME OF PARTS
301 S$59353001 1|E77L-54-3600% HOLDER BASE FRAME C4-360 SET
301-1 559354001 1|E7C4-38072 T2 H-BASE FRAME C4-350 FELT ASSY
301-1-1 S59355001 1|E37L-hC4-36093 HOLDER BASE FRAME C4-360 ASSY

|301-1-2 S58754001 437539710+ HOLDER BASE FELT
301-2 559664001 1|E7F9397-hLT3 HOLDER BASE FRAME L ASSY
301-3 558665001 1|E579377-4ARYZ HOLDER BASE FRAME R ASSY
301-4 542321001 4| F-Abiry{aFhs FRAME CONNECTING PLATE F ASSY
301-5 018401236 | 32|PHE Ar4x12 BOLT, SOCKET M4X1{2
301-6 025040236 | 32|79 A FF104 WASHER, PLAIN M 4
301-7 S52276001 |  4|hyFwbame NUT PLATE, W/2-M6 & 2-M4
301-8 080401216 slwivl4xiz2 SCREW, BIND M4X12
301-9 S58757001 2| =Ll 4 -4 FRAME CONNECTING PLATE SPACER
301-10 $58755001 17—kl 9{4R 1FRAME CONNECTING PLATE, R
301-11 S58756001 |  1{7L—hLuryd4L FRAME CONNECTING PLATE, L
301-12 018061236 | 12|FfH Lh6X12 BOLT, SOCKET M6X12
302 S46999001 8|uUeidi M4B KNOB SCREW, M4B _
303 §59399001 1|E77L-4S4-3604 Yk HOLDER BASE FRAME SET, 54-360
3031 $59402001 1|£754-3607 A3 H-BASE FRAME FELT ASSY, 54-350
303-1-1 S50403001 1|e57L-484-36093 HOLDER BASE FRAME ASSY, S4-3:0
303-1-2. 558754001 2|e37539 710 HOLDER BASE FELT
303-2 59393001 1|E77L-LSVU T4 4R H-FRAME S CONNECTING PLATE, R
303-3 59394001 1|EFIL-ASLra44L H-FRAME S CONNECTING PLATE, L
303-4 018401236 | 14|7HF bh4x12 BOLT, SOCKET M4X12 -
303-5 025040236 | 14|L3%'3F1704 WASHER, PLAINM 4
311 543473001 4|t37930X43532 SQUARE FRAME SET, 30%43
311-1 542331001 4| hy730X4353 SQUARE FRAME ASSY, 30X43
311-1-1 S42332001 4| hI7930X43% SQUARE FRMAF, 30X43 :0UTER
311-1-2 $32798001 470 rh5- COLLAR '
311-1-3 $32799001 4779 Ayim4 NUT, M4
311-1-4 $33802001 LALL ST SCREW, M4
311-1-5 £36043000 LY DL EL IS SPRING, COMPRESSION 5.3%47.7
311-2 S43471001 4{E799h 8L {HOLDER, BL
311-3 S43472001 4|e5794 19 BR HOLDER, BR
311-4 062401216 | 16[FA'aM4Xi2 SCREW, PAN MaX12
311-5 0214002086 | 16|2¥21YM4 NUT, 2 M4
321 S44721001 4304234303 SQUARE FRAME SET, 23X43
321-1 S44719001 4|h90923X4393 SQUARE FRAME ASSY, 2343
321-1-1 S44718001 4|hinHr3x%4aYk SQUARE FRAME, 23X43 -OUTER
329-1-2 S32798001 |  4|70u4h5- COLLAR R
321-1-3 $32799001 4|79 AT IIMe MUT, M4
321-1-4 S$33802001 | - 4|74 M4 SCREW, M4 _ .
321-1-5 $36043000 4|7939n° % SPRING, COMPRESSION 5.3%47.7
321-2 S43471001 | 4|E3794T9BL HOLDER, BL
321-3 S43472001 A4|E5790H9BR HOLDER, BR
321-4 062401216 | - 16|F~"IM4X12 SCREW, PAN M4X12
321-5 021400206 | 16|2¥2fVh4 NUT, 2 W4
341 S44716001 4|£37423X2403 SQUARE FRAME SET, 23X24
341-1 544714001 4| hi923X2493 SQUARE FRAME ASSY, 23X24
341-1-1 S44713001 4|hh9523x24h SQUARE FRAME, 23%24 :0OUTER
341-1-2 $32798001 4|79 4n5- COLLAR .
341-1-3 S$32799001 4|74 NUT, M4
341-1-4 $33802001 4| Thi AR Me SCREW, M4 :
341-1-5 $36043000 4743903 SPRING, COMPRESSION 5.3X47.7
341-2 S43471001 43794 19'BL HOLDER, BL )
341-3 S$44733001 4|t57901yCL {HOLDER BASE CLAMP, CL
341-4 062401216 | 16|F~aM4X12 SCREW, PAN M4X12
341-5 021400206 | 16|2¥21YH4 [NUT, 2 M4
855-C42-201
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F5. T8 (BE-1204B) / Presser foot mechanism (BE-1204B)
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F5 . ¥ TRY/% (BE-1204B) / Presser foot mechanism(BE-1204B)

NAME OF PARTS

~ REF.NO CODE  |a'Ty [T o RM
351 544726001 4|£37730X2853 SQUARE FRAME SET, 30X28
351-1 544724101 4|h174930X28%93 SQUARE FRAME ASSY, 30X28
351-1-1 544723001 4|n17930X28% SQUARE FRAME, 30X28 :0UTE
351-1-2 $32798001 4|t COLLAR )
351-1-3 532799001 4|7 AT T4 NUT, M4
351-1-4 $33802001 4| 24 M4 SCREW, M4 .
351-1-5 $36043000 475390 % SPRING, COMPRESSION 5,3%47.7
351-2 533805001 457907 AR HOLDER, AR
351-3 $33806001 4{E579h17 AL HOLDER, AL

13514 062401216 | 16{F~"aM4xXi2 SCREW, PAN M4X12
351-5 021400206 | 18|2%21Fvh4 NUT, 2 M4
451 §59351001 1|5 w8534 SASHES FRAME ASSY, 4H
451-1 559352001 2|7 waumi931360-4 SASHES FRAME SIDE, 360-4
451-2 542317001 2|5 85T SASHES FRAME, VERTICAL
451-3 532791000 | 10|¥ wauiy7°280 CLIP, 290 .
451-4 535408000 8|72 220 CLIP, 220
451-5 060401016 | 18| 4wk 4X10 SCREW, BIND MéX10 -
855-C42-201
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F& . M LBItR (BE-1206B8) / Presser toot mechanism (BE-1206H)
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F6 . A LRE{% (BE-1206B) / Presser foot mechanism(BE-1206B)

REF.NO

CODE Bt NAME OF PARTS RM

301 S58751001 11E371-h6-3608Y} HOLDER BASE FRAME SET, C6-360

301-1 558752001 1|E7G6-3807 L0032 H-BASE FRAME FELT ASSY, C6-380

301-1-1 SE8T53001 1|e37L-AC6-36093 HOLDER BASE FRAME ASSY, C6-360

301-1-2 S58754001 A ISDLELFA A HOLDER BASE FELT

301-2 559664001 1|E379397b-4LY3 HOLDER BASE FRAME L ASSY

301-3 S59665001 1|E3793971-4R)E HOLDER BASE FRAME R ASSY

301-4 542321001 | 4|7-Aburu{arys FRAME CONNECTING PLATE F ASSY

301-5 018401236 | 32|7Hk Ab4xi2 BOLT, SOCKET M4x1i2

301-8 025040236 | 32|e7¥ A AF194 |WASHER, PLAIMM 4

301-7 552276001 4|hiFutame NUT PLATE, W2-M8 & 2-M4

301-8 060401216 8| {uF4x12 SCREW, BIND M4X12

301-9 S58757001 2| F—hLo i aAA" -4 FRAME CONNECTING PLATE SPACER

301-10 558755001 1|7L-LLY Y4 4R FRAME CONNECTING PLATE, R

301-11 558756001 | - 1|7L-ALYry45L FRAME CONNECTING PLATE, L

301-12 018061236 | 12|7HK AkBX12 BOLT, SOCKET M6X12

302 546999001 | 12|v734y M4B KMOB SCREW, M4B

303 559392001 11E57L-4S6-360H Y HOLDER BASE SET, §6-350

303-1 $59397001 1}E3S6-3607TAM3 H-BASE FRAME FELT ASSY, S6-360

303-1-1 S59398001 1|E770-4S6-36093 HOLDER BASE FRAME ASSY, 360

303-1-2 S58754001 4|E37397IAE HOLDER BASE FELT _

203-2 559393001 1| EF7L-ASLWrI 4R H-FRAME S GDNNEGTING PLATE, R

303-3 $59394001 |  1|E37L-ASLYrodiL H-FRAME S CONNECTING PLATE, L

303-4 018401236 | 14|Fir& LHax12 BOLT, SOCKET M4X12

303-5 025040236 | 14|E3% 4 3F194 WASHER, PLAIN M 4

311 543473001 6|E37930X4393 SQUARE FRAME SET, 30X43

311-1 542331001 6|hh030X4303 _ |SQUARE FRAME ASSY, 30X43

311-1-1 542332001 B|h7930X43+ SQUARE FRMAE, 30%43 :OUTER
J311-1-2 532798001 6| AT "|COLLAR

311-1-3 532799001 8|70y Ay M4 MUT, M4

311-1-4 533802001 G170 A Me SCREW, M4

311-1-5 536043000 CIPEELTE S |SPRING, COMPRESSION 5.3X47.7

311-2 S43471001 6|374474BL HOLDER, BL

311-3 543472001 B|L77U4TYBR HOLDER, BR

311-4 062401216 | 24|~ IM4X12 SCREW, PAN M4X12

311-5 021400206 | 24|203+9k4 MUT, 2 M4

321 544721001 6|E37923X4343 SQUARE FRAME SET, 23X43

321-1 544719001 8|hy7h23x4303 SQUARE FRAME ASSY, 23X43

321-1-1 544718001 8|hi74923x43} SQUARE FRAME, 23%43 :0UTER

321-1-2 $32798001 8|79 45— COLLAR :

321-1-3 $32799001 670024 NUT, M4

321-1-4 533802001 |  B{79uA3 Ma SCREW, M4

321-1-5 536043000 679390 % SPRING, COMPRESSION 5.3X47.7

321-2 S43471001 6|E770449BL HOLDER, BL

321-3 543472001 6|E7794F9°BR HOLDER, BR

321-4 062401216 | 24|FA IM4X12 SCREW, PAN M4X12

321-5 021400206 | 24|29 3194 NUT, 2 M4

341 S44716001 6|E37923X 2443 SQUARE FRAME SET, 23X24

341-1 S44714001 |- 6|h97923X244: |SQUARE FRAME ASSY, 23%24

341-1-1 544713001 B|h17923X24b SQUARE FRAME, 23X24 :0UTER

341-1-2 532798001 8|70 Ah5- COLLAR

341-1-3 | 532799001 6| Th A M4 NUT, M4

341-1-4 533802001 6|70 444 M4 SCREW, M4 -

341-1-5 536043000 HRLELTES SPRING, COMPRESSION 5.3%47.7

341-2 544734001 6|E5794 T4 CR HOLDER BASE CLAMP, CR

341-3 $44733001 6|E3774HCL HOLDER BASE CLAMP, CL

341-4 062401218 | 24|FA"IM4X12 SCREW, PAN Md4X12

341-5 021400206 | 24|233f9k4 MUT, 2 M4

855-C64-201
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F6 . PP LBEtR (BE-1206B) / Presser toot mechanism (BE-12068)
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F6 . R BAR (BE-1206B) / Presser foot mechanism(BE-1206B) -

NAME OF PARTS

RM

REF.NO CODE _ [aTY EuAL
351 5447260M B|E37930K%28%% SQUARE FRAME SET, 30X28
3511 544724101 |  6|hy7730X285% '|SQUARE FRAME ASSY, 30X28
351-1-1 S44723001 | 6|A¥7y30X28%t SQUARE FRAME, 30X28 :OUTER
351-1-2 532798001 8|7t COLLAR
351-1-3 §32799001 8|70 AT UiM4 NUT, M4
351-1-4 $33802001 6|77 A4 M * |SCREW, M4
351-1-5 S36043000 | B|77IUnA SPRING, COMPRESSION 5.3%47.7
351-2 $33805001 B|L3724T AR HOLDER, AR
351-3 $33806001 Blc77740T AL HOLDER, AL .
351-4 062401216 | 24T~ aM4X12 SCREW, PAN M4X12
351-5 ‘021400206 | 24/2%1F7k4 NUT, 2 M4
451 558758001 1|5 3749936H SASHES FRAME ASSY, 6H
451-1 S58750001 | 2| ¥"4.7531360-6 SASHES FRAME SIDE, 360-8
451-2 S42317001 | 2|% w8047 SASHES FRAME, :VERTICAL
451-3 §32791000 | 12|47 w8uh%77290 CLIP, 290
451-4 | 36408000 | 10|45 waiYwT 220 CLIP, 220
451-5 060401018 | 22|WAvF4X10 SCREW, BIND M4X10
855-C64-201
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F7 . # B3k (BE-1204B & 7 <, 3 8idd)/ Prasser foot mechanism (BE-1204B Option parts)
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F7 . ¥R (BE-1204B A7 a &R i) / Presser foot mechanism(BE-1204B Option parts)

REF.NO CODE _ [QTY e A NAME OF PARTS
401 549342001 4| BRI AT A3 SPIDER NET FRAME HOLDER ASSY
401-1 549243001 S VATF SR B SPIDER NET FRAME SCREW ASSY
401-2 S49245001 | 16| 9%/AY {2~ -4 - |SPIDER NET FRAME SPACER
401-3 S48399001 | 18|73 M4B KNOB SCREW, W4B
401-4 026040136 | 16|74 %3044 WASHER, PLAIN S 4
401-5 021400206 | 16|2k2177H4 NUT, 2 hid
401-6 5483458001 A\GEI2AFARFI HOLDER, 1
401-7 549347001 A\ GBS RE A2 HOLDER, 2
401-8 062400816 | 16[FA"24X8 SCREW, PAN M4X8
402 549348001 4|5€/A79-05 SPIDER NET FRAME, 05
403 548349101 8[¥A74-0592 ROUND FRAME AS3Y, 05
403-1 548351101 81eA09-05Yk ROUND FRAME, 05 :OUTER
403-2 549352101 B|INI-059F ROUND FRAME, 05 :INNER.
403-3 532798001 B9 M7- COLLAR
403-4 532799001 8|77 M4 - [NUT, M4
403-5 533502001 8|70 A1 14 SCREW, M4
403-8 | 536043000 D EL TS SPRING, COMPRESSION 5.3X47.7
402 54935301 4|9%/ 29901 SPIDER NET FRAME, 07
403 548354101 4|FNT5-0792 {ROUND FRAME ASSY, O7
403-1 549356101 |  4{wLT79-077¢F ROUND FRAME, 07 :OUTER
403-2 549357101 4| TWTI-017F ROUND FRAME, O7 :INNER
403-3 832798001 4177 A5 COLLAR S
403-4 532799001 4|75 7EM4 NUT, M4
403-5 S33802001 |~ 4|70 % Me SOREW, M4
403-6 536043000 4| Th3n' SPRING, COMPRESSION5.3X47.7
402 549358001 4|9E/ 274910 SPIDER NET FRAME, 10
403 548359101 | 4|WAI5-105= ROUND FRAME ASSY, 10
403-1 549361101 4124759107 ROUND FRAME, 10 :0UTER
403-2 549362101 |  4|IAVI-1097F ROUND FRAME, 10 :INNER
403-3 532798001 4|20 7 COLLAR :

403-4 532799001 419723174 NUT, M4

403-5 533802001 4|4 M4 SCREW, M4

403-6 S38043000 | ~ 4|73k SPRING, COMPRESSION 5.3X47.7
402 -549363001 4|9E/299-13 SPIDER NET FRAME, 13

403 549364101 4|3LT75-1392 ROUND FRAME ASSY, 13

403-1 549366101 413L79-137F - |ROUND FRAME, 13 :OUTER
403-2 54936711 4|ILT9-130F ROUND FRAME, 13 :INMNER
403-3 53279801 I i COLLAR

403-4 532793001 4|V AT UIM4 NUT, M4

403-5 533802001 4| ri M4 SCREW, M4 -
403-6 536043000 4|70 % SPRING, COMPRESSION 5.3¥47.7
402 549368001 4|98/A79-18 SPIDER NET FRAME, 16

403 549369101 4|I0T5-1692 ROUND FRAME ASSY, 16

403-1 549371101 4| TAI9-167F ROUND FRAME, 16 :OUTER
403-2 549372101 4| ThFI-169F ROUND FRAME, 16 :INNER
403-3 832798001 4| T b5 COLLAR

403-4 532799001 4| T AT Mg NUT, M4

403-5 533502001 4T A3 M4 SCREW, M4

403-6 536043000 4|7939n’ SPRING, COMPRESSION 5.3847.7
B55-C42-201




F7OPMADBEaR (BE-1204B A 7 o7 3 7 8idn)/ Presser toot mechanism (BE-12048 Option parts)
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F7 . #RPA{% (BE-1204B 7 F-3 8k @m) / Presser foot mechanism(BE-1204B Optiun parts)

REF.NO CODE__ |QTY Bl AL h.iAME OF PARTS RM
403 549373101 4| TN74-199% ROUND FRAME A3SY, 19 '
403-1 549375101 4|TN5-197k ROUND FRAME, 19 :0UTER
403-2 549576101 4| TDI-199F ROUND FRAME, 19 [INNER
403-3. 532798001 4| T th5- COLLAR
403-4 832799001 47711V M4 WUT, M4
403-5 533602001 4| Tt M SCREW, M4 :

403-8 536042000 417939 % SPRING, COMPRESSION 5.3%47.7
855-C42-201
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8 . MU Ba: (BE-12068 &7 i3 -84}/ Presser toot mechanism (BE-12068 Option parts)
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F8 . BT Hﬁ{BE—uﬂEE AF 3885 | Presser foot mechanism(BE-1ZUBB Option parts)

REF.NO CODE |aTy s AAf NAME OF PARTS RM
401 549342001 6|9E/ AN 470z SPIDER NET FRAME HOLDER ASSY
401-1 S49343001 6|oE/AY 13 )z SPIDER NET FRAME SCREW ASSY
401-2 S49345001 | 24|7E/AF 1AN-¥ SPIDER NET FRAME SPACER
401-3 S46099001 | 24[weiii M4B KNOB SCREW, M4B
401-4 026040136 | 24|79 Fa0754 WASHER, PLAINS 4
401-5 021400206 | 24|2721yH4 NUT, 2 M4
401-8 $49346001 6|rE/AF AT HOLDER, 1
401-7 549347001 | S|PR/AYANTY2 HOLDER, 2
401-8 062400816 | 24|~ 24X8 . |SCREW, PAN M4x8
402 549348001 8|7E/ 27505 SPIDER NET FRAME, 05
403 549349101 121 F4749-0849% _ |ROUND FRAME ASSY, 05
403-1 540351101 | 12| 74745-05Y ROUND FRAME, 05 :0UTER
403-2 549352101 | 12|T4749-0597 ROUND FRAME, 05 :INNER
403-3 S32798001 | 12|79 r75- COLLAR
403-4 $32700001 | 12| 709 AFYIMA MUT, M4 .

403-5 533802001 { 12|779430 M4 SCREW, M4

403-6 $36043000 | 12{7939n'% SPRING, COMPRESSION 5.3%47.7
402 549353001 BlOEIATH-0T SPIDER NET FRAME, 07

1403 549354101 6| TLT9-0793 ROUND FRAME ASSY, 07

403-1 549356101 B|TLT75-079k ROUND FRAME, 07 :OUTER
403-2 - 549357101 B|TLTI-017F ROUND FRAME, 07 :INNER
403-3 $32798001 670 Ah5- {COLLAR

403-4 S32799001 B| 70 AT M4 NUT, M4

403-5 - $33802001 6|77 A4 M4 SCREW, M4 _
403-6 536043000 677390 % SPRING, COMPRESSION 5.3%47.7
402 549358001 6|78/A79-10 SPIDER NET FRAME, 10

403 549359101 | ~6|TkI9-107% ROUND FRAME ASSY, 10

403-1 849361101 8| 2AT5-10Yk ROUND FRAME, 10 :0UTER
403-2 549352101 &[TAF-109F ROUND FRAME, 10 :INNER
403-3 $32798001 8|79 A5- COLLAR

403-4 532799001 8|ThL AT M4 NUT, M4

403-5 $33802001 6|70 A4 M4 SCREW, M4 :
403-6 536043000 CIDLERLES SPRING, COMPRESSION 5,3%47.7
402 549363001 B|#E/AT9-13 SPIDERNET FRAME, 13 - -
403 S49364101 Bl TATI-139% ROUND FRAME ASSY, 13
403-1 849366101 6lTAT5-13Y} ROUND FRAME, 13 :0UTER
403-2 549367101 G{TNTI-139F ROUND FRAME, 13 :INNER
403-3 - $32798001 8|FvM7- COLLAR- '

403-4 $32799001 8|20 Aty M4 NUT, M4

403-5 533802001 6|7 MA SCREW, M4

403-6 $38043000 877390 % SPRING, COMPRESSION 5.3%47.7
402 $49368001 6|7/ AT-16 SPIDER NET FRAME, 16

403 S49369101 | 6|TLI-164% ROUND FRAME ASSY, 16

403-1 $49371101 6| 7L79-18YF ROUND FRAME, 16 :OUTER |
403-2 549372101 6| TLTI-169F ROUND FRAME, 16 ;INNER
403-3 $32798001 6|75 COLLAR

403-4 | 832799001 8|70 ATYIME NUT, M4

403-5 533802001 8| i M4e SCREW, M4 .
403-6 $36043000 6{77390°% SPRING, COMPRESSION 5.3X47.7
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Fo . FR-LBER (BE-12U68 7 7 »r 3 /#bga)/ Fresser toot mechanism (Bk-12068 Uption pars)

855-C64-201




F8 . {WIRS{% (BE-1206B 4732 &l / Presser foot mechanism(BE-1206B Option parts)

REF.NO CODE _|QTy A NAME OF PARTS RM
403 S49373101 | 6|TNT4-1093 ' ROUND FRAME ASSY, 19
403-1 549375101 | 6[INT4-197F ROUND FRAME, 19 :0UTER
|403-2 549376101 | B{TATH-199F ROUND FRAME, 19 :INNER
403-3 S$32798001 |  6{7/¥Hh7- COLLAR
403-4 532799001 |  B|77vATIIM4 NUT, M4
403-5 533802001 |  6(7vr4Y M4 SCREW, Md
403-6 $36043000 |  B[7aN'4 SPRING, COMPRESSION 5.3X47.7
855-C64-201
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FO . I (BE-1204B F 7 i3 »8B&n)/ Presser foot mechanism (BE-1204B Option parts)
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FO . T RE{% (BE-1204B 73 %8 f) / Presser foot mechanism(BE-1204B Option parts)

NAME OF PARTS

REF.NO CODE |aTy bt RM
501 S58011001 4|3-LT453 NAME FRAME ASSY
501-1 . 858912001 413-L79391% NEME FRME BASE PLATE
501-2 520012001 4{AN—4 SPACER
501-3 $00823101 AT -z SLIDE PLATE ASSY
501-4 S09830101 4148 A) PLATE SPRING, A
501-5 509827001 4|ATAA PRESSER SPACER
501-6 509828101 4|75yT ' FRAME PRESSER PLATE
501-7 062671014 | 28|+~ 3357-40%10 SCREW, PAN SM3.57-40X10
501-8 028350243 | 28|mWAHH R2-35 WASHER, SPRING 2-3.5
501-9 025350236 | 12|e3% 4" #F21935 - |WASHER, PLAIN M 35
502 $32945001 | 4|7hAd: HOOP ASSY, A
502-1 121765001 4wz’ KNOB SCREW, SW357
502-2 021670203 4|Fvb242357 “|NUT, 2 SM3 57
502-3 121764001 F1E e SPRING, COMPRESSION
503 £32946001 47985z HOOF ASSY, B
503-1 1217685001 PP U KNOB SCREW, SW357
503-2 021670203 4|42y 1357 NUT, 2 SM357
503-3 121764001 4lxn'+ SPRING, COMPRESSION
504 S32947001 4{75ch: |HOOP AssY, C
504-1 121765001 | 4]y KNOB SCREWY, SW3.57
504-2 021670203 4|+vr2v1357 NUT, 2 SM357
504-3 121764001 4lden's SPRING, COMPRESSION
505 $32048001 4|79D43 " |HOOP ASSY, D
505-1 121765001 4lvesdy’ KMNOB SCREW, SW3.57
505-2 021670203 4|+vk2%2357 NUT, 2 SM357
505-3 121764001 4{Fon'+ SPRING, COMPRESSION
506 532949001 4|I0EHS HOOP ASSY, E .
506-1 121765001 4|z’ KNOB SCREW, SW357
506-2 021570203 4|+h2y1357 NUT, 2 SM3.57 '
S06-3 121764001 4|Fen 3 SPRING, COMPRESSION -
855-C42-201
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F10 . # TBS4% (BE-1206B 7 7 < 5 > Eb&a) / Presser toot mechanism (BE-12068 Option pans)

502-2 502-3 5032 503-3

504-2 504-3 505-2 505-3
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F10. # B8 {% (BE-1206B d'ji{a:zﬁiﬁ} / Presser foot niechanism[EE-uDEB Option parts)

- REF.NO

NAME OF PARTS

CODE |aTy Ere AL RM

501 $58911001 CIESN LS NAME FRAME ASSY

501-1 558912001 | 6|%-A7731% NEME FRME BASE PLATE

501-2 $20012001 B| ANt SPACER

501-3 S09823101 BIA31 7 L-bz SLIDE PLATE ASSY

501-4 509830101 GIREELY PLATE 5PRING, A

501-5 S09827001 |  B|AHIAA-H PRESSER SPACER

501-6 $09828101 6|74 FRAME PRESSER PLATE

501-7 062671014 | 42|F~"2357-40X10 SCREW, PAN SM3.57-40X10

501-8 028350243 | 42|nH4H'$2-35 WASHER, SPRING 2-3.5

501-9 025350236 | 18|74 4 4F1935 WASHER, PLAIN M 35

1502 $32845001 B|77A%E HOOP ASSY, A.

502-1 121765001 B|wezdi’ KNOB SCREW, SW3.57

502-2 021670203 6|Fvr22357 NUT, 2 8M3.57

502-3 121764001 BlFn's " |SPRING, COMPRESSION

503 $32946001 8|77B5: HOOP ASSY, B

503-1 121765001 Byl KNOB SCREW, SW3.57

503-2 021670203 B|Fuh2y1357 NUT, 2 SM357

503-3 121764001 6l4nd SPRING, COMPRESSION -

504 £3294700M a|7ncs HOOP ASSY.C

504-1 121765001 6|veidy KNOB SCREW, SW357

504-2 021670203 6]+vh242357 NUT, 2 SM357 .

504-3 121764001 EVLES SPRING, COMPRESSION

505 S32848001 6§70z HOOP ASSY, D

505-1 121765001 |  BUa4Y KNOB SCREW, SW357

505-2 021670203 6|Fyh2¥2357 NUT, 2 SM357

505-3 121764001 6l4nd SPRING, COMPRESSION
{508 532949001 8| 77ES: HOOP ASSY, E

506-1 121765001 | - 6|yvssy’ KNOB SCREW, SW3.57

506-2 021670203 6|Fyt2y2357 NUT, 2 SM357

506-3 121764001 6|43 SPRING, COMPRESSION
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1. FRIBYER (BE-1204B 7 3 3 27Ebdn)/ Presser toot mechanism (BE-12048 Option parts)
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F11. $9TE% (BE-1204B #+ T 38) / Presser foot mechanism(BE-1204B Option parts)

REF.NO CODE |a'TY =2 NAME OF PARTS rit}
507 $32220001 4| TYESTIE. H-WEIGHT FRAME ASSY
507-1 532305001 4|7VESMIIILYE H-WEIGHT FRAME U AsSY
507-1-1 $32308001 4{FYESTIIL HEAVY-WEIGHT FRAME UPPER
507-1-2 519604000 | 16|35 39k MAGNET
507-2 532306001 |  4|PYE/TrAA4: H-WEIGHT FRAME L ASSY
507-2-1 S32307001 | A{FUESIS HEAVY-WEIGHT FRAME LOWER
507-2-2 532300000 | 16| 7YESILATNITIL H-WEIGHT FRAME LOWER FELT
507-3 S34342001 | - 4|FAIVuIEY HINGE ASSY, RIGHT :

4507-3-1 162627001 4|FIIN A HINGE, A
507-3-2 152628001 |  4|F39n'vB HINGE, B ,
507-3-3 062300506 8|F~"23X5 SCREW, PAN M3X5
507-3-4 152529001 41739 vy HINGE SHAFT
|507-3-5 048020242 8|ki7E2 RETAINING RING, E2
|507-3-6 506696004 8|#71%°3X68 SCREW, FLAT M3X6
507-3-7 028030243 8|W4h' 32-3 WASHER, SPRING 2-3
507-3-8 021300103 8|#vhya3 NUT, 1 M3
507-3-9 025030233 8|E7% H RF193 WASHER, PLAIN M 3
507-3-10 028030243 BlWAHH 423 IWASHER, SPRING 2-3
507-4 S34343001 4|F3nuhzes") HINGE ASSY, LEFT
507-4-1 152827001 4|FIOIN A HINGE, A
507-4-2 152628001 | 4|F39uB HINGE,B
507-4-3 152629001 HFAINUYY HINGE SHAFT
507-4-4 048020342 8{h47E2 RETAINING RING, E2
507-4-5 003300604 8|34 X6 SCREW, FLAT M3X6
507-4-6 028030243 glWah'Re-3 WASHER, SPRING 23
507-4-7 021300103 8|+yhia3 NUT, 1 M3 _
507-4-8 062300506 8|FA"33X5 SCREW, PAN M3X5
507-4-9 025030233 8|es4" " AF193 WASHER, PLAINM 3
507-4-10 028030243 | - B|nEH#h3e-3 WASHER, SPRING 2-3
507-5 533468001 -4 DRI YY) CASSETTE HOLDER, H-MATERIALS
507-6 062300806 8lFa"aax8 SCREW, PAN M3X8
507-7 025030233 BlesH ' 3 F273 WASHER, PLAIN M 3
507-8 021300103 8| 1HYH23 NUT, 1 M3
508 555035001 4|4’ Tu093%893 HOOF AS8Y, 3%6
508-1 855240001 4 |11 3X6 HOOP, 3X6
508-1-1 $55038001 |5 TMT93X6 OUTER HOOP, CVAL 3X5
508-1-2 S55037001.|  4|4'T2F793X6 INNER HOOP, OVAL 3X6
508-1-3 121765001 4|97z4°3.57 KNOB SCREW, SM3.57
{508-1-4 121764001 AlFom's SPRING, COMPRESSION
508-1-5 021670203 |  4|+¥key2357 NUT, 2 SM3 57
508-2 555233001 4| heIrEAT—(F) CASSETTE HOLDER, F
|508-3 062300806 gl4+a"1axa SCREW, PAN M3X8
508-4 025030233 8|e3¥ F aF1d3 WASHER, PLAINM 3
508-5 021300205 Bl2y2tyh3 “NUT, 2 M3
509 330580001 4|9ras: HOOP ASSY, 3
509-1 $30581001 LA PR ey S EMBROIDERY HOOP ASSY, G
509-1-1 $30582000 4|%h9G [OUTER HOOP, G
509-1-2 530583000 4(9F¥799G INNER HOOP, G
l54]-9-‘1-3 121764001 |  4|Fn'% SPRING, COMPRESSION
509-1-4 121765001 |  4|¥?3%L 357 KNOB SCREW, SM3.57
509-1-5 021670203 4|+9h2413.57 NUT, 2 SM3.57
}509-1-6 021300205 8|2y1tyr3 NUT, 2 M3
509-2 S09818001 4| hEykEAg—(D) CASSETTE HOLDER, D
509-3 062300806 B|t+~"3axs SCREW, PAN M3X8
509-4 025030233 BB RFIO3 WASHER, PLAINM 3
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F12 . M B8tk (BE-12086B A 7 i# 3 2/Hian)/ Presser foot mechanism (BE-1206B Option parts)
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F12 . T pA{% (BE-1206B 7+ 7</3>&k) / Presser foot mechanism(BE-1206B Option parts)

REF.NO CODE |a'Ty B AL NAME OF PARTS RM
507 S32220001 B FUESTIGE H-WEIGHT FRAME ASSY
507-1 532305001 6| FYE/IILY H-WEIGHT FRAME U ASSY
507-1-1 $32308001 6| FUEMIIIL HEAVY-WEIGHT FRAME UPPER
507-1-2 S19604000 | 24|20 49p MAGNET : _
507-2 $32306001 GIFVETI M H-WEIGHT FRAME L ASSY
507-2-1 $32307001 B|FUE/TIY HEAVY-WEIGHT FRAME LOWER

- |507-2-2 S32300000 | 24|7UE/THA4ITITI H-WEIGHT FRAME LOWER FELT
507-3 534342001 LAV eSS HINGE ASSY, RIGHT '
507-3-1 162627001 B|FIIN LA HINGE, A
507-3-2 152628001 |  B|FIIn'YB HINGE, B
507-3-3 062300506 | 12|#~"33X5 SCREW, PAN M3X5
507-3-4 152629001 BlFIIn Yy HINGE SHAFT
507-3-5 048020342 | 12|FE2 RETAINING RING, E2
507-3-6 S06696004 | 12|#3534%'3X6 SCREW, FLAT M3X6
507-3-7 028030243 | 12|nH4'h 22-3 WASHER, SFRING 2-3
507-3-8 021300103 | 12|FYh1¥23 MUT, 1 M3 .
507-3-9 025030233 | 12|79 N $F193 [WASHER, PLAINM 3
507-3-10 028030243 | 12{W34h%2-3 WASHER, SFRING 2-3
507-4 $34343001 8|FIn ulEEY |HINGE ASSY, LEFT
507-4-1 152627001 BiFIIN VA HINGE, A
507-4-2 152628001 6[FIIN VB HINGE, B
507-4-3 152629001 8|F3nuL HINGE SHAFT
507-4-4 048020342 | 12|M+7E2 RETAINING RING, E2

|507-4-5 003300604 | 112|474 3X6 SCREW, FLAT M3X6

507-4-6 028030243 | 12|n'34'h " 32-3 " |WASHER, SPRING 2-3
507-4-7 021300103 | 12|F¥M {23 - |NUT, 1 M3
507-4-8 062300506 | 12|F~"23%5 SCREW, PAN M3X5
507-4-8 025030233 | 12|5% " %7293 WASHER, PLAINM 3
507-4-10 028030243 | 12| H +2-3 WASHER, SPRING 23
507-5 $33468001 & |heybEnE ~(F9) CASSETTE HOLDER, H-MATERIALS
507-6 062300806 | 12|F~a3X8 SCREW, PAN M3x8
507-7 025030233 | 12|e5% 4 %F193 WASHER, PLAIN M 3
507-8 021300103 | 12|F¥M 23 NUT, 1 M3 -
508 $55035001 6|4 1003X603 HOOP ASSY, 36
508-1 $55240001 B|¥ra0793%6 HOOP, 36 ~
508-1-1 $55036001 B4 1TH3X6 OUTER HOOP, OVAL 3X6

- |508-1-2 $55037001 6|4 TUFIax%E INNER HOOP, OVAL 3X6
508-1-3 121765001 B|YEAY 357 KNOB SCREW, SM3.57 -
508-1-4 121764001 GEPLES SPRING, COMPRESSION -
508-1-5 ‘021670203 8lFvh2v1357 NUT, 2 SM3.57 '
508-2 $55233001 B |y =(F) CASSETTE HOLDER, F
508-3 0623008068 | 12|f~"13X8 _|SCREW, PAN M3X8 -
508-4 025030233 | 12|E74 H #7193 WASHER, PLAIN M 3
508-5 021300205 | 12|2y237b3 NUT, 2 M3
|509 $30580001 pllel S . HOOP ASSY, G
509-1 $30581001 Bl 179Ghs EMBROIDERY HOOF ASSY, 5
509-1-1 $30582000 BTG OUTER HOOP, G
509-1-2 $30583000 677G INNER HOOP, G
509-1-3 121764001 Bl4n's SPRING, COMPRESSION
509-1-4 1217685001 BYTi4Y'3.57 KNOB SCREW, SM3.57
509-1-5 021670203 8|Fvh2y1357 MUT, 2 SM357
509-1-6 021300205 | 12|2v219b3 NUT, 2 M3
509-2 509818001 |  B|hEYkkAZ (D) CASSETTE HOLDER, D
509-3 062300806 | 12|+~"33X8 SCREW, PAN M3XB
509-4 025030233 | 12|34 H 45293 WASHER, PLAINM 3
855-C64-201
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G1. EIZIJJ'IHII;EEH_EM% !/ Feed guide mechanism

CODE

A

REF.NO aTyY NAME OF PARTS RM

1 S58620001 2[vdny'4 ¥-FEED BAR '
2 $58630001 | 12[aF{H b FIXED BOLT
4 558631001 36|77 TIIMBS NUT, FLAMGE M35
5 021080306 8({Fvkaas MUT, 3 M8
6 $58613001 2|YFauT ik Y-TENSION BRACKET .
7 S55477001 41FHE LM 958X16 BOLT, SOCKET {S/P WASHER|MEX16
8 $58810001 |  2{7--T34YMYF PULLEY BRACKET, YF
g S55477001 4 [FHE L y26X16 BOLT, SOCKET (S/P WASHERIMBX16
10 018402538 2|7HF L haX25 BOLT, SOCKET M4X25
11 $58511001 2|74k 7482 IDLER SHAFT, 62
12 012400436 4|FHE54X4 SET SCREW, SOCKET (FT) M4x4
13 S58612001 2|74 3-47975 IDLER SHAFT, 75 '
14 012060636 4|7HEF6X6 SET SCREW, SOCKET (FT) M6X6
15 S58600001 4|y a9k =gE PULLEY ASSY, Y

118 $32725000 Bz~ ANTUSY NEEDLE BEARING
17 558632001 4|YA - Y-STOPPER

118 018301236 8|k Mb3x12 BOLT, SOCKET M3x12
19 S58803001 2|=FH 4+ 540 LINEAR GUIDE, 540
20 018301236 | 16|PHé Lpax12 |BOLT, SOCKET M3X12
21 076003809 4|5 99760032 BALL BEARING, 600377
22 $58619001 2|y a7°-y Y-DRIVING PULLEY '
23 048170142 | 2|79 H53%9C17 RETAINING RING, EXTERNAL C17
24 060400616 2|4t Maxe SCREW, BIND M4X6
25 025040236 2|e7H A #F194 WASHER, PLAIN M 4
26 §58611001 2|7iM'5-4 62 IDLER $HAFT, 62
27 558614001 2| AUTAET _|REAR IDLER
28 532725000 & | ==} I Tl NEEDLE BEARING
20 012060626 4|7FEF6X6 SET SCREW, SOCKET {FT) MEX6
30 $58609001 2|~ I bbA 535 BELT STOPPER PLATE, 35
31 $55029001 Blah a7 T4 4XB SCREW, FLAT W/SOCKET M4X8
3z’ $58602001 2|¥oh oA A Y-DRIVING BELT
33 S58633001 2| y5ys” X-CARRIAGE :
34 025050236 |  B|t7¥ N $F195 WASHER, PLAINM 5
35 018501036 8|PHEk LESX10 BOLT, SOCKET M5X10
35 S58649001 1 yeutr s Y-SENSOR DOG :
37 S568798001 2|5 HGL-N12FB PROXIMITY SENSOR, GL-N12FB
38 - 062301006 2~ aaxio SCREW, PAN M3X10 - :
48 S58648001 | 12|vhn'-HHI Y-COVER SUPPORT -
49 S55481001 | 24|7HE LM o34x12 BOLT, SOCKET (S/P WASHER)M4X12
50 $58654001 1Y -RRI Y-FEED COVER FRONT, R
51 858655001 11 YE9Uhn-RIYA Y-FEED COVER REAR, R
52 S58656001 1|YFohn-Lex Y-FEED COVER FRONT, L
53 S58657001 1y ohn-Lyvn Y-FEED COVER REAR, L
54 558658001 2| -4 14s COVER JOINT PLATE, S
55 $58659001 2|hw =440 _|COVER JOINT PLATE, L
56 060400616 |  34|n'{¥FM4axe SCREW, BIND M4x56
60 558508001 1|YE=4-7"Frb Y-MOTOR BRACKET
61 S58776001 3|7+ Lbax50 BOLT, SOCKET M8X50
62 025080236 3|e7H R Fa8 WASHER, PLAINM 8
83 028080246 | 3|nH¥'h42-8 WASHER, SPRING 2-8
64 58063001 8|¥h’F8 WASHER, M8
65 021080106 6|FvM a8 NUT, 1 M8
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G1 . EEEllEY B % / Feed guide mechanism

REF.NO CODE__[aTy AL __NAME OF PARTS RM

' < BE-1204BF > <For"BE-1204B">

66-1 559400000 |  1|YWALAE-§4HIZ Y-PULSE MOTOR 4H ASSY

67 S58636001 | - 4|7 LMIIE8X30 BOLT, SOCKET {S/P WASHERIMBX30

71 S59116001 |  1[Y2F LYY IR Y-DRIVING CONNECTING SHAFT, R

72-1 §58115001 | 1|YIR LTy IL Y-DRIVING CONNECTING SHAFT, L

<BE-1206B/ > <For"BE-1206B">

I&&_z S58634000 |  1|YWAAT-36HIZ ¥-PULSE MOTOR ASSY, 6H

67 S58636001 |  4|T7H LM H8X30 BOLT, SOCKET (S/P WASHERJMEX30

72-2 558642001 | 2|YZFILLrYd Y-DRIVING GONNECTING SHAFT

73 558618001 |  4[hu7 U917 COUPLING, 17

74 018501636 | 167 LA5X16 BOLT, SOCKET M5X16

81 §58643001 |  2|Y#uiMyi(d Y-FRAME SUPPORT PLATE

82 §55477001 |  2|FF# &Mf736X186 BOLT, SOCKET (S/P WASHER]M6X16

83 004061406 |  2[+#716X14 SCREW, FLAT M6X14
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G2 . BEENIEY BAf% (BE-1204B) / Feed guide mechanism(BE-1204B)

RM

REF.NO CODE |aTy L e NAME OF PARTS
89 "S58637000 | 12|4h02Y DESTINATION, 02Y
90 S58017001 | ~ 1|YH2Hi4H Y-FEED FRAME, 4H
91 S58772001 4|YR-7-Hng - ¥-ROLLER HOLDER
92 | s59391000 |  8|tHYo-5- FEED ROLLER
93 S58774001 4| AN =H-h5- SPACER COLLAR
o4 S58773001 41Yo-7-7"4 “|Y-ROLLER SHAFT
85 025040136 4171 A4 WASHER, PLAIN § 4
96 012400436 4|7HEF4%4 SET SCREW, SOCKET (FT) M4X4
97 S58775001 2| p5-in'- ROLLER COVER -
98 060401418 8l AU MaX14 SCREW, BIND M4X14
99 | 558780001 1| Y 'L Y-FRAME SIDE COVER, L
100 558781001 1Y hn'-R Y-FRAME SIDE COVER, R
101 060400618 |  4|n{YFMaxe SCREW, BIND M4X6
102 555484001 2|FHF LM 35X10 BOLT, SOCKET (S/P WASHERIMSX10
103 S55477001 4| 7R LM 36X18 BOLT, SOCKET (S/P WASHERJMEX16
106 110505001 4| hE ' WASHER
107 558622001 1| X712 X-PULLEY BASE
108 555484001 A|FHR LM E5X10 BOLT, SOCKET {S/P WASHER)M5X10
109 $58523001 |  1[X7--7"FrUk ¥-PULLEY BRACKET
110 S55485001 2|Fr& L YEEX12 BOLT, SOCKET (/P WASHER)MSX12
111 S$42264051 1|84z0yF-0a0 TIMING PULLEY A ASSY
112 $32725000 2|=-F AN Ty NEEDLE BEARING
113 S42272001 1708 PULLEY SHAFT
114 542266000 EIEVL Y 10 TIMING BELT, Y
115 018400636 P& L6 BOLT, SOCKET M4X6
116 025040236 1| e3% h 2F2194 WASHER, PLAIN M 4
17 018402536 HTTE br4x25 |BOLT, SOCKET M4X25
118 146354001 2|40+ WASHER, PLAINS
112 556798001 |  1|%E9E4GL-N12FB PROXIMITY SENSOR, GL-N12FB
120 062301006 1]FA™3X10 SCREW, PAN M3X10 .
121 $58645001 1| XE-5-44'1 MOTOR SUPPORT PLATE
122 §55484001 2| PHE MM HEEX10 BOLT, SOCKET (/P WASHER)M5X10
123 $58646001 1| X571+ X-MOTOR PLATE
124 £508972000 1|XN MAT-34H)3 X-PULSE MOTOR ASSY, 4H
125 018501636 4|PHF MF5X16 BOLT, SOCKET M5X16
126 025050236 4|E5% N £F195 |WASHER, PLAINM S
127 018500836 2|7+ A5XE “|BOLT, SOCKET M5Xs
129 258627001 1|Xh 7" =1hz ¥-DRIVING PULLEY ASSY
130 $58615001 19V 37 -)vih5- DRIVING PULLEY COLLAR
131 018501638 1|PHE AI5X18 BOLT, SOCKET M5X16
132 $58647001 1|¥e-4-49144 X-MOTOR PRESSER PLATE
133 060400616 | . 2| 1uFM4X6 SCREW, BIND M4X6
{138 $39821000 3|3-F435719P7 CORD CLAMP, 19P7
137 $52380000 3|CKSH75706-L CORD CLAMP, 05-L
138 $58916001 1|n=-323711% HARNESS FIXED PLATE
139 060400816 HN A MAXE SCREW, BIND M4X6
145 $58604001 2{J=FH'{+ 440 LINEAR GUIDE, 440
146 018301236 | 12|FHH #h3xi12 BOLT, SOCKET M3X12
147 §58620001 |  1fXUFD304vYw” X-DRIVING CARRIAGE
148 $58621001 1[5 |X-CARRIAGE
149 018400836 8|7+ b h4x8 BOLT, SOCKET M4X8
150 $58625001 1|~ REEAf 320 BELT STOPPER PLATE, 20
151 S42280001 |  2|~NARAA™- BELT SPAGER
152 018400836 4|71 prax8 BOLT, SOCKET M4X8
153 558616001 2|XAkyn = X-STOPPER :
154 S42446001 4|7+ A h36X14 BOLT, SOCKET {S/P WASHER)MSEX14
155 558624001 4| X4 X¥-COVER SUPPORT
156 542446001 4| PHA A IEX14 BOLT, SOCKET (5/P WASHERMEX14
157 $59118001 1| X -LaH %-FEED COVER, L4H _
159 §59117001 1|X49Uhn"-R4H ¥-FEED COVER, R4H
855-C42-243
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G2 . BREh):3%EY B{% (BE-1204B) / Feed guide mechanism(BE-1204B)

REF.NO CODE |[aTy Ao NAME OF PARTS RM
180 060400818 |  12|n' {2 FMax6 SCREW, BIND M4X5
181 559648001 1| xE=4-An'~934H *-MOTOR COVER ASSY, 4H
162 060400616 3|4 MaxXs SCREW, BIND M4X6
170 S58918001 1| XA Hiansz X-FEED FRAME 4H ASSY
171 S42446001 4|PHE L 26X14 BOLT, SOCKET {S/P WASHERJMEX14
172 558617001 1| XEu H-SENSOR DOG
173 060400616 24 M4Xs SCREW, BIND M4X5
174 S58607001 B X-7-H A5 -3 %-ROLLER HOLDER ASSY
179 S52276001 2 hirrr2me NUT PLATE, W/2-M6 & 2-M4
180 060400616 4(n' {2} MaXs SCREW, BIND M4X6
181 $58653001 S|T AT MY HOLDER POSITIONING PLATE
183 018061038 | 12|FPHK LEBX10 BOLT, SOCKET M6X10
184 025080236 112|674 4 #F196 WASHER, PLAIN M &
185 32877101 5|45 POSITIONING PIN
188 S58641000 | 38|LhL02X DESTINATION, 02X
187 018400636 | 14|PHHK Lh4XE BOLT, SOCKET M4Xs
188 025040236 | 14|E5% 7 #7194 WASHER, PLAIN M 4
855-C42-243
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G3 . BEEN:=Y B {% (BE-1206B) / Feed guide mechanism(BE-1206B)

| REF.NO CODE |aTy s NAME OF PARTS RM
89 S58637000 | 18|vh02Y DESTINATION, 02Y

a0 558644001 1|yd vy Y-FEED FRAME

o L S58772001 6| YO-7-HAd— Y-ROLLER HOLDER

92 59391000 | 12|49I0-5- FEED ROLLER

93 858774001 &|A~"—4-h3- SPACER COLLAR

94 | 558773001 &|yo-7-4 Y-ROLLER SHAFT

95 025040136 8|7 A RA%4 WASHER, PLAIN S 4

96 012400436 6|FTE7444 SET SCREW, SOCKET (FT) mm

97 S58775001 2|o-5-hn'- ROLLER COVER

a8 080401416 12| {uF M4 SCREW, BIND M4X14

a8 S58780001 |  1|YHuid{FAn'-L Y-FRAME SIDE COVER, L

100 S58781001 1|y Fan-R Y-FRAME SIDE COVER, R

101 080400818 4| AU MaXE SCREW, BIND MdX6

102 555484001 2|PHF LR 225X10 BOLT, SOCKET (5/P wAEHEmmsxm
103 S55477001 4|7 LM 928X16 BOLT, SOCKET (3/P wASHER;Mﬁm
106 110505001 B|# A H WASHER

107 558822001 27 =Ia"=1 X-PULLEY BASE

108 S55484001 8|7k L 925X10 BOLT, SOCKET (S/P WASHERM5X10

|109 $58623001 21Xk ¥-PULLEY BRACKET

110 555485001 4|7 ¥ LhF38K12 BOLT, SOCKET {3/P WASHER)M5X12
111 542264051 2| zuy" 7 -)ASE TIMING PULLEY A ASSY

112 $32725000 'l e N * |NEEDLE BEARING

113 1 542272001 2|7-18 PULLEY 8HAFT

114 S42266000 2| 943N RbY TIMING BELT, ¥

115 018400636 2|FHE Lhax6 BOLT, SOCKET M4X6

116 025040236 | 2|39 h dF194 WASHER, PLAIN M 4

17 018402536 2|74 hhax2s BOLT, SOCKET M4x25

118 146354001 4|40+ ' WASHER, PLAIN5

119 556798001 1|t vEsYGL-N12FB PROXIMITY SENSOR, GL-N12FB
120 0623010086 1|Fa"33x10 SCREW, PAN M3xX10

121 S58645001 2|Xe-4-v'{8 MOTOR SUPPORT. PLATE :
122 555484001 4|7HF M 425K10 BOLT, SOCKET {S/P WASHERMEX10
123 558646001 2|57 1+ X-MOTOR PLATE .
124 §58635000 21X L AE-402 ¥-PULSE MOTOR ASSY

125 018501636 8|7HE LE5X18 BOLT, SOCKET M5X16

126 025050236 8|EFH H #F175 WASHER, PLAINM 5

127 018500838 4|FHE LE5X8 BOLT, SOCKET M5X8

129 S58627001 2|xhk 7 =0z ¥-DRIVING PULLEY ASSY

130 $58615001 2|9V Ty ih3- DRIVING PULLEY COLLAR

131 018501636 2|7r& L5X16 BOLT, SOCKET M5X16

132 §58647001 2|XE-4-F¥TL% X-MOTOR PRESSER PLATE

133 060400616 4|W14sFMaXs SCREW, BIND M4X6

136 539821000 5|3-+49557'19P7 CORD CLAMP, 19P7

137 150349001 7|3-+"9307"10 CORD CLAMP, 10-L

138 $58916001 1|n=$Z3F1 1% HARNESS FIXED PLATE

139 060400616 | 2|4 vFM4AX6 SCREW, BIND M4X6 -

145 £58604001 3|N=TH' {440 LINEAR GUIDE, 440

146 018301236 | 20|FH# Lb3X12 BOLT, SOCKET M3X12

147 $58620001 2| X 3EYY " |X-DRIVING CARRIAGE

148 $58621001 1 Ees” X-CARRIAGE

149 018400836 | 12|F+& Ik bax8 BOLT, SOCKET M4X8

150 $58625001 2|~ A 520 BELT STOPPER PLATE, 20

151 - 542280001 4N RLRAA - BELT SPACER

152 018400836 8|Fi& hbaxs BOLT, SOCKET M4x8

153 558516001 2|XAbun'- X-STOPPER .

154 $42446001 A|FHE LM 36X14 BOLT, SOCKET {5/P WASHERM6EX14
155 558624001 6|xhn' 44z _ {%-COVER SUPPORT

156 S42446001 B|FH& LM 728X 14 BOLT, SOCKET {3/P WASHERIMEX 14
157 $58638001 1[xavhn-L %-FEED COVER, L

158 558639001 1|Xt 9 -R X-FEED COVER, R

855-C64-243
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Gy . BRI U BEtR (BE-1206H) / Feed glide mechanism (BE-12068)
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G3 . BEREh{El;% Y BI{% (BE-1206B) / Feed guide mechanism(BE-1206B)

REF.NO CODE [Q'TY (=S NAME OF PARTS RM
159 $58640001 1[xt+90an'-Cc .FEED COVER, C
160 060400616 | 16|n'1FM4XE SCREW, BIND Mdx6
161 558638001 2| XE~-hn -0z X-MOTOR COVER ASSY
162 060400616 6| A MEXE SCREW, BIND MiX6
170 558650001 1| X999z X-FEED FRAME A3SY
171 542446001 B|FE L Iz6X14 {BOLT, SOCKET (S/P WASHER)MEX 14
172 §58617001 1 Xy %-SENSOR DOG
173 060400616 2|WAuh M4X8 SCREW, BIND M4X6
174 S58607001 8[X0-7-hAY -3 X-ROLLER HOLDER ASSY
179 552276001 2|hatr2ms NUT PLATE, W/2-M6 & 2-M4
180 060400616 4| W1 v M4AXE SCREW, BIND M4xX6
181 558653001 T2 1F% M4 HOLDER FOSITIONING PLATE
183 018061036 | 16|7+& LE6X10 BOLT, SOCKET M6X10
184 025060236 | 16|74 H'*F176 ASHER, PLAINM 6
185 532877101 T3¥ Ay POSITIONING PIN
186 S58641000 | 48|%A02X DESTINATION, 02X
187 018400636 | 14|FH& LH4x6 BOLT, SOCKET M4X6
168 025040236 | 14|E5HH3F1704 WASHER, PLAINM 4
855-C64-243
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H . FHBIR: / Lower shaft mechanism
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H . FTHkRA{E / Lower shaft mechanism

REF.NO cobDE |aTy b _ NAME OF PARTS RM
< BE-1204BH > <For"BE-1204B" >

1 S58065001 4lvaty - LOWER SHAFT :

2 SAZ174001 A8 9T LOWER SHAFT GEAR ASSY

2-1 $58543001 4|24 9 TPA LOWER SHAFT GEAR, PA

2-2 558067001 4|34 9% TB LOWER SHAFT GEAR, B

5 S$23651001 | 16|FHEF6X6HY A SET SCREW, SOCKET (FT) MEX6

8 $59992001 4|F ' r-ALz BOBBIN CASE L ASSY

8-1 559994001 4|7k TN d ANTI-SPIN SPRING

g2 181936001 4K E A r-AF 3Nt TEWSION SPRING

8-3 181937001 4|73 RFaTe Ry ADJUSTING SCREW

] 159794001 4K BOBBIN

10 $32550001 4| #vkhi-43 SET SCREW COLLAR ASSY

10-1 $32551001 4|&vka3- SET SCREW COLLAR

10-2 523651001 B|PTEFOX6HYA SET SCREW, SOCKET (FT) M6X6

11 S56600001 4|h3F A ' ROTARY HOOK STOPPER

12 S44924001 8L MIXES SCREW, M3X5.5 : _

13 SA2095001 1]S58004hTna%32 ROTARY HOOK ASSY, WIBOX $58094
' <BE-1206BF> < For"BE-1206B" >

1 S58065001 sliavy LOWER SHAFT

2 SA2174001 B4 h% Tz LOWER SHAFT GEAR ASSY

2-1 $58543001 8LV A TPA LOWER SHAFT GEAR, PA

2.2 558067001 6|35 9% 7B LOWER SHAFT GEAR, B

5 $23651001 | 24|FHEI6X6HRYA SET SCREW, SOCKET (FT) M6X8 -

) $59992001 Gl E A T BOBBIN CASE L ASSY

81. 559994001 G| rTuR N E ANTI-SPIN SPRING

82 181836001 BlFE U r=-AFIToN A TENSION SPRING

8-3 181937001 B8] FI TN 2F IR _ |ADJUSTING SCREW

9 159794001 6l#E" BOBBIN

10 532550001 |  B|EYMITIE SET SCREW COLLAR ASSY

10-1 $32551001 | B|&vkh5- SET SCREW COLLAR

10-2 523651001 | 12|7HEF6X6HY 4 SET SCREW, SOCKET (FT) M6X6

1" $56600001 BT A ROTARY HOOK STOPPER

12 544924001 | 12|24 M3X5.5 SCREW, M3X5.5

13 SA2095001 1|S58004 70303 ROTARY HOOK ASSY, WBOX 558094

855-C42-305
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J1. HRUUREER (BE-12048) / 1 hread tnmmer mechanism (BE-1204B)
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J1 . % Y1YBIHE (BE-12048) / Thread trimmer mechanism(BE-1204B)

REF.NO

[y

CODE |Q'TY ~ NAME OF PARTS RM

1 S56601001 EARUES (N NEEDLE PLATE BASE ASSY
1-1 558068001 4| Ao MNEEDLE PLATE BASE
1-2 S58073001 4N A MEEDLE PLATE GUIDE PIM
1-3 047200542 4|27 E AW FIN, SPRING ROLL AW2
2 062400816 | 16|F~"14X8 SCREW, PAN M4X8
3 S58069001 414 %9n MOVABLE KNIFE.
4 832476001 | 4}4FInhI- COLLAR, M-KNIFE
5 532475001 4ot SCREW, M4
6 S5B070001 | - 4f3rfmn FAIED KMNIFE .
7 844624001 4|44 M3XE5 SCREW, M3X5.5
] §58071000 4|4k 1% THREAD HOLDER PLATE
10 026030136 4|7 +ah 43 WASHER, PLAINS 3
11 062300418 |  4|FA"aM3IX4 SCREW, PAN M3X4
12 858072001 4|4 MEEDLE PLATE
13 $25310101 | B[#734'4 SCREW, FLAT M4
15 $58074001 4|4 YL IhIIZA T-TRIMMER CON. ROD ASSY, A
16 $58076001 A|fHE)LuhuB T-TRIMMER CONNECTING ROD, B
17 018400836 8|FH# LF4X8 BOLT, SOCKET M4X8
18 S58077001 A F PRI - T-TRIMMER CONNECTING ROD LEVER

19 558078001 4|l CONNECTING LEVER SHAFT
20 012060636 4|FHE76x6 SET SCREW, SOCKET (FT) MEXE
by S58079001 4| T-TRIMMER CONNECTING SHAFT
22 012500538 4|F+EF5X5 SET SCREW, SOCKET (FT) M5X5
23 S42500051 4| by T-TRIMMER CONNECTING BLOGK
24 018400838 4|7HE I hax8 BOLT, SOCKET M4X8
25 S58080001 4|15y B T-TRIMMER CONNECTING SHAFT, B
26 012500536 |  4|FHE35X5 SET SCREW, SOCKET (FT) M5X5
27 558081001 4|t vh-+4'1 PICKER BASE
28 $58082001 Al wh-L PICKER SHAFT SUPPORT
29 062300416 8~ aM3x4 SCREW, PAN M3X4
30 532496001 4| vh-~"-3 PICKER BASE
31 048020342 4|LATE2 RETAINING RING, E2
32 $59382001 |  4|t'wh- PICKER _
33 0682300416 B~ IM3X4 SCREW, PAN M3x4
34 060400818 8|nWAul4x8 SCREW, BIND M4X8

- {as S58083001 4|Eyh-ln- PICKER LEVER
36 048020342 4|hATE2 : RETAININGRING, E2
37 558084001 | 4|EWh-kYYr4{4 PICKER SETTING PLATE

|38 558085001 EY [ B PICKER SOLENCID ASSY
39 558086000 4|E"h-hn'- PICKER COVER
40 028030248 8| R2-3 WASHER, SPRING 2-3
41 | 0260301386 8|E7H A %I 43 WASHER, PLAINS 3
42 062300416 8lfaamMaxs SCREW, PAN M3X4
43 S58087001 |  4|EWh-ULI{F A% PICKER SOLENCID SPRING

Jag 048050342 4|hATES RETAINING RING, E5
45 S58088000 4|t yh-S0LIY Ay IPICKER SOLENOID CUSHION
46 S58089001 4| vh-4"u3 PICKER SHOULDER SCREW
a7 062300416 BlFa"IM3xX4 SCREW, PAN M3X4 :
48 002400514 |  8|+TA"34X5 SCREW, PAN M4X5
49 140647101 4|3-FFT CORD HOLDER

|50 002400514 4|+a'34X5 SCREW, PAN MdX5

|51 157984001 43+ 7va CORD BUSH
52 $58515001 1|98 (92 T-TRIMMER DRIVING BASE ASSY
52-1 558080001 | ~ 1|4FEUF S THREAD TRIMMER DRIVING BASE
52-2 558095000 1|4 e=34: THREAD TRIMMER MOTOR ASSY
52-3 $42508000 TS S0l THREAD TRIMMER MOTOR MOUNT
52-4 018401036 4|7PHIK b +4X10 |BOLT, SOCKET M4X10
52-5 542490001 1|FHE-C THREAD TRIMMER GEAR, C
526 012500536 2|FHEF5X5 SET SCREW, SOCKET (FT) M5X5
52-7 542491001 1|F M5 =30 THREAD TRIMMER GEAR SHAFT
855-C42-403
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J1. %41V Bk (BE-1204B) / Thread trimmer mechanism (BE-1204B)
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J1 . % UBEH{& (BE-1204B)/ Thread triminer_ mechanism(BE-1204B)

EvAf

REF.NO CODE |Q'TY MAME OF PARTS RM

52-8 025080236 1|E7% 372178 WASHER, FLAIN M 8

52-0 021080106 1|F9k1ia8 NUT, 1 M8

52-10 558516001 1 P [P DRIVING LEVER ASSY

52-10-1 $58091001 | 1|4MUE - THREAD TRIMMER GEAR

52-10-2 S58082001 1|4y THREAD TRIMMER DOG

52-10-3 002400514 2|+F~"34X5 SCREW, PAN M4X5

52-10-4 542474051 A8 T-TRIMMER DRIVING SHAFT, B
|52-10-5 021060108 11 F96 NUT, 1 M6 '

52-11 542496001 1| 744" M5 : SCREW, M5 '

52-12 S56798001 1| %71 GL-N12FB PROXIMITY SENSOR, GL-N12FB

52-13 062301005 1]|#a"23x10 SCREW, PAN M3X10

53 558551001 1|Liry g CONNEDTION SHAFT

54 $42500051 1|4-50L0T 994 T-TRIMMER CONNECTING BLOCK

55 018400836 1|7k Lhaxs BOLT, SOCKET M4X8

56 060400416 1| Max4 SCREW, BIND MdX4

57 558062001 437/ b FIXED BOLT

58 021080106 | 12|Fvk1ba8 NUT, 1 48

59 021080206 | 4[Fvh3a8 NUT, 318

60 025080236 4|E7H" D #F198 WASHER, PLAIN M 8

61 028080246 4|WHHh'22-8 WASHER, SPRING 2.8

g2 S58063001 8|#h"$s WASHER, M8

855-C42-403
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J2 . %Y1YBS{% (BE-1206B) | Thread trimmer mechanism(BE-1206B)

NAME OF PARTS

REF.NO CODE |aTy i Ao RM

1 856601001 | B|n){4Fs 493 NEEDLE PLATE BASE ASSY

1-1 S58068001 GIVEE I T NEEDLE PLATE BASE

1-2 S58073001 Gl A NEEDLE PLATE GUIDE PIN

1-3 047200542 6| A7 EvAWR PIN, SPRING ROLL AW2

|2 062400816 | 24|74~ 14X8 SCREW, PAN M4X8
3 S58069001 glft MOVABLE KNIFE
4 532476001 8|/ Inh7- COLLAR, M-KNIFE
15 S32475001 6l e SCREW, M4 -

 [3] 58070001 =] m R FXIED KNIFE

7 544924001 8|¥ 43 M3X5.5 SCREW, M3X5.5

g S58071000 IRV THREAD HOLDER PLATE

10 026030136 CSrFE SR X WASHER, PLAINS 3

11 062300416 8|+~ IM3X4 SCREW, PAN M3X4

12 S58072001 6|42 NEEDLE PLATE

13 S25310101 | 12|#523'4 SCREW, FLAT MW

15 S58074001 8|4 b hszA T-TRIMMER CON. ROD ASSY, A
16 $58076001 8|{ I ILvhaB T-TRIMMER CONNECTING ROD, B
17 018400836 | 12|7r& Lb4xs BOLT, SOCKET M4X8 '
18 S58077001 | 6|1 YLYrILn"- T-TRIMMER CONNECTING ROD LEVER
19 S58078001 6|LraLn =g CONNECTING LEVER SHAFT

20 | 012060636 B|7HE36X6 SET SCREW, SOCKET (FT} I'I.]EIE
21 S$58079001 Gl B LS ) T-TRIMMER CONNECTING SHAFT
22 012500536 B{FTEF5X5 ~ |SET SCREW, SOCKET (FT) M5X5
23 S42500051 | B|4MRYLLEYE T-TRIMMER CONNECTING BLOCK
24 018400836 B| 7+ kb4xs BOLT, SOCKET M4X8

25 58080001 GG sV IVE VIR T-TRIMMER CONNECTING SHAFT, B
26 012500536 B|7HEFSXE - SET SCREW, SOCKET (FT) MSX5
27 558081001 Bl yh-FE1 PICKER BASE g :
28 $58082001 &l b= 9% PICKER SHAFT SUPPORT

29 062300416 | 12|F~"aIM3xX4 SCREW, PAN M3x4

30 532496001 Bl vh-~"-% FICKER BASE

31 048020342 &|kATE2 RETAINING RING, E2

32 S50382001 B|tWh- PICKER

33 062300418 | 12|~ aMax4 SCREW, PAN M3X4

34 060400816 { 12|n'{vF4X8 SCREW, BIND M&X8

35 558083001 alEwh-ln'- PICKER LEVER

36 048020342 |  6|MTE2 RETAINING RING, E2

37 558084001 B wh-F Y44 PICKER SETTING PLATE

38 S58085001 |  8|ewh-yL/{F4: PICKER SOLENOID ASSY

39 S580868000 6|Ewh-hn'- PICKER COVER

40 028030246 | 12|n3H¥H x2-3 |WASHER. SPRING 2-3

41 026030136 | 12|t3¥ 4 2ah’43 WASHER, PLAINS 3

42 062300416 | 12|+~ IM3X4 SCREW, PAN M3X4

43 S58087001 B Y-yl R PICKER SOLENOID SPRING

44 048050342 &|FATES RETAINING RING, E5

45 S58088000 6| h-SOLIYAY PICKER SOLENOID CUSHION

46 S58089001 BlEWh=-2"u |PICKER SHOULDER SCREW

47 062300416 | 12|F~"IM3X4 SCREW, PAN M3X4

48 002400514 | 12|+FA"4X5 SCREW, PAN M4X5

49 140647101 &la-kFix CORD HOLDER

50 002400514 Bl+Ta"34X%5 SCREW, PAN M4X5

51 157984001 Bla-F7 %1 : CORD BUSH

52 558515001 LTINS T-TRIMMER DRIVING BASE ASSY
52-1 558090001 1AMV 954 THREAD TRIMMER DRIVING BASE
52-2 558095000 1|1Hye-942 THREAD TRIMMER MOTOR ASSY
52-3 S42508000 1 [F b =491 THREAD TRIMMER MOTOR MOUNT
52-4 018401036 4| PHE AH4X10 BOLT, SOCKET M4aX10

52-5 542490001 1|45 ¥-C THREAD TRIMMER GEAR, C

52-6 012500538 2|FFEF5X5 SET SCREW, SOCKET (FT) M5X5
52-7 542491001 RIS VER o) THREAD TRIMMER GEAR SHAFT
855-C62-403
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J2 . U U EI% (BE-1206B) / Thread trimmer mechanism (BE-1206B)

56— 55 s
54 TN
r;:.___‘:_"__—_:—_:_\—___ ‘f%
| | 82102 2 10-3 52.10.4 157 92-11 NG y
| =, ‘__.J - i
| | P L5210 N ,
| | L= 52—1{)-1%
| —— —!—E'Eif 52-6 .B_E
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J2 . %Y1\ {% (BE-1206B) / Thread trimmer mechanism(BE-1206B)

"~ REF.NO CODE |aTy ek NAME OF PARTS RM
52-8 ‘025080236 e N 27198 WASHER, PLAIN M 8
52-9 021080106 1|F9h1ya28 NUT, 1 M8
52-10 $58516001 HAF =95 DRIVING LEVER ASSY
52-10-1 S58091001 HAMFE ¥~ “|THREAD TRIMMER GEAR
52-10-2 558092001 1A rFYF S THREAD TRIMMER DOG
52-10-3 002400514 2|+TA"24X5 SGREW, PAN M4X5
}52-10-4 $42474051 R R ] T-TRIMMER DRIVING SHAFT, B
52-10-5 021060106 1[1v2tvEe NUT, 1 MB
52-11 $42496001 1|7544 M5 SCREW, M5
52-12 S56798001 1| Fu v HGL-N12FB PROXIMITY SENSOR, GLN12FB
52-13 | 062301005 1|F4"33K10 SCREW, PAN M3X10
53 $58093001 1Ly CONNECTING SHAFT
54 $42500051 1| FEEUL S84 T-TRIMMER CONNECTING BLOCK
55 018400836 |  1|FH&AH4x8 BOLT, SOCKET M4X8
56 060400416 1|WAUFM4X4 SCREW, BIND M4x4
57 S58082001 4|a74F AR FIXED BOLT
58 021080106 | 12|+%+1928 MUT, 1 MB
59 021080306 4|+913va8 MUT, 3 M8
60 025080236 4|b3% " 2F198 WASHER, PLAINM 8
61 028080246 4| WEHH H2-8 WASHER, SPRING 2-8
62 || 558063001 G E LR WASHER, M&
855-C62-403
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. %3 BA%% (BE-1204B) / Thread wiper mechanism (BE-12048)
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K1 . %3k B3 4% (BE1204-B) / Tension release mechanism (BE1204-B)

NAME OF PARTS

REF.NO CODE =T RM

1 $58510001 P DR TN U WIPER DRIVING ASSY

1-1 558428001 | 4|9 n-havra-2 WIPER ASSY REFERENCE BASE
1-2 558427001 4|4 N =587} WIPER MOTOR BRACKET

1-3 $58379000 4(AFUE Y -4 STEPING MOTOR ASSY

1-4 062300616 | 16|+~"IM3X6 SCREW, PAN M3X6

1-5 - 018400636 8|7 Lh4X8 ||BOLT, SOGKET M4X6

1-8 028040246 BN h $2-4 [WASHER, SPRING 2-4

1-7 025040236 8|3 N dF24 WASHER, PLAINM 4

1-8 S58434001 4|7 n -7 Sy WIPER SENSOR BRACKET _
1-9 | oAs400808 4|++A"H H34X8DB SCREW, PAN {S/P WASHER) M4X8
1-10 S55391001 4| EHEn " 9324P SENSOR PCB ASSY, 24P

1-11 0A4300605 8l+HA 4 91IX6DA SCREW, PAN (S/P WASHER) M3X6
112 S58435001 4| -bw-93 WIPER LEVER ASSY

113 018401036 4|FFF LH4X10 BOLT, SOCKET M4X10

1-14 S58439001 EN LT WIPER HOLD SPRING

1-15 S25283001 4|4t a SHOULDER SCREW, M4

1-16 S58431000 41991 +799 UPPER THREAD HOOK

117 021400316 4|31 tuka NUT, 3144 :

1-18 | 028040246 |  4|WHYhH2-4 WASHER, SPRING 24

1-19 025040136 4|e3H w304 WASHER, PLAINS 4

1-20 S58430000 4|~"-274 BASE COVER

1-21 062300616 8|~ IM3Xs SCREW, PAN M3

1-22 §58433000 8| 7uayay HOOK CUSHION

1-23 $58519000 4|R A CAP VISOR GUIDE

1-24 004300806 | 16[+#73%8 SCREW, FLAT M3X8

2 018401036 B|FH# I F4X10 BOLT, SOCKET M4X10

3 028040246 8|wWHHh'22-4 WASHER, SPRING 24

4 025040236 |  8|E5% 1 3F194 WASHER, PLAIN M 4

5 $58511001 4|fbyhzsiads THREAD NIPPER ASSY, 12 .
5-1 $58499001 4| fhia’-21293 THREAD NIPPER BASE ASSY, 12
511 §58443000 4|e vT-712 MAGIC TAPE, 12

52 558500001 4| Frhzaness THREAD NIPPER COVER ASSY, 12
5.2-1 'S58443000 4le 7712 MAGIC TAPE, 12 S
5.3 S58442001 8lAMhzAA THREAD NIPPER SPACER

54 062300818 BlF~IM3X8 SCREW, PAN M3X8
Is 0AS401008 | 16|FA™aIn RE54X10 SCREW, PAN (S/P WASHER) M4X10
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K2 . %3L-B3{% (BE1206-B) / Tension release mechanism{BE1206-B)

REF NO CODE |aTy Eo A _ NAME OF PARTS RM
1 558510001 6|74 193 WIPER DRIVING ASSY
11 S58428001 DRIV ED S SN WIPER ASSY REFERENCE BASE
1-2 S58427001 | . 8|94 -E47"37h WIPER MOTOR BRACKET
1-3 $58379000 B|ATYE VY E-503 STEPING MOTOR ASSY
1-4 0682300616 | 24|FA"IM3X8 SCREW, PAN M3X6
1-5 018400636 | 12|Ff# LH4Xs BOLT, SOCKET M4X6
1-8 028040246 | 2|0 +40 24 WASHER, SPRING 24
1-7 025040236 | 12|k34° 2 F2194 WASHER, PLAIN M 4
1-8 S58434001 6|t St WIPER SENSOR BRACKET
1-8 0A5400806 6|+1A"§ 534X8DB SCREW, PAN (S/P WASHER) M4X8
1-10 S55351001 6| b En 24P SENSOR PCB ASSY, 24P
1-11 0A4300805 |  12]+F~ 4 J23X6DA SCREW, PAN (SIP WASHER) M3X6
112 S$58435001 BN -L-43 |WIPER LEVER ASSY
113 018401036 6|7HH LE4X10 BOLT, SOCKET M4X10
1-14 $58430001 R VLT, WIPER HOLD SPRING
1-15 S25283001 eV r SHOULDER SCREW, M4
1-16 ‘| £58431000 6|04y UPPER THREAD HOOK,
117 021400316 6laratyre NUT, 3 M4
1-18 028040246 | - 6| &Y H Ho—a WASHER, SPRING 24
1-19 025040136 6|EFH I Rba04 WASHER, PLAIN S 4
1-20 558430000 | 8|A-A7% BASE COVER
1-21 062300616 | 12|+~ IM3X8 SCREW, PAN M3X6
1-22 $58433000 | 12|7999vAas HOOK CUSHION
1-23° S58519000 CIE MY CAP VISOR GUIDE
1-24 004300806 | 24|+#513X8 SCREW, FLAT M3X8
2 018401038 12| 7HE AF4X10 BOLT, SOCKET M4X10
3 028040246 | 12|+ h 42— WASHER, SPRING 2-4
4 025040236 | 12|e39 N 3F14 WASHER, PLAIN M 4
5 $58511001 B|fhuhi120z THREAD NIPPER ASSY, 12
51 $58499001 B|fhhin’-R1243 THREAD NIPPER BASE ASSY, 12
5-1-1 $58443000 8|/ uhT-712 MAGIC TAPE, 12
5.2 S58500001 8|{bvhizaiah: THREAD NIPPER COVER ASSY, 12
5-2-1 S58443000 | 8|7 WT-712 MAGIC TAPE, 12
53 S58442001 | 12|4bvhida’-¥ THREAD NIPPER SPACER
54 062300816 | 12|F~"aM3x8 SCREW, PAN M3X8
ls 0A5401006 | 24{F~"an REF4XI10 SCREW, PAN (S/P WASHER) M4X10
855-C64-405
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L1 . E&%EL BE{R(BE-1204B) / Upper threading mechanism(BE-1204B)

REF.NO CODE |aTY e AA NAME OF PARTS RM

1 S58735001 2|4r74 112 SPOOL HOLDER BASE, 12

2 S58736000 | S0|A7 =AY SPOOL SHAFT

3 §58737001 Bl FFutAYY R HF THREAD GUIDE BAR, F

4 S58738001 6| FFUH A FIR THREAD GUIDE BAR, R

5 025080236 | 12|E7%h 47298 WASHER, PLAINM &
I6 558739000 G| FEFATA THREAD EYELET STAY

7 §42445001 | 12|7H& LM I28X25 BOLT, SOCKET (/P WASHER)MBX25
8 S58740001 2| PPt 12A05 THREAD GUIDE ASSY, 124

2] 558742001 2[{FPAA12BE: THREAD GUIDE ASSY, 128

10 558744001 2| P utA12C5% THREAD GUIDE ASSY, 120

11 DAS401006 | 1B|FAan $E74X10 SCREW, PAN {S/P WASHER) M4X10
13 S58748000 8|47 AT4 THREAD STAND STAY

14 S47270001 | 12|FHE M YI6X30 BOLT, SOCKET {S/P WASHERIMEX20
15 018081236 10|7F# A18X12 BOLT, SOCKET M8x12

18 025080236 | 10|34 2F2%8 WASHER, PLAIN M 8

17 $58747001 2| fHTSTLYAANZNGE T-EYELET S TENSION ASSY, 12N
17-1 S58748000 2|97 754 312N SUB TENSION PLATE, 12N

17-2 S51497001 | 48|7LTL3u05C PRE-TENSION ASSY, C

17-2-1 $51498001 | 48|417uH4 THREAD GUIDE

17-2-2 S$45563001 | 4B|/+7UHAFINUE THREAD GUIDE TENSION STUD
17-23 S51490000 |  48|/FPuF4H45 TENSION DISC

17-2-4 $51499000 | 48|47y t4H45 TENSION DISGC

17-2-5 S51440001 | 48|7LTYaun %0 SPRING, C

17-26 S45567001 | 48|/ pFIANLTk TENSION NUT

17-3 021400106 | 48|FyMi14 NUT, 1 M4

17-4 025040236 | 48|34 1’ 3F194 WASHER, PLAIN M 4

18 0A5401008 6|Fa"an RE34%10 SCREW, PAN (S/P WASHER) M4X10
20 $58524001 | 12{49v3vh— CUSHION COLLAR

21 152864000 | 24|93y CUSHION

22 025800332 | 12|E5% 4344714 WASHER, PLAINL 7.14
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Lz . LJRIE BBk (BE-12U65) / Upper tnreading mechanism (Bk-12068)

B55-G64-412
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L2 . E#iE< B{%(BE-1206B) / Upper threading mechanism({BE-12068)

REF.NO CODE |aTY A NAME OF PARTS RM

1 S58735001 3|7 412 SPOOL HOLDER BASE, 12

2 S58736000 | 75|A7-M% SPOOL SHAFT

3 S58737001 B|fFFUT {2 HIF THREAD GUIDE BAR, F

4 558738001 8[/FPuT 4L H IR THREAD GUIDE BAR, R

5 025080236 | 18|e7H A" 4F178 WASHER, PLAINM 8
I6 S58739000 o|MI5FATA THREAD EYELET STAY

7 S42445001 | 18|FH& A M H38X26 BOLT, SOCKET (S/P WASHER)MBX25
8 S58740001 3| TFFPor412A03 THREAD GUIDE ASSY, 12A

9 S58742001 3|fPut{12B5: THREAD GUIDE ASSY, 128

10 S58744001 a|{rut{12ch: THREAD GUIDE ASSY, 12C

11 0A5401006 | 27} F~"an £E54X10 SCREW, PAN (S/P WASHER) M4X10
13 858746000 HAMTATA THREAD EYELET STAY

14 S47270001 | 1B|PFH A I16X30 BOLT, SOCKET {S/P WASHER)MEX30
15 018081236 | 15{F+# AhBX12 BOLT, SOCKET M8x12

16 025080236 | 15|E54 A AF198 WASHER, PLAINM 8

17 S58747001 3|FHTSTYYIN2NGE T-EYELET S TENSION ASSY, 12N
17-1 S58748000 3T FULAMF12N SUB TENSION PLATE, 12N

17-2 S51497001 | 72|7LFwaAvhEc PRE-TENSION ASSY, C

17-2-1 S51498001 | 72|4+7utd THREAD GUIDE

17-2-2 S45563001 | 72|AFFuH4FI0UE" THREAD GUIDE TENSION STUD
17-2-3 S51499000 | 72|4FTuT{H#35 TENSION DISC

17-2-4 S51499000 | 72|{FFut{45 TENSION DISC

17-2-5 S$51440001 | 72|7LTAunaC SPRING, C

17-2-6 345567001 2| A btk TENSION NUT

17-3 021400106 | 72|FvH Y24 NUT, 1 M4

17-4 025040236 | T2|t3% H *F174 WASHER, PLAIN M 4

18 0A5401006 9l+A a0 REF4X10 SCREW, PAN {S/P WASHER) M4X10
20 558524001 | 18|99¥3vhi- CUSHION COLLAR

21 152864000 | 386|773y CUSHION

22 025800332 | 18|34 34'(7.14 WASHER, PLAINE 7.14
855-C64-412




V1. AREETBEER (BE-12048) / 1hread tension (BE-1204B)
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M1 . %3+ E8{% (BE-1204B) / Thread tension{BE-1204B)

REF.NO CODE |aTy kA NAME OF PARTS RM
1 S58498001 4|FA9 1253 TENSION BASE 12 ASSY
1-1 S$58446009 4|FATAA-A12 TENSION BRAGKET BASE, 12
1-2 $51497001 | 48|7LFAAME0 PRE-TENSION ASSY, G
1-2-1 S51498001 | 48|/+7ut4 THREAD GUIDE
1-2-2 S45563001 | 48|/FFPUTAFIIVER"Y THREAD GUIDE TENSION STUD
1-2-3 551490000 | 48|/FFut{¥5 TENSION DISC
1-2-4 551499000 | 48|(FT7ut{#5 TENSION DISC
1-2-5 $51440001 | 48|7LFLAAUNHC SPRING, C
1-2-8 S45567001 |  48|4FFATLFYE TENSION NUT
1-3 $58447001 | 48|/hFaTL4NE THREAD TENSION ASSY
1-3-1 S58550001 | 48|/ M50k f&Ub THREAD STUD BASE SET
1-3-2 S58757000 | 48|fhFLEuin-32 THREAD BREAKAGE SENSOR HARNESS
1-3-3 558452001 48| FI%k7 TENSION STUD
1-3-4 100402004 | 48|}423'3.57 SET SCREW, SM3.57
1-3-5 S58450001 | 4B|{bMIA % THREAD TAKE-UP SPRING
1-3-8 S58458000 | 48|{FFAMLEI14 TENSION STUD PLATE
1-3-7 S58456000 | 48|n-%4#393 ROTARY DISC ASSY
1-3-8 144103009 | 48|/FFA9iA454T TENSION DISC PRESSER
1-3-9 S20880001 | 48|{FFI%n$sS TENSION SPRING, S
1-3-10 S30564000 | 48{FIHun FIIH N R IWASHER
1-3-11 S58448000 | 48[/ FFIHTV THREAD TENSION NUT
1-3-12 S36299001 | 48[/FFIMHF7IAE TENSION DISC FELT
1-3-13 SAZ2289001 | 48|/ ¥ H57IRIB TENSION DISC FELT, B
1-4 008400806 | 48|+h534X8 SCREW, TRUSS MAXA
1-5 S58453001 | 72|FIVLY{HA4IEF T-BASE INNER THREAD EYELET
16 S58461000 | 72|PT#¥ M3X6 SCREW, PT M3
1-7 $58454001 4|FIrA AT T-BASE LOWER THR. EYELET ASSY
1-7-1 S58399000 | 48|fh:F THREAD EYELET
1-8 008400806 8| +5A34X0 SCREW, TRUSS M4X3
19 S56744000 4| FAyL T2k TENSION GROUND WIRE ASSY
110 060400516 |  48|n' (o MAX5 SCREW, BIND MéX5
1-11 555381001 41 FITT LA UE TENSION BRACKET PCB ASSY
112 0A5S400808 | 16[+FA'# 934X8DB SCREW, PAN (S/P WASHER) M4X8
113 $56753001 4|SWEn'z SWITCH PCB ASSY
1-14 0DAS400808 8[+FA"H 934X8DR SCREW, PAN (S/P WASHER) M4X8
115 §56711000 4| A fn—dass TENSION BRACKET HARNESS ASSY
1-16 SA2923001 A\ FITE AR b " [TENSION BRACKET PCB SHEET & © .-
2 018401236 | 16|FH& AbMX12 BOLT, SOCKET M4X12 - o
3 $58460001 8|FAITAfHHT TENSION BASE SUPPORT
4 S40740001 8| A4Ub4x2s STUD, 4X25
5 021400216 8l2vaFyhe NUT, 2 4
8 018401036 8|7H& AF4X10 BOLT, SOCKET M4X10
9 028040246 B(WAY N 12-4 WASHER, SPRING 2-4
10 025040236 8(E3H "3 F204 WASHER, PLAINM 4
11 018400836 8|7H& MF4x8 BOLT, SOCKET M4X8
855-C42-418
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VIZ, FEF-BatR (BE-1206B) / | nread tension (BE-12061)
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M2 . £ 5i+R35& (BE-1206B) / Thread tension(BE-1206B)

REF.NO CODE |aTY b Ao NAME OF PARTS RM

1 S58498001 6|FI04 11293 TENSION BASE 12 ASSY

1-1 558446009 8|FITLYIA-A12 TENSION BRACKET BASE, 12

1-2 S51487001 | 727 LT¥3¥950 PRE-TENSION ASSY,C

1-2-1 S51488001 | 72{4}7uHd THREAD GUIDE

1-2-2 545563001 | 724 FuHAFIvE"s THREAD GUIDE TENSION STUD
1-2-3 S51499000 | 72{4}7uH{H3 TENSION DISC

1-2-4 §51490000 | 72[117oH4%3 TENSION DISC

1-2-5 §$51440001 | 72|7LTsaun+C SPRING, C

1-2-8 $45567001 | 72|49k TENSION NUT

1-3 $58447001 | 72|4bFI0i40s THREAD TENSION ASSY

1-3-1 $58550001 | 72|41k E 4k THREAD STUD BASE SET

1-3-2 S56757000 | 72|{1ELEutn—AR THREAD BREAKAGE SENSOR HARNESS
1-3-3 558452001 | 72|{1FIAniE"y TENSION STUD

1-3-4 100402004 |  72|p4Ri3.57 SET SCREW, SM3.57

1-3-5 S58450001 | 72|4Hn'% THREAD TAKE-UP SFRING

1-3-8 S58458000 | 72|/ tFANiETIS TENSION STUD PLATE

1-3-7 S58456000 | 72|m-9U#573 ROTARY DISC ASSY

1-3-8 144103000 | 72|/ +FI94544T TENSION DISC PRESSER

1-3-9 S20880001 | 72|41FI9in4s TENSION SPRING, §

1-3-10 S30564000 | 72|FINF0IHN R WASHER

1-3-11 S$58448000 | 72|4HFIAUi Uk THREAD TENSION NUT

1-3-12 $36299001 | 72|/ tFIVSH57TME TENSION DISG FELT

1-3-13 SA2289001 | 72|4+F30uY57ILIB TENSION DISC FELT, B

1-4 008400806 | 72|+15A14X8 SCREW, TRUSS M4X8

1-5 $58453001 | 108|730y Y 1TafIsF T-BASE INNER THREAD EYELET

16 S$58461000 | 108|PT#% M3X6 SCREW, PT M3

1-7 S58454001 Gl EE L P E T/ T-BASE LOWER THR. EYELET ASSY
1-7-1 S$58399000 | 72|17 THREAD EYELET

1-8 008400806 | 12|+M5A14X8 SCREW, TRUSS M4Xs

1-a S56744000 &lFIuT-Auuss TENSION GROUND WIRE ASSY

1-10 060400516 | 72| 4 »FM4X5 SCREW, BIND M4X5

1-11 $55381001 E=L MR e H TENSION BRACKET PCB ASSY

1-12 0AS5400806 | 24|++AH H34X8DB SCREW, PAN (S/P WASHER) M4X8
1-13 S56753001 G ESTENWE S SWITCH PCB ASSY

1-14 0A5400806 | 12|+FA™H §34X8DB SCREW, PAN (S/P WASHER) M4X8
1-15 S56711000 | B|FAVLT{n-2ah: TENSION BRACKET HARNESS ASSY. -
1-16 SA2923001 |  B|FIVUE LN A~ - |TENSION BRACKET PCB'SHEET
2 018401236 | 24|7Fd AH4x12 BOLT, SOCKET MAX12 = 0
3 S58480001 | 12|FIVLy {441 TENSION BASE SUPPORT

4 S40740001 | 12|A¥Y14x25 STUD, 4%25
Is 021400216 | 12|2%217M NUT, 2 4

8 018401038 | 12|7HE A14X10 BOLT, SOCKET M4X10

g 028040246 | 12|nA4hhe—4 WASHER, SPRING 2-4

10 025040236 | 12|t3% h3F194 WASHER, PLAINM 4

11 018400836 6|7 MH4x8 BOLT, SOCKET M4X8

855-C64-418




N1. 232 O—LKy & ZABEE (USA, —R&A) / Control box mechanism (For USA & general)

! For PC Control Type >
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N1 arba—aRy 2 ZE®R (USA, —f&R) / Control box mechanism (For USA & general)

REF.NO CODE _ |aTy [ NAME OF PARTS RM
1 S58737001 13k 99a0: *|CONTROL BOX ASSY
1-1 S55371001 [ - 1|Afudmuhz MAIN PCB ASSY
1-2 558255000 |  1|PROMCB5MTYE EPROM:CE5MT ASSY
1-3 $55373001 U ESIPETV B DRIVE PCB ASSY
1-4 §55375001 1|7 o5 vhn' v POWER SUPPLY PCB ASSY
1-4-1 S56790000 |  2|GFUSEBA-250V GLASS FUSE, 8A-250\
1-4-2 S56791000 |  1|GFUSESA-250V GLASS FUSE, 5A-250V
1-4-3 556792000 |  1|QFUSEBA-250V GLASS FUSE, 6A-250V
1-4-4 556723000 1| GFUSEOC.4A-125V GLASS FUSE, 0.4A-125V
1-5 S58784000 |  1|DCIFE-4 FAN MOTOR, DC
1-8 0A4302506 |  2|++A"#"933X25DA SCREW, PAN [S/P WASHER) M3X25
1-7 §36224000 |  1|DCIFLE493 FAN MOTOR ASSY, DC
1-7-1 S42046000 | 1|DCITUFBAQBA24HS FAN MOTOR, DC :FBADGA24HS
1-7-2 $42947000 |  1|DCITun-$AJ%- F-MOTOR HARNESS ASSY, DC
1-8 SA2392001 |  2|+FA"4933X35DB SCREW, PAN (S/P WAHSER) M3X35
1-9 S56796000 |  2|7Pu2{L4-03 FAN FILTER ASSY
1-10 004401003 4| +545'4X10 SCREW, FLAT MaX10
1-11 S00554000 | 19|t ~+ENS SUPPORT, 6NS
1-12 533106000 | 9|M3ASYFLIO STUD, M3 L10
1-13 0A4300605 |  9|+FA" 4 733X6DA SCREW, PAN (SIP WASHER) M3X5
1-14 025030136 9|39 A *4ar3 WASHER, PLAIN S 3 '
1-15 S56735000 |  1|bvAB08VA TRANSFORMER, 608VA
116 542446001 4|PHE MM h26K14 BOLT, SOCKET (S/P WASHER)M6X14
117 556736000 1|k7wR202VAS-F - TRANSFORMER 202VA AUTO
1-18 0A5400806 |  2|+FA"#434X8DB SCREW, PAN (S/P WASHER) M4X8
1-19 635998001 | - 1|UL-SD-Qi1 RELAY SD-M11
1-20 044401606 |  2|+FA™H 734X16DA SCREW, PAN{S/P WASHER)M4X16
1-21 856795000 |  1|e1-R'HA4H3 IFUSE HOLDER ASSY
1-22 S56794000 |  1|GFUSE5A-125V GLASS FUSE, 5A-125¢
1-23 547900000 |  1|7'L—h-M10A BREAKER, M :10A
1-24 0A4401605 2|+ H24X16DA SCREW, PAN (S/P WASHER) M4X16
1-25 S56730000 |  1[/{A 2R - |NOISE FILTER ASSY
1-26 0A4400806 |  2|+FA"§ 934X8DA SCREW, PAN {S/P WASHER) MAXB
1-27 S56764000 |  1|FUrun—4A5VIE - |POWER SUPPLY HARNESS 5V ASSY
1-28 S56765000 | 1|77 on—3A24VHE POWER SUPPLY HARNESS 24y ASSY
1.29 856766000 | 1|74 un—%A40VH: POWER SUPPLY HARNESS 40V ASSY
1-30 S56767000 | - 1|7 un=-32140V - |POWER SUPPLY HARNESS, 140V
1-31 S56768000 | 1|7 sn=-3A300V POWER SUPPLY HARNESS, 300V
1-32 S56760000 |  1|P-CNTh—#a43 HARNESS ASSY, P-CNT
1-33 S56772000 | 1|P-CPSA-+A%% HARNESS ASSY, P-CPS
1-34 S56778000 1|7 o —EMR Y AH POWER SUPPLY EM BOX, H
1-35 S58776000 | 1|FvAN-HAHE TRANS HARNESS ASSY
1-36 556775000 | 1|PGn-$A%E PG-HARNESS ASSY
1-37 S56774000 |  1|av39sn—+A%: ~ |CONNECTOR HARNESS ASSY
1-38 S56773000 147 n-3 a0z TAP HARNESS ASSY
1-39 S56779000 | 1|7 {a7bikvoan-44 FLUORECENT BOX HARNESS
1-40 S56780000 |  1|n-3AAC18YS HARNESS AC18 ASSY
1-41 556781000 1|n-$ZAC10043 HARNESS AC100 ASSY
{142 | 556732000 1| 24 MRV AN-FAG3 FILTER LESS HARNESS
1-43 S56777000 |  1|n-+AAC200%% HARNESS AC200 ASSY
1-44 $58702000 17 orva-Fhs POWER SUPPLY CORD ASSY
1-45 $52215000 |~ 2|7'w%2TB-1928 BUSH, TB-1926
1-46 539820000 8|3-F 7071763 CORD CLAMP, 1763
1-47 150349001 2|3-F3u710 CORD CLAMP, 10-L
1-48 150357001 1|3-F93u713 CORD CLAMP, 13-L
1-49 0A5400806 |  4|+FA4 424X8DB SCREW, PAN {SIP WASHER) M4X8
1-50 $37059001 1|PET-4 LABEL, PE
1-51 537060001 1|F-27-4 LABEL, GROUNDING
1-52 556590001 1|F 9984 BOX BASE
1-53 556591001 1|7 L-b-bor 4% BREAKER SETTING PLATE
855-C42-502 94



N1.3FA—VIRY T APtk (USA, —iEA1) / Control box mechanism (For USA & general)
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N1 .3vkao—)LRy2 ABE(USA, —f&F) / Control box mechanism (For USA & general)

NAME OF PARTS.

855-C42-502

REF NO CODE |aTy iAo RM
1-54 DA5400806 |  9|+FA™H 734X8DB SCREW, PAN (S/P WASHER) M4X8 '
1-55 S56592001 A ETSIYLL Y PCB SETTING PLATE
1-56 0A5400806 B+’ 134X8DB SCREW, PAN {S/P WASHER) M4X8
1-57 S56593001 1 {2 -F BOX COVER, F
1-58 S56594001 199200 -R BOX COVER, R
1-59 0AS5400806 | 20{+fa"49:4X8DB SCREW, PAM (S/P WASHER) M4x8
1-80 S56595001 17 L—-h-hn'- BREAKER COVER
1-61 0A5400806 2|+~ 4 H24X8DB SCREW, PAM (S/P WASHER) M4X8
1-62 S36224000 1|DCIF U E-4Y5 FAN MOTOR ASSY, DC
1-62-1 S42046000 1|DCTFUFBADGA24HS FAN MOTOR, DC :FBAOBA24HS
1-62-2 /842947000 1|DCFFUN-$ANZ F-MOTOR HARNESS ASSY, DC
1-63 SA2392001 | 2|+tA"$933X35DB SCREW, PAN (S/P WAHSER) M3X35
1-64 S56596001 2|e-buhZT A _ HEATSINK STAY _
1-85 0AS5400806 2|+1~ 4 934X8DB SCREW, PAN (S/P WASHER) M4X8
1-66 | 0AS5300805 1|+HA"4"433X8DB SCREW, PAN (S/P WASHER) M3X8
i-67 616415001 1F U uaa'h 23y LABEL,P-SUPPLY
1-88 538353101 1F U $3a0T LABEL, ELEC. SHOCK JPN.

1-89 538352101 T U $58° 04009 LABEL, ELEC. SHOCK 4 LANG.
1-70 $56629001 UTF VP95 LABEL :
1-71 SA2857001 2|t-buyATIB HEATSINK STAY, B _
1-72 0A5400806 2[+FA " 434X8DB SCREW, PAN (S/IP WASHER) M4X8
1-73 0A5300805 1[+FA 4" 5334808 SCREW, PAN {S/P WASHER) Maxa
3 018061436 6|FHataxi4 BOLT, SOCKET MEX14
4 028060246 Blwathr2-6 WASHER, SPRING 2-6
5 025060336 A ESEL [WASHER, PLAINL 6
<200vVH> <For "200V AQ™ >
ls 510820001 1|FYFI7A°L VOLTAGE LABELAC
: <220VE> <For “220V AC" >
Ie $10820003 1TYPIAE VOLTAGE LABEL AC
<2I0VE> < For "230V AC" >
6 $10820004 1|T9T9A R " |VOLTAGE LABEL AC
<240V > < For "240V AC™ >
8 $10820005 | - 1|FYF¥34h VOLTAGE LABEL AC-
<PCH#R> < For "PC Control Type™ >
10 SA2216001 1|SBUSEN v 9h PCB SET, SBUS
10-1 S55389001 |  1|SBUS¥N'»93 PCB ASSY, SBUS
10-2 $§52753000 4| An"—HSP-10 SPACER, SP-10
10-3 0AS5300805 |  4|+FA™4 433X8DB SCREW, PAN (S/P WASHER) M3X6 -
10-4 $59375000 1|SBUSHK-FA 93P HARNESS ASSY, P :SBUS
10-5 S56782000 1|SBUSA-FA3 - HARMESS ASSY, SBUS
96



L3 PH—VIRY T ABEBR (23— /A )/ LONTrol boX Mecnanism (For Europe)
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N2 arvko—LiRy o B8R (Ei'_—l:l*.‘.ﬂi ) / Control box mechanism (For Europe)

|__REF.NO CODE |aTy A NAME OF PARTS RM
1. 856747001 | 1|B{¥ IR WIANEC - |CONTROL BOX ASSY, EC
1-1 855271001 L EEPE WS MAIN PCB ASSY
1-2 558255000 1|PROMCEIMTH2 EPROM:CESMT ASSY
1-3 S55373001 L P E VL E DRIVE PCR ASSY
1-4 555375001 i Fabl VE I POWER SUPPLY PCB ASSY
1-4-1 S56790000 | . 2|GFUSEBA-250V . |BLASS FUSE, 8A-2507
1-4-2 S56791000 1|GFUSESA-250V GLASS FUSE, 5A-2501/
1-4-3 556792000 1|GFUSE6A-250Y GLASS FUSE, BA-250V
1-4-4 ‘S56733000 1|GFUSED.4A-125Y GLASS FUSE, 0.4A-125V
1-5 S56784000 1|oCo7uE—4 , FAN MOTOR, DC
1-6 0A4302506 2 AT 33X 25DA SCREW, PAN (SIP WASHER) M3X25
1-7 $36224000 1|DCI7UE-403 FAN MOTOR ASSY, DC
1-7-1 S42046000 1|DCI7LFBADBA24HS FAN MOTOR, DC :FBAOBAZ24HS
1-7-2 S42947000 1{DCIFoN-$A0% F-MOTOR HARMESS ASSY, DC
1-8 SA2392001 2|+FA 4 933X3508 SCREW, PAN (S/P WAHSER) M3X35
1-9 S56796000 2|77 0503 FAM FILTER ASSY
1-10 004401003 4|+1545°4X10 SCREW, FLAT M4X10 -
1-11 S0D0554000 | 19|#& -F6NS SUPPORT, 6MS
112 $33106000 9|M3ASYELID STUD, M3 L10
1-13 DA4300605 9|+FA™H 933X6DA SCREW, PAN (S/IP WASHER) M3X6
1-14 025030136 | 9|E5% 444393 WASHER, PLAINS 3
1-15 S56740000 1|k A1180VA TRANSFORMER, 1180VA
1-16 542445001 4| TTH b 738525 BOLT, SOCKET (S/P WASHER)MEX25
1-17 S56736000 1|M5uA202v a1 TRANSFORMER 202VA AUTO '
1-18 0A5400806 2|+ h24x80B SCREW, PAN (S/P WASHER) MdX8
1-19 635998001 1{—SD-Gi1 - |RELAY 5D-M11
1-20 0A4401606 2|+FAH H34X16DA SCREW, PAN{S/P WASHER)MAX 16
1-21 556795000 1|E1-AFN4 9z FUSE HOLDER ASSY '
1-22 556794000 1|GFUSESA-125Y GLASS FUSE; 5A-125V
1-23 S47900000 | 1|7'L—h-M10A BREAKER, M:10A .
1-24 0A4401805 2+ A4 B4 16DA SCREW, PAN (S/P WASHER) M4X16
1-25 | S56730000 |  1|/MAMLDE NOISE FILTER ASSY
1-26 0A4400806 2|+ H24X8DA SCREW, PAN {S/P WASHER) M4X8 -
1-27 S56731000 | 1|EMCIMA 74 MSE INOISE FILTER ASSY, EMC
1.28 0A4400806 21+ 1 524 XBDA SCREW, PAN [&P WASHER) M4X8
1-29 S56789000 2|SNa{1L.SHBO8650 COIL:SHROBES0 SN
1-30 0A4501805 4|+FA"H 55X 18DA SCREW, PAH (/P WASHER) M5X18
1-31 151439102 410 % _ WASHER
1.32 S56764000 1|Fur un=4A5V03 POWER SUPPLY HARNESS E'JASSY
1-33 S56765000 1F o yn-4A24vH3 POWER SUPPLY HARNESS 24V ASSY
1-34 S56766000 1795 =42 40V53 POWER SUPPLY HARNESS 40V ASSY
1-35 S56767000 1|Fub yn—kA 140V - |POWER SUPPLY HARNESS, 140V
1-36 $56768000 1|F 95 yn—4A300V POWER SUPPLY HARNESS, 300V
1-37 S56769000 1|P-CNTA-32%3 HARNESS ASSY, P-CNT
1-38 S56772000 1|P-CPsn—#2 432 HARNESS ASSY, P-CPS
1-39 S56778000 | 1|74 v-EMK 97AH POWER SUFPLY EM BOX, H
1-40 $56776000 1| MY AN-FAT3 TRANS HARNESS ASSY
1-41 S56775000 1|PG-#R52 PG-HARNESS ASSY
1-42 S56774000 1|89 an—3 A %% CONMNECTOR HARMNESS ASSY
1-43 S56T73000 1497 n~%20z TAP HARMESS ASSY
1-44 $56779000 1| anbaf P an-*x FLUORECENT BOX HARNESS
1-45 S56780000 1|n-+AAC1893 HARNESS AC18 ASSY
1-46 556781000 1|n-#AAC10043 HARMESS AC100 ASSY
1-47 §56785000 1|n-$AAC2200: HARMESS AC220 ASSY
1-48 S$56748000 1|SNafn=%24 COIL HARNESS, SN
1-49 S58702000 17w -k H3 POWER SUPPLY CORD ASSY
1-50 | 852215000 2|7'%+aTB-1926 BUSH, TB-1826
1-51 $39820000 8|3-F97271763 CORD CLAMP, 1763
1-52 150349001 2|3-F45u710 CORD CLAMP, 10-L
1-53 150357001 1|2-F4955713 CORD CLAMP, 13-
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NZ. AP H—WTRYT AR (3—HY/VA ) [ Control boX mechanism {For Europe)

! For PC Control Type >

< PCHiH

855-C42-502
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N2 . avka—LRu o AR (3—0w/ {F) / Control box mechanism (For Europe)

REF.NO CODE__ |aTy B A NAME OF PARTS | rM
1-54 0AS5400806 |  5|+FA™ #z4X8DB SCREW, PAN (S/P WASHER) M4X8
1-55 S37059001 1|PET-Y LABEL, PE
1-56 537060001 1|7-23-7 LABEL, GROUNDING
1-57 S56590001 1|F 99282 BOX BASE
1-58 S56591001 1|7 L=+ 45 BREAKER SETTING PLATE
1-59 0AS400806 |  9|++~™4 434X8DB SCREW, PAN (S/P WASHER) M4X8
1-80 56592001 1% oo PCB SETTING PLATE
1-61 0AS400806 | 8|+~ 434X8DB SCREW, PAN (SIP WASHER) M4x8
1-62 556593001 1|®3hn-F BOX COVER, F :
1-63 | 558594001 1| vahn-R BOX COVER, R
1-64 0A5400806 | 20|+F~"4 #34X8DB SCREW, PAN (S/P WASHER) M4X8
1-65 $56595001 1|7 L-h-hn'- BREAKER COVER
1-66 0A5400806 |  2|+FA'4J34X8DB SCREW, PAN (S/P WASHER) M4X8
1-87 536224000 | 1|DCIFyE475 FAN MOTOR ASSY, DC
1-87-1 542046000 | 1|DCIF/FBADBAZ4HS FAN MOTOR, DC :FBADGAZAHS
1-87-2 S42947000 |  1|DC7Fun—+ANZ F-MOTOR HARMESS ASSY, DC
1-68 SAZ392001 |  2|+FA4'H33X350B SCREW, PAN (S/P WAHSER) M3X35
1-69 S56596001 2{e=buhATA HEATSINK STAY
1-70 0AS400806 |  2|+FA'# #24X8DB SCREW, PAN (S/P WASHER] M4X8
171 0AS5300805 |  1|+F~'#'723X8DB SCREW, PAN (S/P WASHER) M3X8
172 616415001 | By e LABEL,P-SUPPLY
1-73 $38352101 1|75 454 hah9 LABEL, ELEC. SHOCK 4 LANG,
1-74 S56629001 b iaray’ LABEL .
1-75 SA2857001 | 2|c-M29AT4B HEATSINK STAY, B
1-76 0AS400806 |  2|+tA"#'434X6DB SCREW, PAN (S/P WASHER) M4X8
177 0AS5300805 |  1|+Fa'#"933X8DB SCREW, PAN {S/P WASHER) M3X8
3 018061436 |  6|Frhibex14 *|BOLT, SOCKET M6X14
4 028060248 |  B|WA¥ D 'H2-6 WASHER, SPRING 26
5 025060336 | B|ETH I R4 (6 WASHER, PLAINL 6

- ' <200VA> < For "200V AC" >
|6 S10820001 HTYTVIN e VOLTAGE LABEL AC
<220V > <For "220V AC" >
Is S10820003 |  1|TYT9A°L VOLTAGE LABEL AC
o | <230vH> < For "230V AC” >
|6 S$10820004 T TN VOLTAGE LABEL AC
<240VE> < For 240V AC" >
|6 810820005 |  1|FuT93A L VOLTAGE LABEL AC
<PCtt&EMA> < For “PC Gontrol Type” >
10 SAZ2216001 1|SBUSHN AUt PCB SET, SBUS
10-1 5553890001 1|SBUSHN 2 PCEB ASSY, SBUS
10-2 §52753000 |  4|A~-%SP-10 SPACER, §P-10 _
10-3 0A5300805 4+FA¥ 733X8DB SCREW, PAN (S/P WASHER) M3X6
10-4 559375000 |  1|SBUSA-$AH:P HARNESS ASSY, P :SBUS
10-5 $56782000 |  1|SBUSKA—3ASE HARNESS ASSY, SBUS
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F1 . WiZdn EBR / FOWer supply equIpment mecnanism

< PC {t# M / For PC Control Type >

< fiEAEa
/ For supply parts >

r———————

a1
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P1 . BEMmEFR / Power supply equipment mechanism

=

REF NO CODE |QTY NAME OF PARTS rM|
<PcHER> <For "PC Contorol Type” >
11 S43105201 1z OPERATION PANEL ASSY
1-1-1 542965001 N RN 03 PANEL PCB ASSY
1-1-2 S43008000 1| Enn—2asz PANEL HARNESS ASSY
1-1-3 $43086000 1|7-At80 GROUND WIRE, 80
1-1-4 S43107001 1|2-MHrI Y SHEET HOLDER PLATE
1-1-5 S43108201 1|nEA72 PANEL COVER
1-1-6 S43109001 eSS PANEL SUPPORT
1-1-7 S43118001 1| A49F—+ SWITCH SHEET
1-1-8 S43110000 |  5|An"—# SPACER
1-1-9 008400604 4|+F5434%86 SCREW, TRUSS M4X6
1-1-10 062401005 5|F~34x10 SCREW, PAN M4X10
1-1-11 026040135 ] b S T WASHER, PLAIN S 4
1-1-12. 052300805 | 1|F~"an'RET3X8 SCREW, PAN (SIP WASHER) M3X8
1-1-13 028030245 1INEh 22-3 WASHER, SPRING 2-3
1-1-14 025030235 1|e3% 4 27293 WASHER, PLAIN M 3
1-1-15 | 021300105 1193 MUT, 1 M3
1-1-18 S37060001 1|7-A9-4 LABEL, GROUNDING
1-1-17 S43114001 1|5~ LBES(1) LABEL, BES{1)
1-1-18 $43270000 1(3-F"7"y%1KR51 CORD BUSH, KR51
<sattiEm> <For "Stand Alons Type” >
1-2 558150001 |  1|SAN'4AGCES SA-PANEL, G65
1-2-1 $59001101 I GEI STV PANEL PCBASSY, N
1-2-2 XA9639001 1|FDDFD-05HG-5661 FDD:FD-05HG-5661
1-2-3 S55002000 1|LCDE 1-AR LCD MODULE, R
1-2-4 $45186001 1-FAfYF02 SHEET SWITCH ASSY
1-2-5 S43257000 1|LCDIv L -5~ INVERTER, LCD
1-2-6 S45175000 1|97 A4 9F53 CAP SWITCH ASSY
1-2-7 S56692000 1| RAn-2242 PANEL HARNESS ASSY
1-2-8 XAS640001 1|FFGSML2CD-26 FLEXIBLE FLAT CABLE:SML2CD-26
1-2-9 S45174000 1| 1o -g—n—AaH3 INVERTER HARNESS ASSY
1-2-10 S43270000 1|3~} 7Y% 1KR51 CORD BUSH, KR51
1-2-11 545179109 1L PANEL
1-2-12 558151109 1WA =R PANEL BASE
1.2-13 S58153101 1[o=bE=Hk~p SHEET KEY SUPPORT
1-2-14 | s45177000 2| AN -7~ SPACER PLATE
1-2-15 845176001 17—+ PLATE :
1-2-16 S46364001 4|e59 18 WASHER, PLAIN 1.6 :
1-2-17 546833001 41135 M1,6X4 SCREW, PAN M1.6X4
1-2-18 052400805 2|FA "IN 2E54X6 SCREW, PAN {S/IP WASHER) M4X6
1-2-19 052300805 5|+~ an’4E53%6 SCREW, PAN {S/P WASHER) M3X6
1-2-20 - 002260405 4l+1A"12.6X4 SCREW, PAN M2.6X4
1-2-21 546363000 2| An-HLE SPACER, L=8 :
1-2-22 044300605 4+ a4 H2IXBDA SCREW, PAN (SiP WASHER) M3X6
1-2-23 0A4300805 4|+ J3IXBDA SCREW, PAN (S/P WASHER) M3X8
1-2-24 008400604 4|+5274X%6 SCREW, TRUSS M4X6 -
1-2-25 S43114001 1|57 ILBES(1) [LABEL, BES (1) :
1-2-26 546362009 1| A7 GOVER PLATE
1-2-27 1 008300504 2|+5235 SCREW, TRUSS M3X5
1-2-28 | 554783001 1|LCDFANF{ %0 03 RELAY PCB ASSY, LCD
1-2-29 002260405 4+Fa"22.6%4 SCREW, PAN M2.6X4
1-2-30 S46363000 2|A~"-H8 SPACER, L=8
1-2-31 §55004000 |  1|AFYIAUSGI10 SNAP BAND, SG110
1-2-32 558152001 |  1|FDDMYraTy FDD SETTING BRACKET
1-2-33 002260505 FIEEONG L G SCREW. PAN M26X5
1-2-34 028260245 4|WAYh F2-2.6 [WASHER, SPRING 226
1-2-35 026260235 4|e7 N R2hF26 . |WASHER, PLAIN2.6
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F1 . EZRAAEEER / FOWer Supply equipment mechanism

< PC{L#& M/ For PC Control Type »

y /1-2-14 , 1-2-9 /
; i \‘ J/\ 4 f
AN Y

< fisEAEE
/ For supply parts >

03

855-C42-515




P1 . BE mBEE / Power supply equipment mechanism

REF.NO CODE aTY . [l NAME OF PARTS
<SAlt#§ #HSEFSEH> < For "Stand Alone Type” “Supply parts” >
165 558957001 1|MBSAN' FACES Y} PAMNEL G685 SET, MBSA .
165-1 . - | 58150001 | . 1[sSAnHILCES - |SA-PANEL, G65
165-2 S52582001 HAE V{25547 1LP2 MERCURY WARNING LABEL 14X70 P2
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P2 . 8% B (BE-1204B) / Power supply equipment mechanism (BE-1204B)

< PC{+#/H < SA{H¥R <SA, SEEITHEL
/ For PC | For Stand 8/ /For ~=—095
Control Type > Alone Type = Stand Alone i 96
& F-lamp 90 g9

G1ﬁﬂ-1 Q*'lBE-E less Type > _ [i] ;
sz-a ‘\ | 7

<3 —-Aw/HRER
1 For Europe Type Only >

3=
110 11 141

855-C42-515
105




F2. %Eﬁ.ﬂa{%(BE—1 204B) / Power supply equipment mechanism{BE-1 2048B) |

REF.NO CODE |aTy st NAME OF PARTS RM

2 $56786001 1|7~ LBE1204BBC LABEL, BE1204EBC

|3 S56571001 |  1|WHAATA PANEL STAY

14 556584001 | - 2|WALMYT4S PANEL SETTING PLATE
5 S58771001 eI EEE S PANEL ROTARY PLATE
& 542446001 BITHK b 936K14 BOLT, SOCKET (S/P WASHER|MEX14
7 0AS5400805 4|+ H34X8DB SCREW, PAN {S/P WASHER) M4X8
10 §55377001 ped L I TINT . |HEAD PCB ASSY
1 S08085000 B(thh-+35 © |SUPPORT, KGLS-35
15 S55379001 3|L/OFN WhE PCB ASSY, WO
18 | s08085000 | 8|¥k-}3s SUPPORT, KGLS-38
17 S58276000 4| An—H4EP-8 SPACER, 4EP-8
18 0A5301805 4(+FAH 523X 18DB SCREW, PAN (S/P WASHER) MBX16
20 S56798001 4|¥oevE M GL-N12FB PROXIMITY SENSOR, GL-N12FB
21 062301006 4|F~"33x10 SCREW, PAN M3X10
25 S55385001 1|Ewh-Fn"uh3 PICKER PCB ASSY
26 558276000 4| AN -#4EP-8 SPACER, 4EP-8
27 0A4401605 4|+FA 1 HZ4X16DA SCREW, PAN (S/P WASHER) M4X16
30 S56755001 HFh 40"z JRELAY FCB ASSY
31 S58276000 | = 4|A~"—H#4EP-8 SPACER, 4EP-B
32 0A4401605 4|+ 534X 16DA SCREW, PAM (S/P WASHER) M4X16
35 S56760001 2| AFYT SWEN VA |STEP SWITCH PCB ASSY
35-1 $58275000 4|4%-+v7'B32-1310 KEY TOP, B32-1310 -
3B/ 0A4300605 4|+FAH HIIXEDA SCREW, PAN (S/P WASHER) M3X6
50 S56693000 1|40 TR 53 T-TRIMMER CHANGE HARMESS ASSY
51 $59571000 134350 =4 A734H TIMING HARNESS ASSY, 4H
52 S59572000 | . 1|3yuE-4n-FA934H SEWING MOTOR HARNESS ASSY, 4H
53 | $59573000 1|M7° n—-%A534H HEAD HARNESS ASSY, 4H
54 §56697000 1|Iod YIAN-FATE 10 BOX HARNESS ASSY
55 559574000 1| XE—9n—+A934H H-MOTOR HARNESS ASSY, 4H
56 $56609000 1|XE-dn-F2293 ¥-MOTOR HARNESS 2 ASSY
58 S$56700000 1YE-4n—32 93 Y-MOTOR HARMESS ASSY
58 S568701000 () e ¥ PICKER HARNESS ASSY
80 $58805000 1|$oE0ON-32 PROXIMITY 10 HARNESS
62 556704000 1 IOMhn—%ASE 10 HEAD-HEAD HARNESS ASSY
64 SE8708000 1YZUTn=2A03 Y-AREA HARNESS ASSY
85 S56709000 |  2|M7"uhiin-3A02 MAIN-HEAD PCE HARNESS ASSY
66 $59575000 2|STSPn-#A%34H START-STOP HARNESS ASSY, 4H
66-1 S56799000 2| A YFHWIB-M201R SWITCH, HW-M201R
66-2 543034000 2|SWHW1B-M110G SWITCH, HWB-M1105

~|88-3 552378000 4[2TYF A HW RING, HW :

70 S56712000 1| k979208 MAIN-HEAD PCB TERMINATOR
71 SB6T13000 |  1|krhuydivianiy HEAD-HEAD PCB TERMINATOR
73 556715001 2{MrhuFIE An=42 HEAD-HEAD TENSION BASE HARNESS
74 $56715002 2| I In-AA HEAD-HEAD TENSION BASE HARNESS
75 S58717000 T v-EMn-4A03 POWER SUPPLY EM HARNESS ASSY
75-1 S46549000 A IFHWIB-M110G SWITCH, HW2B-M110G
75-2 $52378000 1RTUN AU HW RING, HW
76 $59576000 1|EMGn-$A2434H EMG HARNESS 2 ASSY, 4H
76-1 S46749000 1| A{YFHWIB-V401R SWITCH, HW1B-V401R
76-2 852378000 |  1[TTUFAYLYHW RING, HW
81 $59578000 1[1204B1—23A %3 HARMNESS ASSY, 12045
82 $59579000 1|t vh-SOLN-FA4H PICKER SOLENOID HARNESS, 4H
90 856719000 | - 1|4{27M)40W-RIN FLUORECENT LAMP, 40W-R1N

192 UD0280001 1|55 W30 15%37 CAUTION LABEL, HOT 15X37
93 S46546000 1| e Y327° 40w FLUORECENT LAMP, 40W
o4 S58570001 2539 AT4 FLUDRECEMNT LAMP STAY
95 $42446001 A|PHEAHII8K14 BOLT, SOCKET {5/P WASHERIMEX14
96 S47270001 |  2|F7HRAHF38X30 BOLT, SOCKET (S/P WASHER)MGX30
97 026120236 2|EFH 23N F12 WASHER, PLAIN 42
98 S46534000 2|& A RUBBER CUSHION
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P2 . BERM% (BE-1204B) / Power supply equipment mechanism (BE-1204B)

< PC{Li#H < SA{LER <SA BEITEL
! For PC !/ For Stand tH#5 /For
Control Type > Alone Type > Stand Alone

& Flamp

less e
U‘WE" D—mz-z Type>

<3—0y/HERERA
| For Europe Type Only >

o
=

110 111 141

855-C42-515
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P2 . B4 SRS (BE-1204B) / Power sﬁpply equipment mec:hénism{BEJ 204B)

REF.NO CODE  |QTy| bAoA NAME OF PARTS RM
99 S56727000 13T F0n-3 A F-LAMP EXTENSION HARNESS
120 S00480000 1j3-FFLT#5 CORD HOLDER, 5N
121 0A5400806 1+ Fa 924 XBDB SCREW, PAN (S/P WASHER) ruma
122 S10243000 4| F40uI557 NK-3N CORD HOLDER, NK-3N
123 500480000 1|3+ FF45 CORD HOLDER, 5N
124 525567000 13- #B CORD HOLDER, #8
125 0A5400806 6+~ 924X8DB SCREW, PAN (S/P WASHER) M4X8
126 525567000 3|a-Fdkndes CORD HOLDER, #8
127 552907000 9|3+ FAFHIO CORD HOLDER, #10
128 0AS400808 | 12|+~ 524X8DB SCREW, PAN (S/P WASHER) M4X8
129 | 00480000 | 5|3-F#ALEE5 CORD HOLDER, 5N
130 552907000 3a-FELa o CORD HOLDER, #10
131 | DA5400806 9|+A"# #34X8DB * |SCREW, PAN (S/P WASHER) M4X8
132 525664000 1|3 k456 CORD HOLDER, #5 _

138 SA2175001 Al AYIhTY CORD HOLDER WASHER
139 018061038 4|7F& LI6X10 BOLT, SOCKET M6X10
140 539821000 |  2|3-M434719P7 CORD CLAMP, 19F7
142 SAZTTT000|  4|2-F95475235 . |CORD CLAMP, 5235
143 SA2777000 | 2|3-F47»7'5235 CORD CLAMP, 5235
144 SAZTTT000 |  4{3-F957'5235 CORD CLAMP, 5235
147 S17022000 slCKSHFYT10-H CORD CLAMP, 10-H
148 S04505000 3|CcKSy507"13-H CORD CLAMP, 13-H
151 543308000 | 4|7¥3TB-2533 BUSH, TB-2533
152 $43308000 | 2|7%¥1TB-2533 BUSH, TB-2533
153 543308000 4|74 aTE-2533 BUSH, TB-2533
155 504159000 4|V 12F 1M BAND, 1M
156 SD4557000 2|WyA{PLTIM BAMND, PLT1M
157 S58783002 4|WuB{PLTIM BAND, PLT1M
158 S56783001 2| AAPLTIM BAND, PLT1M
160 856588001 1|SWHISr 4% SWITCH SETTING PLATE
161 080400818 4|1 axs SCREW, BIND M4X8
<PCH#H> <For “PC Gm::l:nml Type” :=~
162-1 SAD700001 1|FAIRA MASK SEAL, A
<SAtLER> < For "Stand Alone Type™ >
162-2 SAD701001 1|?A9%-AB MASK SEAL B .
<SA, HETLAHERAE> | <For “Stand Alone & F-Lamp Less T'ypa >
162-3 SA0702001 1|TA5%-AC MASK SEAL, C
188 S56783001 1|[n'v94PLTIM BAND, PLT1M
167 856783002 1[N Y34PLTIM BAND, PLT1M
<IA—Ays A > < For "Europe Type Only” >
110 552166000 6|a7NFR-161608 CORE, NFR-161608
111 552163000 | 11|3a7NF-130 - |CORE, NF-130
141 SA2777000 3|a-+4307'5235 CORD CLAMP, 5235
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P3. BERME (BE-1206B) / Power supply equipment mechanism (BE-1206B)

< PC M < SA R <SA, WAL | o ~=—95
I For PC / For Stand t14F / For 92 96 _s—05
Contral Type > Alone Type > Stand Alone ':LI 94 90 g2 i 06
& Flamp

162-1 1620 || EEIYPR> - $ 4,_33
o] B | A N

< J—0w RS
{ For Europe Type Only =

=

110 111 14

109



P3 . H%E 5 B84 (BE-1206B) / Power supply equipment mechanism(BE-1206B)

855-C64-313

REF.NO CODE__ [QTY AL NAME OF PARTS RM
2 858156001 | 1|74 MBE1208BBC LABEL, BE1206BBC
3 856571001 |  1|WHRATA PANEL STAY
4 $56584001 |  2|wWAAHYE1Y PANEL SETTING PLATE
5 S58771001 | 1[WRAMATFUMY PANEL ROTARY PLATE .
Is S42446001 |  B|FFRAMIHII6X14 BOLT, SOCKET (S/P WASHER)MEX14
7 0AS5400805 |  4|+1~"# )34X8DB SCREW, PAN (S/P WASHER) M4X8
10 S55377001 | 3|7 ENUIE HEAD PCB ASSY
11 S08085000 | 12[#k-3s SUPPORT, KGLS-38
15 §55379001 |  4[L/O%n U PGB ASSY, 0
16 §08085000 | 12[#k-+3S _ |SUPPORT, KGLS-3S
17 S58276000 |  4|A~'-H#4EP-8 SPACER, 4EP-8
18 0A5301605 |  4|+FA™'733X16DB SCREW, PAN (5/P WASHER) M6X16
20 S56798001 | 4|+ bUbLHYGL-N12FB PROXIMITY SENSOR, GL-N12FB
21 062301006 |  4[4~23X10 : SCREW, PAN M3X10
25 $55385001 | - 1|Lvh-¥nsiE PICKER PCB ASSY
26 $58276000 |  4|AA-H4EP-8 SPACER, 4EP-8
27 0A4401605 |  4{+FA"# 734X16DA SCREW, PAN (/P WASHER) M4X16
30 856755001 | 1{Fa0r{¥nu  |RELAY PCB ASSY
31 $58276000 |  4|AN-H4EP-8 SPACER, 4EP-8
32 0A4401605 | 4|+FA™ J24X16DA SCREW, PAN (S/P WASHER) M4X16
35 S56760001 |  2[ATY7SWHN LT3 STEP SWITCH PCB ASSY
351 S58275000 | 4|%-}Y7'B32-1310 KEY TOP, B32-1310
- {38 0A4300805 |  4|++A™¥I33IXEDA |SCREW, PAN {S/P WASHER) M3X6
50 §56693000 | 1|4/ MU/ANIN-RAE T-TRIMMER CHANGE HARNESS ASSY
51 | 556694000 | 14439 n—4RH3 TIMING HARNESS ASSY
52 S56695000 |  1[3VyE-An-3A%% S-MACHINE MOTOR HARNESS ASSY
53 556696000 | 1|M7 A% HEAD HARNESS ASSY
54 ‘56697000 | 1[I0 "¥AN-32A93 10 BOX HARNESS ASSY
55 S56698000 |  1|XE-#n-3AJ3 X-MOTOR HARNESS ASSY
56 S56699000 |  1|XE-8n-322%3 X-MOTOR HARNESS 2 ASSY
57 S56743000 |  1[XE-4IXFION-3R X-MOTOR EXTENSION HARNESS
58 $56700000 | 1|YE=4n-3R%3 Y-MOTOR HARNESS ASSY
59 S56701000 | 1|EWA-n—#A73 PICKER HARNESS ASSY
60 556805000 |  1|¥sEVIOn-#2 PROXIMITY 10 HARNESS
62 S56704000 |  1|IOMAVN-pRIZ |0 HEAD-HEAD HARNESS ASSY
64 $56708000 |  1[YIyPn-2A93 Y-AREA HARNESS ASSY
5 SS6700000 | 4|p7"Yobin-3203 MAIN-HEAD PCB HARNESS ASSY.
$56710000 |  1[STSPA4A%3R - START-STOP HARNESS ASSY, R
1 $56799000 1| A{¥FHWIB-M201R SWITCH, HW-M201R
2 $43034000 [ 1|SWHWIB-M110G SWITCH, HW1B-M110G
86-3 $52378000 [  2{XTYN AL HW RING, HW _
67 S56706000 1[STSPA—+AJEL START-STOP HARMNESS ASSY, L
67-1 §56799000 |  1|A{YFHWIB-M201R SWITCH, HW-M201R
67-2 $43034000 [  1{SWHWIB-M110G SWITCH, HW1B-M110G
B7-3 $52378000 [ 2|97 AU HW - [RING, HW
70 S56712000 |  1[by7 Wi oy MAIN-HEAD PCB TERMINATOR
71 S56T13000 | |y rssaniy HEAD-HEAD PCB TERMINATOR
72 S56714000 | 1| AMTALYFLIEY STOP SWITCH TERMINATOR
73 $56715001 |  3|MALFIYVY (n-34 HEAD-HEAD TENSION BASE HARNESS
74 §56715002 | 3|MAVFANTIN-3A HEAD-HEAD TENSION BASE HARNESS
75 S56T17000 | 1| i s-EMA-#AJE POWER SUPPLY EM HARNESS ASSY
75-1 546549000 [  1|A{YFHWIB-M110G * [SWITCH, HW2B-M110G
75-2 §52378000 |  1[TTYNALYHW RING, HW
76 856718000 |  1|EMGN-#A293 HARNESS 2 ASSY, EMG
76-1 $46749000 |  1|A{YFHWIB-V40IR SWITCH, HW1B-V401R '
76-2 $52378000 |  1[T7YNALTHW RING, HW
81 856725000 |  1/1206Bn-FR %3 HARNESS ASSY, 1206B
82 $56726000 [  1|EVA-SOLN-3A%E PICKER SOLENOID HARNESS ASSY
90 $56719000 [  1}7439)40W-RIN FLUORECENT LAMP, 40W-R1N
91 $56720000 [ 1]#{IIbI40W-R2N FLUOREGENT LAMP, 40W-R2N
110




P3 . 3SR B (BE-1206B) / Power supply equipment mechanism (BE-1206H)
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'P3. B B% (BE-1206B) / Power supply eq.uipmant mechanism(BE-1206B)

A

REF.NO CODE  |a'Ty NAME OF PARTS RM
92 UD0280001 | 2|38 .39F15X37 CAUTION LABEL, HOT 15X37
93 S46546000 | 2|eHul v IL740W FLUQRECENT LAMP, 40W
94 5568570001 4T ATA FLUORECENT LAMP STAY o
95 $42446001 8|7FHE M Iz8X14 BOLT, SOCKET (S/P WASHERIMEX14
95 S47270001 4|7 HE B HFIE6X30 BOLT, SOCKET (S/P WASHERMEX30
a7 026120236 | 4|t3¥ N Hsh %12 WASHER, PLAIN 12
98 - S46534000 |  4|&F DA RUBBER CUSHION
99 S56727000 | 1|4 a9bTuFIun-4R F-LAMP EXTENSION HARNESS -
120 S00480000 |  1|3-FHLEE5. CORD HOLDER, 5N
121 0AS5400806 |  1|+FA"# 434%8DB SCREW, PAN (S/P WASHER) M4X8
122 $10243000 |  4|F{ALP757 NK-3N CORD HOLDER, NK-3N
123 S00480000 |  1|3-FHILGES CORD HOLDER, 5N
124 | 5255867000 |  1|3-FhLaE8 CORD HOLDER, #8
125 0A5400806 | 6|+~ 734X8DB SCREW, PAN (S/P WASHER) M4X8
126 525567000 | - 3|3-FHLyE8 CORD HOLDER, #8
127 552907000 | 9|a-FHiLy#0 CORD HOLDER, #10
128 0AS400806 | 12|+F~"4 734X8DB SCREW, PAN {S/P WASHER) M4X8
129 S00480000 |  7|3-FHLEHE |CORD HOLDER, 5N
130 552907000 |  4|3-FRLy#0 CORD HOLDER, #10
131 0AS400806 | 12|+F~"4 734X8DB SCREW, PAN [S/P WASHER) M4X8
132 | 5256684000 1|a-Fhila'46 CORD HOLDER, #6
138 SA2175001 |  6|a-FHHohy CORD HOLDER WASHER
139 018061036 | 6|7k AEBXI10 BOLT, SOCKET MBX10
140 539821000 |  2|3-F4547'19P7 CORD CLAMP, 19P7
142 SAZTTT000 |  4f3-F)547'5235 CORD CLAMP, 5235
143 SAZ777000 | 2|3-}97v7'5235 CORD CLAMP, 5235
144 SA2777000 | 3|3-}9527'5235 . CORD CLAMP, 5235
147 $17022000 |  7|CKSH34710-H CORD CLAMP, 10-H
148 S04505000 | 7|CKS%74713-H CORD CLAMP, 13-H
1151 $43308000 | 8|7 a1TB-2533 BUSH, TB-2533
152 $43308000 | 2|79%aTB-2533 BUSH, TB-2533
153 543308000 3|7'¥»2TB-2533 BUSH, TB-2533
155 S04159000 | B[ {4F1M BAND, 1M
156 S04557000 |  3|nv44PLTIM BAND, PLT1M
157 S56783002 |  6|nU94PLTIM BAND, PLTIM
158 S56783001 3|AV44PLTIM BAND, PLT1M
160 $56588001 | 1[SWhUvrq{y SWITCH SETTING FLATE -
161 060400816 |  4|nWAUF4X8 SCREW, BIND M4X38
<PcttER > <Far "PC Contorsl Type” >
162-1 SA0700001 1|RAF=1A MASK SEAL, A
_ ' <SAHt#A> < For “Stand Alone Type™ >
162-2 SAD701001 1{¥AT-IB _  |MASK SEAL, B
<SA, HIESTLAtE#A> | <For “Stand Alone & F~Lamp Less Type™>
162-3 SAO702001 | = 1|¥A%~AC MASK SEAL, C :
166 556783001 1| r3PLTIM BAND, PLT1M
167 S56783002 |  1|nU34PLTIM BAND, PLT1M
: <J—OwAHEERA > < For "Europe Type Only”™ >
{110 $52166000 |  6|aFNFR-161608 CORE, NFR-161608
111 552163000 | 11|aPNF-130 CORE, NF-130
141 SAZ777000 |  3|3-F937'5235 CORD CLAMP, 5235
855-CB4-515 112




W . MI71E B (BE-1204B) / Power table (BE-1204B)
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Q1 . @& BSER(BE-1204B) / Power table(BE-1204B)

CODE |[aTY LA NAME OF PARTS RM
$56545000 4|%vAs- CASTER
018102036 | 16|FF& AH10X20 BOLT, SOCKET M10X20
028100246 | 18|ARF N H2-10 WASHER, SPRING 2-10
551992001 4|7 v ARK L EM20 ADJUSTING BOLT, M20
021200106 4192 17h20 MUT, 1 M20
047802542 | 18|A7VLIEVAWS PIN, SPRING ROLL AWS
$56556001 1|77 L TABLE, L
556558001 1|7-7'IR TABLE, R
$56559001 4|7-7" 9448 TABLE SUPFORT PLATE, B
$56560001 4|77 415G TABLE SUPPORT PLATE, C
555477001 16|7H& LM 926X18 BOLT, SOGKET (5/P WASHERIMEX16
S56586001 3|FT-7"RATA TABLE STAY, F
149483001 3[wesk b MG KNOB BOLT, M&
SA2972001 8|7H& A h36X18 BOLT, SOCKET (5/P WASHERMEX18
025060336 SA ESEL WASHER, PLAINL &
23 S56561001 5|F-7" M TABLE SUPPORT INNER
24 S56564000 57715 T A TABLE SUPPORT RUBBER
25 542446001 10| P& A M D36X 14 BOLT, SOCKET (/P WASHER)MBX14
29 $56562001 3|77 YN TABLE SUPPORT REAR
30 S56564000 3|77 T A TABLE SUPPORT RUBBER
3| S42446001 8|7+ A PzEX14 BOLT, SOCKET {5/P WASHER)MEX14
32 104450101 < PR RUBBER CAPR, 8
34 $56585001 1|77 4 rHaL TABLE SUPPORT INNER, L
35 S42446001 1|7+ A H36X14 BOLT, SOCKET (8/P WASHER)MBEX14
a8 S56563001 3|F-7 M INT TABLE SUPPORT FRONT
39 S42446001 | 12|FHHAMH36X14 BOLT, SOCKET (S/P WASHER)MEX14
40 018061236 8|FHH AbeX12 BOLT, SOCKET M6X12
41 028060246 6|WAHY N %2-6 WASHER, SPRING 2-6
42 025060236 B|b3H"h $F1%6 WASHER, PLAINM 6
43 021060206 gl2vatyke NUT, 2 M6
45 S56607001 3|F-7 A Ay TABLE GUIDE EDGE
46 542446001 B|FH& LM 926X 14 BOLT, SOCKET (5/P WASHERMEX14
47 S55479001 8| P& MM hEax8 BOLT, SOCKET {5/P WASHER) M4X8
50 S56566001 1|7Thn-L FRONT COVER, L
51 S56567001 2|7Thn'-M FRONT COVER, M
52 §56568001 | 1|¥Thna-R FRONT COVER, R -
53 .. | 060400616 | . 18| A M4X6 SCREW, BIND'MXE: ~ .~ . -
56 556580001 2|FWY AN - BRIDGECOVER- . -~ .. - = . -
57 018081036 8|7 AIBX10 BOLT, SOCKET M6X10
60 104450101 BlTAbuE RUBBER CAP, &
82 856573001 1|77 an'-L TABLE COVER, L
63 S56574001 3|77 M TABLE COVER, M
64 $56575001 1|77 -R TABLE COVER, R
85 DBO400616 |  20|A'AvFM4AXS SCREW, BIND M4X6
69 SADIB9001 4|77 W R4y TABLE COVER SETTING PLATE
70 856552001 3| YA Y-FEED SUPFORT, A
71 $56553001 1|YToUssB 'Y-FEED SUPPORT, B
72 018401236 | 12|7HH Arax12 BOLT, SOCKET M4X12
73 146354001 | 12}#4°% WASHER, PLAINS
75 $56576001 41K ARS POST, 5
76 $56565001 4{i'A b POST
77 $58631001 8|73 TUIMBS NUT, FLANGE M43
80 S56580001 1 An =Ry SIDE COVER LOWER, R
81 060400616 | 10|12 M4X6 SCREW, BIND M4X6
82 025040236 | 10|t5% F aF194 WASHER, PLAIN M4
83 $56581001 14N -R SIDE COVER, R
84 060400616 9|12 M4xXE SCREW, BIND M4X6
86 S56579001 1| n—-1LYs SIDE COVER ASSY, L
86-1 $37058001 1% -0 LABEL, ARROW
060400616 | 10|42 M4XE SCREW, BIND M4X8

a1 2
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Q1 . ®0EB8ER(BE-1204B) / Power table(BE-1204B)

REF.NO CODE |QTY AL NAME OF PARTS RM
90 S56577001 1|+hhn'-A INNER COVER, A
91 060400616 8| 1vFMaX6 SCREW, BIND M4X6
95 558430001 3|nfAsan'- REAR COVER
86 £58513001 1|nd Ain’-L REAR COVER, L
a7 060400616 6| {2FM4X6 SCREW, BIND M4xs
100 558481001 2|&n 4z PCB SUPPORT
101 060400818 2|W 1Y MAXE SCREW, BIND M4X8
102 558545001 1|khsdn 12— COVER SUPPORT, 12-1
103 558546001 1| bohoan 1212 COVER SUPPORT, 12-12
104 58482001 8| hvhn -aH L COVER LOWER SUPPORT
105 018400636 | 12|7FH hh4x6 BOLT, SOCKET M4X6
107 558483001 kb -AHHIR COVER BASE SUPPORT, R
108 018400636 8| FPHE Ik h4X8 BOLT, SOCKET M4X6
110 $58484001 3N AR IL BASE SUPPORT, L
111 018400636 B{PHE LH4X6 BOLT, SOCKET M4X6
114 $58485001 I ESWT | PCB BASE
115 062300416 4+~ IM3x4 SCREW, PAN M3x4
118 558486001 | 5 VI | BASE
119 060400616 B|WAUEM4XE SCREW, BIND M4X8
124 S58487001 3| Mhuhn =4 COVER LOWER
125 060400616 B4 MAXE SCREW, BIND Mé4X6
132 $58540001 2|brhuin’-SSSSW COVER, 5S55W
133 060400616 &2 M4XE SCREW, BIND M4X6
136 S58490001 1|’ -ESW COVER, ESW
137 060400616 3| {2 MaxXe SCREW, BIND MdX6
140 553491001 4|2y 9hn'-AT4 MAIN SHAFT COVER STAY
141 018061036 4|FH EMeXI0 BOLT, SOCKET msX10
143 558492001 1% 9hn"- MAIN SHAFT COVER
144 060400616 4{n' 1o M4X6 SCREW, BIND M4X6
147 558493001 1| brho T L ANGLE, L
148 018400636 2|7 44X BOLT, SOCKET M4X6
151 $58494001 1| brhvin’-L COVER, L
152 060400616 5{WAFM4XB SCREW, BIND M4X6
155 S58405001 1|y AR ANGLE, R
156 0118400636 2|7 FiR Ar4xe BOLT, SOCKET M4X6
158 558496001 Hbrhuin-R - -|COVER,R :
159 060400616 34 M4X6 -~ |SCREW, BIND M4XE .~
160 $49445000 510 Atrv22 RUBBER CAP, 272
162 S56608001 17 14 BRIDGE PLATE
163 018081236 3I7HE MBX12 BOLT, SOCKET M&x12
164 025080236 32198 WASHER, PLAINM 8
166 S45101001 2IM7 Fun-5a 11 LABEL, 1 HEAD
167 545102001 2IM7 -5 h2 LABEL, 2 HEAD
168 S45103001 AT P LY K LAREL, 3 HEAD
169 S45104001 M7 Foun' =50 4 LABEL, 4 HEAD
182 558501000 1| F29255 10 LUBRICATION SEAL
855-C42-652
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Q2 . $) h & BIR(BE-1206B) / Power table(BE-1206B)

REF.NO CODE |aTy Ao NAME OF PARTS RM

1-1 556545000 4| A CASTER

1-2 018102036 | 16|7+HF AH0X20 BOLT, SOCKET M10X20

1-3 028100246 | 16|W44h'$2-10 WASHER, SPRING 2-10

1-4 $51992001 4T Y AN LIM20 ADJUSTING BOLT, M20

1-5 021200108 4114 3F9420 NUT, 1 M20

1-6 047802542 | 24| A7V EVAWS PiN, SPRING ROLL AWS

5 $56556001 1H7-7"IL TABLE, L

6 S56557001 177 TABLE, M

7 $56558001 1UF-7MR TABLE, R

11 S56559001 B{T-7 15458 TABLE SUPPORT PLATE, B

12 S56560001 BlT-7' M5 {BC TABLE SUPPORT PLATE, C

13 S55477001 | 24|7FH AMH26X16 BOLT, SOCKET (S/P WASHERM6X16
16 $56586001 4HFF-7TLATA TABLE STAY, F

17 149483001 4|9k A ME KNOB BOLT, M6

18 SA2972001 | 12|FFH AHF926X18 BOLT, SOCKET (S/P WASHERJMEX18
19 025080336 | 12{e5% " H 4518 WASHER, PLAINL 6

23 56561001 777" M th TABLE SUPPORT INNER

24 556564000 TIT-7Mi5T A TABELE S8UPFORT RUBBER

25 S42446001 | 14|FHR MM IEEX14 BOLT, SOCKET (3/P WASHER)MBX14
29 $56562001 41 F-7 Mo TABLE SUPPORT REAR

30 $56564000 I T-7 T A TABLE SUPPORT RUBBER

31 S42446001 8|7 MM II6K14 BOLT, SOCKET (S/P WASHER)MBX14
32 104450101 4|7 hty8 RUBBER CAP, 8

34 S56585001 177" I hL TABLE SUPPORT INNER, L

35 S42446001 176 R 936X14 BOLT, SOCKET (S/P WASHER)MBX14
38 $56563001 4|77 HHIvT TAELE SUPPORT FRONT

39 S42446001 | G| PHH AM728X14 BOLT, SOCKET (S/P WASHERJMBX14
40 018061236 8| P& MrEX12 BOLT, SOCKET MEX12

41 028060246 B[t h 2-6 WASHER, SPRING 26

42 025060236 8lest A 27296 [WASHER, PLAINM &

43 021060206 8l2v119H6 NUT, 2 M6

45 S56607001 4|F-7 A nd TABLE GUIDE EDGE

46 S42446001 8|74 M D614 BOLT, SOCKET (S/P WASHERMEX14
47 S55479001 8|7+ MM Y34X8 BOLT, SOCKET {S/P WASHER) M48
50 856566001 1|3thn-L FRONT COVER, L

51 856567001 4|7Thn—Mm FRONT COVER, M -

52 | 556568001.| . 1|Fthn-R FRONT COVER; R

53 060400616 | 28| n'AUFM4AXE ‘|SCREW, BIND M4X6 - - -

56 S56569001 <] Pl P BRIDGE COVER

57 018061036 9|7+H AbBX10 BOLT, SOCKET MEX10
|s0 104450101 | 12|3'h#u8 RUBBER CAP, B

a2 S56573001 177" mhn'-L TABLE COVER, L

63 $56574001 5T=7"Ibhin =M TABLE COVER, M

a4 $56575001 17-7Mhn-R TABLE COVER, R

85 060400616 | 28| '{uFM4XE SCREW, BIND M4X6

69 SA0989001 6{T-7" M -Mr 4% TABLE COVER SETTING PLATE

70 556552001 s{Y$a)aira Y-FEED SUPPORT, A

71 $56553001 1{y#o)ore Y-FEED SUPPORT, B

72 018401236 | 18|FFH Mhaxi12 BOLT, SOCKET M4X12

73 146354001 18|80+ WASHER, PLAING

75 S56576001 GlFAFS POST, §

76 $56565001 Bl&AF POST

77 558631001 12|77 1UHM8S NUT, FLANGE MBS

80 $56580001 144+ An"-RY4 SIDE COVER LOWER, R

81 060400816 |  10|n'12FM4KE SCREW, BIND M4X8

82 025040236 10|74 A 2F14 WASHER, PLAINM 4

83 556581001 1|44 in'-R SIDE COVER, R

84 0604006816 g 1uFM4exe SCREW, BIND M4X6

86 $56579001 1|4 An LYz SIDE COVER ASSY, L

86-1 537058001 1|95 579 LABEL, ARROW

855-C64-652
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Q2 . & h & BE#&(BE-1206B) / Power table(BE-12068)

REF.NO CODE [aQTY = NAME OF PARTS RM
87 060400616 | 10|n'{UFMAXE SCREW, BIND M4X6
a0 S56577001 1Fhhw=-aA INNER COVER, A
o1 060400616 6| AU MAXB SCREW, BIND M4X6
95 $58480001 5| Ay~ REAR COVER
96 $58513001 1| Auhy-L REAR GOVER, L
g7 060400816 | 12| WA UFM4AXE SCREW, BIND M4XG
100 S58481001 3|4n" AT PCB SUPPORT
101 060400616 3| WA M4XE SCREW, BIND M4X6
102 S58545001 1| phoan 4 E12-1 COVER SUPPORT, 12-1
103 $58546001 1| Mohuan $8xi2-12 COVER SUPPORT, 12-12
104 558482001 Ve COVER LOWER SUPPORT
105 018400636 | 20|7+F MraX6 BOLT, SOCKET M4X8
107 558483001 S{brha -2 IR COVER BASE SUPPORT, R
108 018400636 | 10{7+H AMX6 BOLT, SOCKET M4x6
110 S58484001 5{brhua - IL BASE SUPPORT, L
111 018400838 | 10|71# AM4X6 BOLT, SOCKET M4X8
114 $58485001 B PCE BASE
115 062300416 B[ aM3x4 SCREW, PAN M3X4
118 S58486001 S{hhua’-2 BASE
118 060400616 | 10|WAYFM4XE SCREW, BIND M4X6
124 S58487001 S| brhuan =4 COVER LOWER
125 060400616 | 10|n'A¥KM4XE SCREW, BIND M4X6
128 S58488001 Z| PN ~-STEPSW COVER, STEPSW
129 060400616 6| Ak M4XE SCREW, BIND M4X6
132 $58489001 2| Mrhuhn -SSSW COVER, SSSW
133 060400616 B\ A M M4xa SCREW, BIND M4X8
136 558490001 1| brhshn-ESW COVER, ESW
137 060400616 3| WU M4XE SCREW, BIND M4X6
140 558491001 4|2 4hn'-AT4 MAIN SHAFT COVER STAY
141 018061036 4|PFH AHE6X10 BOLT, SOCKET M&X10
143 558492001 1|25 5hn'- MAIN SHAFT COVER
144 060400616 4|W{vFM4XE SCREW, BIND M4X5
147 558493001 1| Mrh T L AMGLE, L
148 018400636 2| PHK 4B BOLT, SOCKET M4X6
151 $58494001 1| Frhhn’-L COVER, L
152 060400616 5|42 M4X6 SCREW, BIND M4XE
158 $58495001 1| MALTL LR |ANGLE,R
156 = 0184008636 2|7HH Ab4X8 BOLT, SOCKET M&X6 -
158 558496001 1| Mpuin’-R COVER, R
159 060400616 3ln'4uFMAxXE SCREW, BIND M4X6
160 $49445000 7| Lt22 RUBBER CAP, 22
162 556608001 1|7 14 BRIDGE PLATE
163 018081236 3|7 AMEXT2 BOLT, SOCKET M8X12
164 025080236 (SR ESEbi WASHER, PLAINM 8
166 545101001 2|7 Fun =581 LABEL, 1 HEAD
167 545102001 2|M7 Fun’ 5882 LABEL, 2 HEAD
168 545103001 2|M7Fon =38 03 LABEL. 3HEAD
169 S45104001 2|97 Fun =344 LLABEL, 4 HEAD
170 S45105001 1|7 Fun'-54° L5 LABEL, 5 HEAD
171 545106001 1|7 Fun'-54°06 LABEL, 6 HEAD
182 $58501000 HESLEVS A LUBRICATION SEAL
855-C64-852
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M. T rEeiE (4 /37 3 2 8PAR ; BE- 12041 | SOUABOMM)/
Cap frame device (Option parts BE-1204B ; 360X85mm)
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R1 . M FHEE (472 8& BE-1204B ; 360X85mm) /
Cap frame device(Option parts BE-1204B ; 360X85mm)

REF.NO CODE |aTy ELAL NAME OF PARTS RM
1 555787001 1K 90754914 WIDE CAP FREAME SET, 4
1-1 S55730001 4|F34n-coz DRIVER C ASSY
1-1-1 555801001 4|0 ATk GUIDE BRACKET
1-1-2 S55802001 AL TID DRIVING RING
1-1-3 §55812000 8{n-5- ROLLER
1-1-4 S55797001 8{n-5-4"4 ROLLER SHAFT
1-1-5 555792001 | 16|97 9% BALL BEARING
1-1-8 - 025080236 8lb3 h 4F198 WASHER, PLAIN M 8
1-1-7 008400604 8|++3A34X6 SCREW, TRUSS M4X5
1-1-8 021080206 8lzyatyrs NUT, 2 M8
1-1-9 028080248 8|nWaHh'H2-8 WASHER, SPRING 2-3
1-1-10 555818000 4|A-5-D ROLLER, D
1-1-11 S$55796001 dlavtun-5-"9 - ECCENTRIC ROLLER SHAFT
1-1-12 55792001 8lavi o _ BALL BEARING
1-1-13 025080236 4|e3%'h 37208 WASHER, PLAIN M 8
1-1-14 008400604 4|+5474%6 SCREW, TRUSS M4X5
1-1-15 021080206 429311948 NUT, 2 MB
1-1-16 028080246 4|ln'h -8 WASHER, SPRING 28
1-1-17 $55808001 4|N-RAFEME BASE POSITIONING PLATE
1-1-18 061300616 8(#533x6 SCREW, FLAT M3X8
1-1-19 021300208 8l2ya+vi3 - |NUT, 2 M3
1-1-20 S55773000 |  4|m-7-+"-AD%3 ROLLER BASE D ASSY
1-1-21 052300808 8Fa"an AE33X6 SCREW, PAN (SiP WASHER] M3XE
1-1-22 - $55794000 4(74% ' WIRE
1-1-23 060400516 |  B|W{UFM4X5 SCREW, BIND M4X5
1-1-24 S55811001 | 4|7{vAH1I4Y WIRE PRESSER PLATE
1-1-25 0680400518 4| W AU M4X5 SCREW, BIND M4X5
1-1-26 S56634001 4Ln'=prfaL LEVER SETTING PLATE, L
1-1-27 S56635001 4|Ln=M)rf4R LEVER SETTING PLATE, R
1-1-28 004401003 | 16[+#54% 4X10 SCREW, FLAT M4X10
1-1-29 021400208 | 16|2911Yh4 NUT, 2 M4
1-1-30 $S55791001 | - 8|Y)-ALa'- RELEASE LEVER
1-1-31 555805001 8|8y SHOULDER SCREW
1-1-32 S55814001 BlENIN R EXTEMSION SPRING
1-1-33 021400206 8l2y11vi4 NUT, 2 M4
1-1-34 555810001 8| 77ARIN- FRAME STOPPER
1-1-35 060400616 |  B|n'{¥FM4X6 SCREW, BIND M4XE
1-1-38 555809000 B|79-A4% FRAME RELEASE PLATE
1-1-37 052300606 | 16|FAIWHEFIXG '|SCREW, PAN (S/P WA-SHER] Maxﬁ
1-1-38 555807001 | - 4|&THIUN |CAP FRAME , N
1-1-39 556631001 4|7{¥hfr WIRE HOOK
1-1-40 060400816 B A48 " |SCREW, BIND M4X8
1-1-41 555820001 | 4|7{v~-3 |WIRE BASE
1-1-42 060400616 AR Y YRR SCREW, BIND M4X6
1-1-43 018403036 4P AH4X30 BOLT, SOCKET M4X30
1-1-44 021400206 41252190 MUT, 2 M4
1-1-45 S55806001 8w Ay CAP SUPPORT
1-1-46 018501036 | 18|FHi AF5X10 BOLT, SOCKET M5X10
1-1-47 - $55815000 8l AT CAP SUPPORT
1-1-48 0AS5400806 | 168|++~"#"H34X8DB _|SCREW, PAN (SIP WASHER) M4X8
1-1-49 556633001 BlOF A DRIVING RING SUPPORT
1-1-50 018403036 | 18|7F# Ah4X30 BOLT, SOCKET M4X30
1-1-51 556636001 |  4|FFINYHI(E DRIVER SUPPORT PLATE
1-1-52 S55777000 4| AN 3G} SLIDE SHEET
1-1-53 018501036 8| P AMEX10 BOLT, SOCKET M5X10
1-1-54 $55771001 4lLryas CONNECTING ARM.
1-1-55 556632001 4L T YL "|GONNECTING ARM SUPFORT
1-1-56 0184010386 87 ArX10 BOLT, SOCKET M4AX10D
1-1-57 018501436 | 16|PHk A+5X14 BOLT, SOCKET M5X14
1-1-58 025050236 | 16|t3H 4 2F195 WASHER, PLAIN M 5
855-C42-940
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H1. Va7 %=l (4 />3 A6ban , BeE-12048 360X85mm)/
Cap frame device (Option parts BE-1204B ; 360X85mm)
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R1.IBFEEE (T 73 il BE-1204B ; 360X85mm) /
Cap frame device(Option parts BE-1204B ; 360X85mm)

‘REF.NO CODE |aQTy et NAME OF PARTS RM
1-1-50 532877101 4|4FF Y POSITIONING PIN '
1-1-60 $32876001 8laTiE" PIN
1-1-81 $32874001 8laT L - FIXINGLEVER
1-1-62 153138001 B|#A % [WASHER, PLAING.5
1-1-63 155559001 Bleat WASHER, PLAIN
1-1-64 028060242 Bln#Hh 526 WASHER, SPRING 25
1-1-85 532885001 | B|Ln"-t LEVER PIN
1-1-66 048020346 | . 16|M7E2 RETAINING RING, E2
1-1-87 S44261001 8luridi M4 SCREW, KNOB M4
1-2 555781001 8| EVEIICE: WIDE SET REAME C ASSY
1-2-1 555841001 B|A-ATIWIE !EIASE FRAME W ASSY
1.2-2 S55837000 B|7475 COVER FRAME
1-2-3 555836001 8l¥auny HINGE

fi-2-4 061400616 | 24|H534X6 SCREW, FLAT M4XE
1-2-5 026040236 | 24|E5% H 334 744 " IWASHER, PLAIN 4
1-2-6 0214002086 | 24|2»17vH4 NUT, 2 M4
1-2-7 555805001 Blauay SHOULDER SCREW
1-2-8 0260402386 8|3 A 230 4 WASHER, PLAIN 4
1-2-9 0214002086 812v1t Y NUT, 2 M4
1-2-10 $S32897000 | BiAFAIY SNAP LOCK :
1-2-11 008300514 | 18[+}5233X%5 - SCREW, TRUSS M3X5
1-2-12 028030246 | 18| HiH 42-3 WASHER, SPRING 2-3
1-2-13 021300208 | 16[2»1f7h3 NUT, 2 M3 -
1-2-14 £55839001 8lKILIFYI (4 CAP CLAMP PLATE
1-2-15 UD86T1003 | 32|+=FA"#AAIX5DB SCREW, PAN (S/P WASHER) M3X5
1-2-16 S38460100 | 32|W4u5 Y7 BINDER CLIP
1-2-17 S55844001 8lyn'ir{a VISOR HOLDER PLATE
1-2-18 062300506 | 16[f~"13X5 SCREW, PAN M3X5
1-3 S44356101 1| #9PI9 =03 SET FRAME GAUGE ASSY
1-3-1 S44841001 17"y s GAUGE RING ASSY '
1-3-2 S44851001 | 1|79AMIN =14 FRAME STOPPER PLATE
1-3-3 S44847001 Pl EVESES SHOULDER SCREW, M5
1-3-4 S44848001 2|Wahy SPRING HOOK
1-3-5 S44849001 1|e¥n'2 SPRING, EXTENSION
1-3-6 544852000 2|7k 44 FRAME HOLDER PLATE
1-3-7 0AS400806 |  4|+F~"4#"934X8DB SCREW, PAN (S/P WASHER) M4xg8
1-3-8 | S44858101 17=-"F71 190 - | GAUGE COPYING PLATE, W
1-3.9 052400606 4|FA A RES4X8 SCREW, PAN (S/P WASHER) M4X6
1-3-10 S44846001 19994557 CLAMPER
1-3-11 $39499000 1|y Aw SET FRAME RUBBER, W
1-3-12 S44853001 1| =Y 5 ZW WASHER
1-3-13 S16691000 1|/7% L +8x25 KNOB BOLT, M8X25
1-3-14 018500836 4|F+H L b5X8 BOLT, SOCKET M5X8
1-3-15 025050236 4|E7H D 2F105 WASHER, PLAIN M 5
1-3-18 S44860001 1|F0478 A4 FRAME POSITIONING PLATE
1-3-17 UD8671003 2|+=TAHLA3XEDB SCREW, PAN {SIP WASHER) M3X5
1-4 S32877101 Bl/FF Y POSITIONING PIN
1-5 545101001 1| M7 Fon =547 11 LABEL, 1 HEAD
1-8 S45102001 | . - 1|M7 Fun'=3a702 LABEL, 2 HEAD
1-7 S45103001 1|7 o =54703 LABEL, 3 HEAD
1-8 S45104001 1|F7 54" 14 LABEL, 4 HEAD
855-C42-940
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H2 . WE-FEE=E (7 7 3 sofiés ; BE-12068 ; 360X85mm)/
Cap frame device (Option parts BE-1206B ; 360X85mm)

855-C64-940




R2 . I§FHEEE (4723 B BE-12068 ; 360X85mm) /
Cap frame device(Option parts BE-1206B ; 360X85mm)

R
3

REF.NO "CODE |aQTy Bl NAME OF PARTS RM
1 S55786001 1| F 7 T9EY 6 WIDE CAP FREAME SET, 6
1-1 S55780001 6|54 -CYz DRIVER C ASSY
1-1-1 855801001 8lH4F Tk GUIDE BRACKET
1-1-2 $55802001 | 8|4 ULy DRIVING RING
1-1-3 555812000 | 12|0-5- ROLLER
1-1-4 S55797001 | 12|@-5-%"% ROLLER SHAFT
1-1-5 - S55702001 | 24|47 49 BALL BEARING
1-1-6 025080236 | 12|L7% 447108 WASHER, PLAINM 8
1-1-7 008400604 | 12|+F7A34X8E SCREW, TRUSS M4X6
1-1-8 021080206 | 12|22tvE8 NUT, 2 M8 '

1-1-8 028080246 | 12|WHHH%2-8 WASHER, SPRING 28 -
1-1-10 555818000 6|-5-D ROLLER, D o
1-1-11 §55706001 glavbun-5-4'% ECCENTRIC ROLLER SHAFT
1-1-12 §55792001 | 12|57% 99F BALL BEARING
1-1-13 025080236 6|E3H 1 2F1978 WASHER, PLAINM 8
1-1-14 | 008400604 6|+7334%6 SCREW, TRUSS M4X5
1-1-15 021080208 &l2vatuis NUT, 2 M8
1-1-18 028080246 8| HHh 2-8 WASHER, SPRING 2-8
1-1-17 §55808001 6|A-2/FE'A{4 BASE POSITIONING PLATE
|1-1-18 061300616 | 12]|%#533X6 SCREW, FLAT M3X6
1-1-19 021300206 | 12|2v3f9k3 NUT, 2 M3
1-1-20 S55773000 | - 6|0-5—~"—2D4: ROLLER BASE D ASSY
1-1-21 052300606 | 12{F~an #E33%6 SCREW, PAN {SIP WASHER) M3X6
1-1-22 $55794000 Bl ¥ WIRE .
1-1-23 080400518 | 12 42 M4X5 SCREW, BIND M4X5
1-1-24 555811001 CIPIR Sy Tp] WIRE PRESSER PLATE
- {1-1-25 060400516 Bl 42 M4X5 SCREW, BIND M&X5
1-1-28 556634001 &|Ln—bprrd a0 LEVER SETTING PLATE, L
1-1-27 556635001 &|Ln"=rJyr{3R LEVER SETTING PLATE, R
1-1-28 004401003 | 24|+#7%% 4X10 SCREW, FLAT M4X10
1-1-29 021400206 | 24|2y2F%h4 NUT, 2 M4
1-1-30 555791001 | 12|Y)-Abn'- RELEASE LEVER
1-1-31 555805001 | 12|%vay SHOULDER SCREW
1-1-32 555814001 | 12|EFn'a EXTENSION SPRING
1-1-33 021400206 | 12|2¥21+%H4 NUT, 2 M4
1-1-34 555810001 | 12|PPARIN- FRAME STOPPER
1-1-35 -| 060400616 | 12|NW {2k M4XE SCREW, BIND M4X6 -
1-1-36 S55800000 | 12|74))-A4% _ FRAME RELEASE PLATE
-|1-1-37 052300606 | 24|FA~ 0 $E73X8 SCREW, PAN (S/P WASHER) M3X6
1-1-38 S55807001 B|& 1T IUN CAP FRAME , N
1-1-39 S56631001 6|7{¥hr WIRE HOOK
1-1-40 060400816 | 12|n'fuF4X8 SCREW, BIND M4X8
1-1-41 S55820001 Bl7{ra-2 |WIRE BASE
1-1-42 060400616 BN A M4XE SCREW, BIND M4X6
1-1-43 018403036 6| PHH Ah4X30 BOLT, SOCKET M4X30
1-1-44 021400208 | B|2%2F%H4 NUT, 2 M4
1-1-45 S55808001 | 12|K P44 roy CAP SUPPORT
1-1-46 018501036 | 24{FHK AMSX10 BOLT, SOCKET M5X10
1-1-47 S55815000 | 12{&pHHL CAP SUPPORT
1-1-48 0AS5400806 | 24|+HA"# 734X8DB ~ |SCREW, PAN (S/P WASHER] M4X8
1-1-49 S56633001 | 12|98 200y [DRIVING RING SUPFORT
1-1-50 018403036 | 24|FHF Lh4X30 BOLT, SOCKET M4X30
1-1-51 S56636001 BFF NI 4 DRIVER SUPPORT PLATE
1-1-52 S55777000 G EANUEG P SLIDE SHEET
1-1-53 018501038 |  12|7HH AF5X10 BOLT, SOCKET M5X10
1-1-54 S55771001 &L T CONNECTING ARM
1-1-55 §56632001 |  B|LUryITHYL CONNEGTING ARM SUPPORT
1-1-56 0184010368 | 12|7H# AH4X10 BOLT, SOCKET M4AX10
1-1-57 018501436 | 24|PHH AMEX14 BOLT, SOCKET M5X14
1-1-58 025050236 | 24|t3% h 27195 WASHER, PLAINM 5
855-
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HZ . B FKFE (4 />3 7ofida , BE-12068E ; 360X85mm) /
Cap frame device (Option parts BE-1206B ; 360X85mm)

855-C64-840




R2 . IBFR4EE (473 & BE-12068 : 360X85mm) /
Cap frame device(Option parts BE-1206B ; 360X85mm)

REF.NO CODE |aTy b A "~ NAME OF PARTS RM
1-1-59 Sa2877101 | B[4FF A" POSITIONING PIN
1-1-60 832876001 | 12[aFty PIN
1-1-81 S32874001 | 12[aF{Ln'- FIXING LEVER
1-1-62 153138001 | 12|#4'% WASHER, PLAIN 6.5
1-1-63 155559001 | 12|74 % WASHER, PLAIN
1-1-64 028060242 | 12|nH4nH2-8 WASHER, SPRING 26
1-1-85 $32885001 | 12|Ln'-t" LEVER PIN
1-1-66 048020346 | 24|h7E2 RETAINING RING, E2
1-1-87 544261001 | - 12|¥e34 M4 SCREW, KNOB M4
1-2 S55781001 | 12|94 Myraocss WIDE SET REAME G ASSY
1-2-1 555841001 | 12|~-A79WIz BASE FRAME W ASSY
1-2-2 S55837000 | 12|7474 COVER FRAME
-2-3 | 555836001 | 12|FIny HINGE
1-2-4 | 061400616 | 36|4734X6 SCREW, FLAT M4X8
1-2-5 026040236 | 36|E7H 304 " IWASHER, PLAIN 4
1-2-6 021400206 | 36|2v1f7h4 NUT, 2 M4
1-2-7 555805001 2|8y SHOULDER SCREW
1-2-8 026040236 | 12|k3% 433044 WASHER, PLAIN 4
1-2-9 021400208 | 12|2v219H4 NUT, 2 M4
1-2-10 $532897000 | 12|AFwy Ay SNAP LOCK
1-2-11 008300514 | 24|+5233X5 SCREW, TRUSS M3X5
1-2-12 028030246 | 24|nWAYhH2-3 WASHER, SPRING 2-3
1-2-13 021300208 | 24;2%21943 NUT, Z M3
1-2-14 §55830001 | 12{&I44975744 : CAP CLAMF PLATE
1-2-15 UD86T1003 | 4B|+TAtAZ3IXSDB SCREW, PAN (SiP WASHER) M3X5
1-2-18 $39480100 | 48|45 9097 BINDER CLIP
1-2-17 S55844001 | 12{¥nar(4 VISOR HOLDER PLATE
1-2-18 062300506 | 24|F~"33X%5 SCREW, PAN M3X5
1-3 S44356101 L R il e SET FRAME GAUGE ASSY
1-3-1 544841001 1|5 =" s GAUGE RING ASSY
1-3-2 - $44851001 194N A2 FRAME STOPPER PLATE
1-3-3 544847001 2|43y SHOULDER SCREW, M5
1-3-4 544843001 2|nwhh SPRING HOOK
1-3-5 544849001 1|edn's SPRING, EXTENSION
1-3-6 S44852000 2|7k 4R FRAME HOLDER PLATE
1-3-7 0A5400806 4|+~ h34XBDB SCREW, PAN (S/P WASHER) M4X8
1-3-8 544858101 | 1|7F="134{9w - |GAUGE COFYING PLATE W - -
1-3-9 052400806 4| FA"In" 27446 SCREW, PAN (S/P WASHER) M4X6
1-3-10 544846001 1| €9 704747 CLAMPER c
1-3-11 $38499000 1| EYE29T EW SET FRAME RUBBER, W
1-3-12 S44853001 1|70 0 W [WASHER -
1-3-13 §16691000 1|77 % v Hax25 KNOB BOLT, Max25
1-3-14 018500836 |  4|F1H AH5X8 BOLT, SOCKET M5X8
1-3-15 025050236 4|e3% H 2F295 WASHER, PLAINM 5
1-3-18 544860001 1| PFE A3 FRAME POSITIONING PLATE
1-317 U08s71003 2|+FA#LA3X5DB SCREW, PAN (S/F WASHER) M3X5
1-4 S32877104 | 12|4FF 4™y POSITIONING PIN
1-5 545101001 1| M7 T -4 1 LABEL, 1 HEAD
1-6 S45102001 1| M7 Fon 547 A2 LABEL, 2 HEAD
1-7 545103001 | 1|MI7Fun'-54°A3 LABEL, 3 HEAD
1-8 S45104001 1| M7 Hon =54 04 LABEL, 4 HEAD
1-9 $45105001 1|7 Fun’ =545 LABEL, 5 HEAD
1-10 S45108001 1|7 Fon’-34°06 LABEL, 6 HEAD
855-CB4-940
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H3 . leF#&=%=E (4 7 i 3 »r8liim ; BE-1204B ; 180X70mm)/
Cap frame device (Option parts BE-1204B ; 180X70mm)

S e s

855-C42-840



R3 . MiF#ERE (A7 38 BE-1204B ; 180X70mm) /
 Cap frame device(Option parts BE-1204B | 180X70mm)

REF.NO CODE laTy|- [ NAME OF PARTS RM
2 555788001 T4 SEMI CAP FREAME SET, 4
2-1 S55780001 4|F54m-Co3 DRIVER C ASSY
2.1-1 $55801001 4|73y |GUIDE BRACKET
2-1-2 $55802001 4|90y DRIVING RING
2-1-3 $55812000 8|n-3- ROLLER
2-1-4 S55797001 8lo-5-¥"% IROLLER SHAFT
2-1-5' §55792001 | 18(47% BALL BEARING
2-1-6 025080236 8|7 A AFa98 WASHER, PLAINM 8
2-1-7 008400604 B(++5234X6 SCREW, TRUSS MdX6
2-1-8 021080206 8lzyatyts NUT, 2 M8
2-1-9 028080246 CINEL  ESET |WASHER, SPRING 2-8
2-1-10 $55818000 4{n-3-D ROLLER, D
2-1-11 S55796001 dlariun-5-4"4 ECCENTRIC ROLLER SHAFT
12-1-12 555792001 8147y oy BALL BEARING
2.1-13 025080236 AEFY A rFI98 WASHER, PLAINM 8
2-1-14 008400604 4}+}5234X6 SCREW, TRUSS M4X5
2-1-15 021080206 4|2 249L8 NUT, 2 M8
2-1-16 028080246 4N 14 h 328 WASHER, SPRING 2.8
2-1-17 S55808001 4N -RAFH MG BASE POSITIONING PLATE
2-1-18 061300616 8[#533X6 SCREW, FLAT M3X6
2-1-19 021300208 | 12|2%2FYk3 NUT, 2 M3
2-1-20 $55773000 4| m-5-A"-ZD73 ROLLER BASE D ASSY
2-1-21 052300806 | - B|FAan £E53X6 SCREW, PAN (S/P WASHER) M3X6 .
2.1-22 §55794000 | 4|74% WIRE
2-1-23 060400516 | - B|n'q U M4x5 SCREW, BIND M£X5
2-1-24 $55811001 4| A IR WIRE PRESSER PLATE
2-1-25 060400516 |  4|n'{/FM4X5 SCREW, BIND M4X5
2-1-26 556634001 4| =Fr 5L LEVER SETTING PLATE, L
2-1-27 S56635001 4(Ln =Y aR. LEVER SETTING PLATE, R
2-1-28 004401003 | 16|+ 4X10 SCREW, FLAT M4X10
2-1-29 021400206 | 16|2v117M NUT, 2 M4
2.1-30 S55791001 8lyy-Aln™—- - RELEASE LEVER
2-1-31 §55805001 B4 Wy SHOULDER SCREW
2-1-32 555814001 BlENYNE EXTENSION SPRING
2-1-33 021400206 8l2vatvi4 NUT, 2 M4 :
2-1-34 555810001 8|71AMIA- FRAME STOPPER
2-1-35 060400616 | 8 {vFM4AXS SCREW, BIND M4Xs
2-1-36 555309000 B|7U-A44 FRAME RELEASE PLATE S
2-1-37 052300606 | 18|74 I #E73X6 SCREW, PAN (S/P WASHER) M3X6
2-1-38 $55807001 4RI YIN CAP FRAME , N
2-1-39 556631001 4|24 %hr WIRE HOOK
2-1-40 060400816 8|yt 4X8 SCREW, BIND M4X8
2-1-41 - §55820001 4| A =2 WIRE BASE
2-1-42 060400616 | ~ 4[n4YFMAXS SCREW, BIND M4X6
2-1-43 018403036 4| PHE MF4X30 BOLT, SOCKET M4X0
2-1-44 021400206 429374 C{NUT, 2 M4
2-1-45 555308001 8|k A IO CAP SUPPORT
2-1-46 018501036 | 16|7+& MrSX10 BOLT, SOCKET M5X10
2-1-47 S55815000 BlR UL CAP SUPPORT
2-1-48 0AS400808 | 18|+FA"# 434X8DB SCREW, PAN (S/P WASHER) M4X8
2-1-49 556633001 4|9 DRIVING RING SUPPORT
2-1-50 018403036 | 18|TH# Mr4X30 BOLT, SOCKET M4X30
2-1-51 $56636001 4| M4 T DRIVER SUPPORT PLATE
2-1-52 S55777000 4| AA"Y3YL~+ - |SLIDE SHEET
2-1-53 " 118501036 B(7HH AFOXIO BOLT, SOCKET M5X10
2-1-54 1 855771001 4| LT |CONNECTING ARM
2-1-55 $56632001 4|LrirT YT CONNEGTING ARM SUPPORT
2-1-56 018401036 8|7FH Ar4X10 BOLT, SOCKET M4X10
2-1-57 018501436 | 18|7+& AFEX14 BOLT, SOCKET M5X14
2-1-58 025050236 | 16|34 4Fans WASHER, PLAINM 5
855-C42-940
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H3. EF&K=E (4 /3 Aoifm ; BE-1204B ; 180X70mm)/
Cap frame device (Option parts BE-1204B ; 180X70mm)
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R3 . i@FHEERE (7736 BE-1204B ; 180X70mm) /
Cap frame device(Option parts BE-1204B ; 180X70mm)

REF.NO CODE |aTy Lot MAME OF PARTS RM
2.1-59 S32877101 4 {H—'gt‘:a POSITIONING PIN
2-1-60 S32876001 8|aF Y PIN
12-1-81 532874001 | 8|37 ln- FIXING LEVER
2-1-62 153138001 s8|¥h' WASHER, PLAIN 6.5
2-1-63 155555001 8|t % WASHER, PLAIN
2-1-64 028060242 CIRES S ES T WASHER, SPRING 26
2-1-65 $32885001 slla-ty [LEVER PIN
2-1-66 048020346 | 16|k#7E2 RETAINING RING, E2
2-1-67 S44261001 8lyTzdi M4 SCREW, KNOB M4
2-2 55783001 8luskybnschz SEMI SET REAME C ASSY
2-2-1 $55822001 8l uia-R79A03 SEM| BASE FRAME A ASSY
2-2-2 S$55824001 8|~'-An9BSSz BASE FRAME BS ASSY
2-2-3 S55831001 | 32|#7%1'3.5%3 SCEW, FLATSM3.5%3
2-2-4 $55830000 8|73748 COVER FRAME, B
2-2-5 $32800001 | 18|F Apa"-A52 BOLT BASE ASSY
2-2-8 S55827000 8|7979AS9: COVER FRAME AS ASSY
2-2-7 $32896001 B|93uT A=A [CLAMP BASE
2-2-8 $32897000 8|nFui Iy SNAP LOCK
2-2-9 061300616 | 16|%#733X6 |SCREW, FLAT M3X6
2-2-10 028030238 | 18|34 A 230°$3 WASHER, PLAINS 3
2-2-11 021300208 168|251 4uk3 MUT, 2 M3
2-2-12 532898001 8797001y HINGE
2.2-13 048050346 | 32}M7JES RETAINING RING, E5
2-2-14 S32866000 | 32|FI9FUE3 WING NUT, M3
2-2-15 026030236 | 32| H A3 %3 WASHER, PLAIN 5 3
2-2-16 028030246 | 32|Waih32-3 WASHER, SPRING 2-3
2-2-17 542928101 8|un'HrA"-AB VISOR HOLDER BASE, B
2-2-18 062300506 | 16|F~"313X5 " |SCREW, PAN M3X5
23 S44861001 1|79 = 130z SETTING FRAME GAIUGE ASSY, SEMI
2-3-1 544841001 1|4 s GAUGE RING ASSY
2-3-2 S44851001 172240 ~14 FRAME STOPPER PLATE
2-3-3 544847001 2|5v4y's SHOULDER SCREW, M5
12-3-4 S44848001 2|W by SPRING HOOK
2-3-5 544349001 1|E¥n'% SPRING, EXTENSION
2-3-6 S44852000 |  2(PRd (Y FRAME HOLDER PLATE
2-3-7 0A5400806 4|+FA" p24X8DB SCREW, PAN {5/P WASHER) M4x8
2-3-8 544854001 2|73790% COVER FRAME HOOK. .
2.3.9 0A5400806 1]+ 4 924X8DB SCREW, PAN (S/P WASHER) M4X8
2-3-10 S44859001 1|Fr=4" 74448 GAUGE COPYING PLATE, 8
2-3-11 052400608 4|~ a0 HEF4X6 SCREW, PAN (SIP WASHER) M4X6
2.3-12 544846001 1|&9r 209557 CLAMPER :
2-3-13 539409000 1|e5h757° LW SET FRAME RUBBER, W
2-3-14 544853001 1 EYF299 0 2w WASHER |
2.3-15 $16691000 1|/7F LE8X25 KNOB BOLT, M8X25
2-3-16 018500838 A|7HK LE5XB BOLT, SOCKET M5X8
2-3-17 025050236 4{E3H " 2F195 WASHER, PLAINM 5
2-3-18 S44860001 |1 DHLFE MY FRAME POSITIONING PLATE
2-3-19 U08671003 |2 |+ F+A"EAARIXSDB SCREW, PAN (S/P WASHER) M3X5
2-4 532877101 |8 |[4F¥ 47y POSITIONING PIN
2.5 $45101001 |1 M7 Fn =547 011 LABEL, 1 HEAD
2-6 545102001 |1 M7 -5 L2 LABEL, 2 HEAD
2.7 545103001 |1 M7 -54° 113 LABEL, 3 HEAD
2-8 545104001 |1 b7 o' =34" 14 LABEL, 4 HEAD
855-C42-840
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H4 . WETHRE (A4 /273 Aabas ; BE-12068 ; 180X70mm)/
Cap frame device (Option parts BE-1206B ; 180X70mm)
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R4 . IEFRIEE HFoav i@ BE-12068 :
Cap frame device{Option parts BE-1206B , 1_!3IJKTDmm}

180X70mm) {

REF.NO CODE |aTy Bl _NAME OF PARTS RM

2 S55788001 1| k700718 SEMI CPP FREAME SET, 6

21 $55780001 6|M3-chz DRIVER C ASSY

2-1-1 $55801001 8|07 - GUIDE BRACKET

2-1-2 $55802001 8|k s DRIVING RING

2-1-3 555812000 | 12|0-5— ROLLER

2-1-4 S55797001 | 12|-5-%"% ROLLER SHAFT

2-1-5 S55792001 | 24|47% 9% BALL BEARING

2-1-6 025080236 | 12|74 H 45198 WASHER, PLAIN M 8

2-1-7 008400604 |  12|+F7A34X6 SCREW, TRUSS MdXE

2-1-8 021080206 | 12|2¥1Fvi8 NUT, 2 M8

2-1-9 028080246 | 12|WHHhR2-8 WASHER, SPRING 2-8

2-1-10 §55818000 6|n-5-D - |ROLLER, D

2-1-11 §55796001 BlAaviun-3-4"% ECCENTRIC ROLLER SHAFT

2-1-12 S55792001 12583975 BALL BEARING -

21-1% 025080236 ClSa @ ESall: WASHER, PLAIN M 8

2-1-14 008400804 6|++7A34X8 SCREW, TRUSS M4X5

21-15 - 021080208 8l211vi8 NUT, 2 M8

21-18 028080248 IS WASHER, SPRING 28

2-1-17 $55808001 B|A-A/FE A4 BASE POSITIONING PLATE

2-1-18 0613006816 | 12|#513X%6 SCREW, FLAT M3X6

21-19 021300208 12|22 F9k3 MUT, 2 M3

2-1-20 555773000 Bi-5— —AD9s RCLLER BASE D ASSY

2-1-1 052300606 | 12)FA a0 kL3346 SCREW, FAH (8/P WASHER) M3X6

2-1-22 S55794000 | B|MY WIRE

2-1-23 060400516 | 12|n'4FM4X5 SCREW, BIND M&X5

2-1-24 - S55811001 6| YA T4 WIRE PRESSER PLATE

2-1-25 060400516 6|4 M4XE SCREW, BIND M4X5

2-1-26 556634001 | 6|Ln"—F)rriaL LEVER SETTING PLATE, L

2-1-27 S56635001 6|Ln"~H)wrf4R LEVER SETTING PLATE, R

2-1-28 004401003 | 24 [+F5%% 4X10 _ |SCREW, FLAT M4X10

2-1-29 021400206 | 24|2%217H4 NUT, 2 M4

2-1-30 S55791001 |  12|VI-Abn'- RELEASE LEVER

2-1-31 S55805001 | 12|%v3y SHOULDER SCREW

2-1-32 555814001 12EF s EXTENSION SPRING

2-1-33 021400206 | 12}2%11Yh4 NUT, 2 M4 .

2-1-34 $55310001 12§79 AMA- FRAMESTOPPER .
z-1-35 060400816 | 12|N' {2 M4XE SCREW, BIND M4Xs

2-1-38 S55800000 | 12| 7YU-A4% FRAME RELEASE PLATE

2-1-37 052300606 | 24(FA"In $E73X6 SCREW, PAN (5P WAEHER] M3X6

2-1-38 $55807001 B|RIIIHIUN CAP FRAME | N

2.1-39 S56631001 | 8| ¥vhr WIRE HOOK

2-1-40 060400816 | 12|n{uH4X8 SCREW, BIND M4X8

2-1-41 S55820001 6|7 AR WIRE BASE

2.1-42 060400616 6| AU MAXE SCREW, BIND M4X6

2-1-43 018403036 8|7k L H4X30 BOLT, SOCKET M4X30

2-1-44 . 021400208 6|2v117h4 NUT, 2 W4

2-1-45 S55806001 | 12|k 34410y CAP SUPPORT

2-1-46 018501036 | 24|7+K AF5X10 BOLT, SOCKET M5X10

2-1-47 $55815000 | 12|&"HHL CAP SUPFORT -

2-1-48 0AS400808 | 24|+FA™ 4 934X8DB SCREW, PAN (S/P WASHER) MdX8

2-1-49 556633001 | 12|49t 9Usd"rr DRIVING RING SUPPORT

2-1-50 018403036 { 24|7HE MH4X30 BOLT, SOCKET M4X30

2-1-51 S56636001 IS LOY Met ] DRIVER SUPPORT PLATE

2-1-52 S55777000 G FINUELDZS SLIDE SHEET

2-1-53 018501038 | 12|F+EK A+5X10 BOLT, SOCKET M5X10

2-1-54 555771001 8|l T COMNECTING ARM

2-1-55 556632001 B| Ly T T CONNECTING ARM SUPPORT

2-1-56 018401036 | 12|FH& AF4X10 BOLT, SOCKET M4X10

2-1-57 018501436 | 24|7+HF AI5X14 BOLT, SOCKET M5X14

2-1-58 025050236 | 24|t3%h3F195 - |WASHER, PLAIN M 3

855-C54-940
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H4 . ETIFRE A /> 3 Eban 5 BE-12068 ; 180X70mm)/
Cap frame device (Option parts BE-1206B ; 180X70mm)
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R4 . I F#HHEE (/a8 BE-1206B : 180X70mm) /
Cap frame device(Option parts BE-1206B ; 180X70mm)

REF.NO coDE |aTy A ~ NAME OF PARTS RM

2-1-59 532877101 Bl4F%F A" POSITIONING PIN

2-1-80 532876001 | 12|affL PIN

2-1-61 $32874001 | 12|374Ln"- FIXING LEVER

2-1-62 153138001 | 12|4#'h'% WASHER, PLAIN 6.5

2-1-63 155559001 | 12|E5% 4% WASHER, PLAIN

2-1-64 028060242 | 12|W44 0 426 WASHER, SPRING 2-6

2-1-65 $32885001 | 12|La"-EY |LEVERPIN

2-1-66 048020346 | 24|h/7E2 RETAINING RING, E2

2-1-67 S44261001 12|995429 M4 SCREW, KNOB M4

2-2 S55783001 | 12|#3twbisChs SEMI| SET REAME C ASSY

2-2-1 555822001 | 12|#3~-RT9A: SEMI| BASE FRAME A ASSY

2-2-2 555824001 12|A=A09BSH: BASE FRAME BS ASSY

2-2-3 S55831001 | 48|¥544/3.5%3 SCEW, FLAT SM3.5%3

2-2-4 555830000 | 12|7579B COVER FRAME, B

2-2-5 532800001 | 24|&F AE~—-R2 BOLT BASE ASSY

2-2-G SESE27000 | 12|7400A80: COVER FRAME AS AsSY

2-2-7 532896001 12|9557 A=A CLAMP BASE

2-2-8 $32897000 | 12|nFu30 SWAP LOCK

2-2-9 061300616 | 24|¥533%6 SCREW, FLAT M2X8

2-2-10 026030236 | 24|c3 H#34'%3 WASHER, PLAINS 3

2-2-11 021300206 | 24|2%21913 NUT, 2 M3

2212 $32808001 | 12|74944+0° HINGE

2-2-13 048050346 | 48|}47ES RETAINING RING, ES

2-2-14 532866000 | 48|FIT7FYF3 WING NUT, M3

2215 026030236 | 48|54 HA30'$3 WASHER, PLAINS 3

2-2-16 028030246 | 48| 340" $2-3 |WASHER, SPRING 2-3

2-2-17 542928101 | 12|9n99~=AB VISOR HOLDER BASE, B

3-2-18 062300506 | 24|FA’33X5 SCREW, PAN M3X5

2-3 S44861001 1 &7E795 = 1303 SETTING FRAME GAUGE ASSY, SEMI

2-3+1 544841001 1= y: GAUGE RING ASSY

2-3-2 544851001 1AM~ 4 FRAME STOPPER PLATE

2-3-3 544847001 2|5 s SHOULDER SCREW, M5

2-3-4 544848001 Z{nany SPRING HOOK

2-3-5 5448409001 1|bdn'2 SPRING, EXTENSION

2.3-6 544852000 2|75d 14 |FRAME HOLDER PLATE

12-3-7 0AS5400806 4|+~ 134XB8DB SCREW, PAN (S/P WASHER) M4X8

2-3-8 544854001 2074790 [COVER FRAME HOOK. - : :

2-3-9 0A5400806 1+~ 4344808 SCREW, PAN (S/P WASHER) M4X8 -
12-3-10 544859001 1= 344485 |GAUGE COPYING PLATE, 5

2-3-11 052400606 Al FATan 2E34X6 SCREW, PAN (S/P WASHER) M4X6

2-3-12 S$44846001 1|49 75507 |CLAMPER ;

2-3-13 $39499000 1| #7792 LW SET FRAME RUBBER, W

2-3-14 544853001 1| e9b79% " 2W [WASHER

2-3-15 $16691000 1|/77% K H8X25 KMNQB BOLT, M8X25

2-3-16 018500828 | - 4{FT#H Ab5X8 BOLT, SOCKET M5X8

2-3.17 025050236 4{E7H hRF2195 WASHER, PLAINM 5

2-3-18 544860001 |1 Dh{F4 A4 FRAME POSITIONING PLATE

2-3-19 UD8671003 [2  |+-FAtLA3IXSDB SCREW, PAN (S/P WASHER) M3X5

2-4 832877101 (12 |4F%°4™y POSITIONING PIN -

2-5 S45101001 |1 M7 Fen A LABEL, 1 HEAD

26 S45102001 |1 M7 Fan =5 b2 LABEL, 2 HEAD

2.7 S45103001 (1 |MI7'Fon-54°L3 LABEL, 3 HEAD

2-8 S45104001 |1 5 ST LA LABEL, 4 HEAD

28 545105001 |1 MY =3 b5 LABEL, 5 HEAD

2-10 S45106001 |1 b7 Fen =54 116 LABEL, § HEAD

855-C64-940
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S5 .RETHER (A7 3 28im) / Bobbin winder mechanisme (Uption parts)
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S . #EER (A FSa 85 )  Bobbin winder mecanism(Option parts)

REF.NO CODE |aTy (S MAME OF PARTS RM
9 $53995001 1|4+35444:N BOBBIN WINDER DEVICE, N
9-1 $31973109 1|4 Fe4y97s BOBBIN WINDER ASSY
8-1-1 008300604 4|+b7433X6E SCREW, TRUSS M3Xs
9-1-2 535032101 2|43 '2.6X5.5 SCREW, M26X55
9-1-3 028260242 2w $2-2.6 WASHER, SPRING 2-2.6
9-1-4 539901001 MEIXE TR B-WIMDER SHAFT
9-1-5 014300332 2| PHodzans SET SCREW, SOCKET (CP) m
l9-1-6 154024001 1|#E YT BOBBIN PRESSER
9-1-7 154092001 14 P93948709% BOBBIN WINDER CLAW
|e-1-8 014680422 2|PFhA3 43758 SET SCREW, SOCKET (CP) SM4.37
9-1-9 152361001 1|44~ B-WINDER LEVER
9-1-10 152362001 14248 s’ SHOULDER SCREW
9-1-11 111942001 1|44n"% PLATE SPRING
9-1-12 111943001 1|43 0% WASHER
9.1-13 060660512 1| A 318-40X5 -|SCREW. BIND SM3.18-40%5
9-1-14 152363001 1|F YN RA SPRING, TWIST A
9-1-15 047301042 | 1|ATVAE Y PIN, SPRING ROLL |
9-1-16 1523684001 2|h5- {COLLAR
9-1-17 146197001 1|4 buhshz THREAD NIPPER ASSY
9-1-17-1 146198001 1|4 FhzAR THREAD MIPPER KNIFE
9.1-17-2 146199001 1|4 bhzts5 THREAD NIPFER DISC
9-1-17-3 146200001 1|F47C54 [RETAINING RING, CS4
9-1-17-4 144505000 AP odn's THREAD GUIDE SPRING
9-1-17-5 118764002 1143437 SHOULDER SCREW, 5M4.37
9-1-18 539847001 A FE-992 OBBIN WINDER MOTOR ASSY
9-1-18-1 $39908000 1417554 '|BOBBIN WINDER MOTOR
9-1-18-2 152507000 1|74 H0A{YFD MICRO SWITCH, D
9-1-18-3 - 152508000 {{e{haryF1-4 MICRO ACTUATOR
9-1-18-4 152509000 1| H{RaR94E MYLON CONNECTOR, E
9-1-18-5 552851001 2|E -1 FAR1854 TERMINAL PIN, #1854
9-1-19 152645001 1| R vt HTi4 BOBBIN HOLDER PLATE
9-1-20 062300616 1|+~ IM3X8 SCREW, PAN M3X6
9-1-21 025030236 1|e7 27103 ASHER, PLAIN M 3
9-1-22 158597001 1| RFAMIN = STOPPER, B-WINDER
9-1-23. $21103000 1|{F5n-22C B-WINDER HARNESS, C
9-1-24 S16669000 1|7 0F540.5A PROTECTOR, 0.54
9.1-25 S04557000 |  1|nWuH4PLTIM BAND, PLT1M
9.2 S49249009 .. - 1| {FFFATS . BOBBIN WINDER m‘.w R
93 0A5301005 1|+FA"4 923X10DB SCREW, PAN(S/P WASHER] M3X10
9.4 061300616 1|%533%86 SCREW, FLAT M3X6 -
9-5 S42935001 2[R EATL . |BOBBIN STAND, L
o8 0214002086 2|292 944 NUT, 2 M4
9-7 145571101 NEEE 35 LE RV BOBBIN WINDER GUIDE BASE ASSY
9-8 145446001 2145 NSION DISC
9.9 100401001 1|FFFIHE NSION SPRING
9-10 100136001 | - 1|41F3%Fb TENSION NUT
9-11 052400806 1| FA I %E74X8 SCREW, PAN {S/P WASHER) MaxXa
9-12 546972001 1|A7-A"9 SPOOL SHAFT :
9-13 028050246 1| WH§ T R2-5 WASHER, SPRING 2-5
9.14 021500103 Eplabal NUT, 1 M5
9-15 551283001 1|73 SPOOL STAND BASE
9-16 150182000 1| R7-=AT%E SPOOL MAT
9-17 551282001 HAZ A SPOOL CUSHION
9-18 549250001 14FPrto THREAD GUIDE
9-19 S47269001 1{7HH AF936X20 BOLT, SOCKET (S/P WASHERMGEX20
9-20 -021060106 PR IIN NUT, 1 M6
9.21 $52394000 HAIFE 3153 B-WINDER MOTOR HARNESS ASSY
9.22 S42448001 TR AMYE6X14 BOLT, SOCKET {S/P WASHERWMEX14
855-C42-940
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L1

- TIIBan B3 / ACcessores

< BE-1204B F -03022fim&
{ For "BE~1204B""Only-03022" >

< BE-1206B A -03022 AD#%
{ For "BE-1206B""Only-03022" >
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Z1. {+ESM{E / Accessories

REF.NO CODE |Q'TY A NAME OF PARTS RM
1 122991001 1|7 9Ewk" 790 ACCESSORY BAG
4 $58556000 U ER 2 TOOL BOX _
5 558141001 1|Th #6h9LuT4 T-TYPE HEXGONAL WRENCH, 4
5 142443001 1| 24" 771,9X52 SCREW-DRIVER, 1.9X52
7 118837001 1|3 TT34XT70 SCREW-DRIVER, 3.4X70
8 §58562000 1|34 T75.5%100 SCREW-DRIVER, 5.5%100
9 150332001 1|7°3AF34n"-NO.2 SCREW DRIVER, 2X100
10 150335001 | 1|649& DANTS * [HEXAGONAL WRENCH, 5
11 118064001 1|8d9F AN T4 HEXAGONAL WRENCH, 4
112 142721001 1|8h9F AN T3 HEXAGONAL WRENCH, 3
13 154125001 1|6h9F AN T25 HEXAGONAL WRENCH, 25
14 142002001 1|829% AN T2 HEXAGONAL WRENCH, 2
15 $58538000 1|ehE IR 7702 SCREW DRIVER, 2
16 107780001 1|An'T10X12 WRENCH, 10X12
17 142205001 1|An'TIXE WRENCH, 78
18 508132001 1|An'T55 WRENCH, 55
20-2 SA1649011 1|s18628M)102(Y 9% NEEDLE 10PIECE ASSY, §15629
21 184783001 1|ntz SCISSORS
22 117468000 1| et PINCETTE
26 S08170001 1|Z0 44599 SCREW-DRIVER, Z-TYPE
27 S58554000 1|Zh 83 3 TA+=) Z-TYPE SCREW-DRIVER, +
28 $58555000 1|32A5E HF - MINI STUBBY DRIVER
28 558553001 1DrFur=y BOTTOM DEAD CENTER GAUGE
30 558539000 1R F453~ POLY OILER -
31 $55663001 1|F1Ad 75z OIL TANK ASSY
35 532656051 2| 455 - POSITIONING BAR
36 S56790000 2| GFUSESA-250V GLASS FUSE, 8A-250V
ar $56791000 1| GFUSE5SA-250V GLASS FUSE, 5A-250V
38 S56792000 1| GFUSEBA-250V GLASS FUSE, 6A-250V
39 S56793000 | - 1|GFUSE0.4A—-125V ~ |GLASS FUSE, 0,4A-125V
40 556794000 1| GFUSESA-125V GLASS FUSE, 5A-125v
41 $52008000 4|H" I K10 RUBBER CUSHION, 10
42 $56554001 HES L2 STAND SPREAD PLATE
47 115157001 1|69 9ANT6 HEXAGONAL WRENCH, &
|51 S43484101 14798 POSITIONING GAUGE PIN
52 $58541000 1|92 HEM=30L GREASE TANK, EM-30L
53 | s44342000 1|00 : INJECTION PUMP
54 $44343000 Tje's™r . DROPPING PIPET
|64 122992001 1}3997'5% BRUSH
73  S58169001 HEFVEEEZ I8 SENSOR POSITION PLATE
75 $54021000 4{PE -~} SHEET,PE -
100 $58543001 18005 TPA [LOWER SHAFT GEAR, PA
- |<BE-1204B -030228%<> |<For "BE-1204B""Except ~03022" >
19 159794001 | 12|&'t'> IBOBBIN :
<BE-1206B -030228<> |<For "BE-1206B""Excapt —~03022" >
19 159794001 | 18|&t'y BOBBIN
<BE-1204BF > <For "BE-1204B" >~
134 558383000 4|HHTFoASE |WORK CLAMP ASSY, A
46 $34455000 | 60|#YH160L NET, 160L -
48 S46967000 4|3 A8 v H185 RUBBER MAGNET, PLATE 185
49 547552000 4| A7 -y 29z SPOOL MAT ASSY, 12
49-1 S46757000 | 48|A7-AT¥9F SPOOL MAT
56 S48758001 | 18|/ FanAA’-# MOVABLE KNIFE SPACER
72 548407000 | - 4|A7-NTYFS1293 SPOOL MAT ASSY, 812
72-1 $48405000 | 48|A7-ATVIS SPOOL MAT, S
855-C42-910
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L1 . TiEmen YR / ACcessores

< BE-1204B B-03022 B0
/ For "BE-1204B""Only-03022" >

< BE-1206B R -03022 D&
I For "BE-1206B""Only-03022" =
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Z1. T E &S & / Accessories

REF.NO CODE |a'TY oA NAME OF PARTS rRM|
<BE-1206BF > < For "BE-1206B" >
34 $58383000 6l T AL WORK CLAMP ASSY, A
46 534455000 | 80[%7H60L NET, 160L
48 546967000 6|2 4%/ 5185 RUBBER MAGNET, PLATE 185
49 §47552000 | B|AT-AIVH2HE SPOOL MATASSY, 12
49-1 S46757000 | 72|A7-AIVE SPOOL MAT
58 S46758001 | 24|/ Frnan-4 WMOVABLE KNIFE SPACER
72 S48407000 |  B|A7-ARVES1203 SPOOL MAT ASSY, 512
72-1 S48405000 | 72|AT-AIVES SPOOL MAT, S
<BE-1204B -030220D# > | < For "BE-1204B"" Only —03022” >
80 $59992001 2|H ' wr-ALYE BOBRBIN CASE L ASSY
80-1 559994001 2|1 99F R N % ANTI-SPIN SPRING
80-2 1819368001 21F 2339001 TENSION SPRING
80-3 181937001 2\ FIen FFITEVRY |ADJUSTING SCREW
<BE-1206B -030220#& > |< For "BE-1206B™"Only —03022" >
80 $59992001 3 -ALDE BOBBIN CASE L ASSY
80-1 $59904001 3 TOTUR N & ANTI-SPIN SPRING
80-2 181936001 |  3|&Ftr—-AFITin': TENSION SPRING
80-3 181937001 3| FIVLNRFITEIRY ADJUSTING SCREW
© 855-C42-910
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L2 . MTimmB R (BE-12048, BE-120068) / ACcessones (BE-12048, BE-12U6H)

< PC{t# A /For PC Control Type >

"#Fwav@a [ OPTION PARTS *

69-1
89-3

S

~

|
|
I
|
I
I
|
l

69-2

< SAH#R / For Stand Alone Type >
= BE-100 A / For "BE-100" >

70
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Z2 .+ MBI / Accessories

REF.NO CODE QTyY (b ) NAME OF PARTS R M
<PCHHA > - |<For "PC Contorol Type” >
<3 E&E=10m> < Cord length = 10m >
§0-2 543461000 1|IFn—4AY210M IF HARNESS ASSY,10M

<A7VauiB S > < Option parts.>

<3~V E&E=5m> < Cord length = 5m >

59-1 543040000 |  1|IFn—32435M IF HARNESS ASSY5M

LA EE=20m> < Cord length = 20m >
89-3 547263001 1 IFN—3 203200 b IF HARNESS SET,20M
§9-3-1 S4T7227000 1{IFn—3A20M%3 IF HARNESS ASSY.20M
59-3-2 - 593560041 14=7 3453 INSTRUCTION MAMUAL,CABLE

. | <SAtHIER> <For “Stand Alone Type” >
70 £58214000 1|D0SVA=3 A5MIZ DOS/VHARNESSASSY.BM
. <BE-100H > < For "BE-100" >

70 S58214000 1 DUS\fﬂ—*IEMﬂE DOS/VHARNESSASSY 5M
-855-C42-910
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Opl . R a8 (AT i3 288an) / Embroidery frame (Option parts)

CODE 2 £ 'NAME OF PARTS

YWEJOFHE

558660001 TUBULAR ROUND ARM ASSY

& &/ NAME OF PARTS #ETU7/ Sewing area

SERTATOO W & AENATE 2

TUBULAR FRAME ASSY, 26X43
245 =410mm

wwgs—0553

544700201 TUBULAR FRAME ASSY, 05 30x 50mm
YYD H—0THE

544703201 TUBULAR FRAME ASSY, 07 55> 70mm
Sy s —107NL S

558769001 TUBULAR FRAME 10 ROUND ASSY 85> 100mm
e ——

S58770001 TUBULAR FRAME 13 ROUND ASSY 115x130mm
Yyg 1653

849377201 TUBULAR FRAME ASSY, 16 ¢160mm
wWyDH 1983

549380201 TUBULAR FRAME ASSY, 19 ¢ 190mm
ZHRES 7507

S15623000 TUBULAR ROUND FRAME, TFA07 ¢ 30mm
So0E/ 7009

$15624000 TUBULAR ROUND FRAME, TFA-03 ¢ 50mm
SrOE/Po—12

815625000 TUBULAR ROUND FRAME, TFA-12 ¢ 80mm
Z4#0%/ 95—15

515626000 TUBLILAR ROUND FRAME, TEA1S ¢ 110mm
SPnE/ 7518

535655001 TUBULAR ROUND FRAME, TFA-18 ¢140mm
FHOE) TH—24x24

§15627000 TUBULAR ROUND FRAME. TFA-24 %24 205x200mm
FHOE) TH—24X30

515628000 TUBULAR ROUND FRAME, TFA-24x30 2852156mm
0TI TH—32%45

536495001 TUBULAR ROUND FRAME, TFA-B2X45 410x260mm

WiemER / For supply parts

SHF g4 532
DOF a9 RT3

533208000 ADJUSTING SCREW, 23 S=8mm, L=23mm
FHF 30 RTOT
FEFarLRIL

820634001 | ZFaeARIL $=8mm, L=31mm

B55-C42-201

LRS- FRC X MEREHTVWSERR. EEERTT,

& The parts indicated by the symbol in the ¥ pans code column are standard pars.

fr Die in der Tellecodekolonne aulgaf brien Telle, die mit dem Symbal 3bezeichnet sind Standardisile.
& Le symbole # dans la colonne de code de pi ces indique les pi cas normales.

fr Las piezas indicadas con ol asierisco i en la cournna de ¢ digo de piezas son piezas nonmales.
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Op2 . Plis 2 D8 (A 7 i3 8an) / Embroidery frame (Option parns)

CODE & = /NAME OF PARTS
BT L—Ad-360Ey b
859353001 HOLDER BASE FRAME SET, C4-360
B b—A54-360F v b
359399001 HOLDER BASE FRAME SET, S4-360
E37 - AG360E v b
858751001 HOLDER BASE FRAME SET, C5-36D
b7 L-—AS8-360E v
859392001 HOLDER BASE FRAME SET, S6-360 ]
& & /NAME OF PARTS #ET Y7/ Sewing area
ESTHI0X430
543473001 SQUARE FRAME SET, 30x43 285x410mm
a2
$15642001 ROUND FRAME, SPF-21 175mm
7425
515646001 ROUND FRAME, SPF.25 ¢Z10mm
R L24 X324
S15650001 SQUARE FRAME, SPFA-24x24 205x200mm
3189 54523
515854001 SQUARE FRAME, SPFA-45X23 416x170mm
#1650 245%27
§15658001 SQUARE FRAME, SPFA-45%27 415x216mm
112 7 945 %32
$15660001 SQUARE FRAME, SPFA-45%32 415% 260mm
HdaMaE& / For supply parts
TR
sz 22M4B
$546999001 SCREW, KNOB M4B I For setting the holder
base assy
533207000 e . 21 $=8mm, L=21mm
DoF a2
533208000 ADJUSTING SCREW, 23 S=8mm, L=23mm
DHF vt d XT2T _
S33208000 ADJUSTING SCREW, 27 Sr'.:Emm, L—ET]‘I'II‘I‘I
DoFnEL Rl -
$29634001 e SR L $=8mm, L=31mm
855-C42-201

HHRI— FRIC 3 AERShTOSBEIL. MESRTY.

+¥r The parts indicated by the syrmbol in the % parts code column are standard parts,
+r Die in der Tellecodekalonne aufgef hrtan Taile, die mit dem Symbal 3bezelchnet sind Standardteite.
+r Le aymbole 3 dans la colonne de code de pi ces indique les pi ceg nommales.
¥r Las piezas indicadas con el asterisco # en la coumna de ¢ digo de plezas son piezas normales.
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Op3 . B|S 2 98 (F 73 3 8} / Embroidery frame (Option parts)

CODE R & /NAME OF PARTS
E57 L—54-380¢y b
558353001 HOLDER BASE FRAME SET, C4-380
E57 L—AS4-360E Y b
558838001 HOLDER BASE FRAME SET, 54-360
E57L—AB360%w b
558751001 HOLDER BASE FRAME SET, C6-3580
©57 L —AS6-360t Y -
863862001 HOLDER BASE FRAME SET, S6-360 _
& & / NAME OF PARTS MW7/ Sewing area
S TONER
5E)RELTE
S15612000 SPIDER NET FRAME HOLDER, PFH2-2 { For holding
the spidernet frame
$15613000 s/ ABO—07 R
SPIDER NET FRAME, SPFH-07
Fn77—07
$15613000 INNER ROUND FRAME, SPF-07 4 30mm
HE)RATH—09
$15614000 SPIDERNETFRAME,SPFH08 | A7 SN | -
FhHT 00
$15619000 INNER ROUND FRAME, SPF-09 $350mm
&I RTH—2
§16615000 SPIDER NET FRAME, SPFH-12 seasnaas
FHhTH—12
515620000 INNER ROUND FRAME, SPF-12 ¢ B0mm
HES 2TH5—5 o
815616000 SPIDER NET FRAME, 5PFH-15
Fh95—15
$15621000 INNER ROUND FRAME, SPF-15 ¢110mm
HESATLE
S15617000 SPIDERNET FRAME, SPFH8 | | "
FHT5—18
515622000 INNER ROUND FRAME, SPF-18 +140mm
HisE RS / For supply parts
E-L TR R e _
583207000 ADJUSTING SCREW, 21 S=Bmm, L=21mm
DOF 304223
533208000 ADJUSTING SCREW, 23 5=8mm, L=23mm
OF 30 EARTET
$33200000 ADISTHG, :cnsw, 27 S=8mm, L=27mm

ADJUSTING SCREW, L

AERRAD— FRIC ¥ MERETATHIERILZ. REBRTT.

#r The parts indicated by the symbol in the 3 pans code column are standard parts.

#r Die In der Tellecodekolonne avigef hrien Telle, die mit dem Symbol bereichnet sind Standardteile.

#r Lo symbole 3 dans la colonne de code de pl ces indique les pi ces nomales.

#r Las piezas indicadas con of asterisco ¥ en la coumna de ¢ digo de piazas son piezas normales.

147

855-C42-201



Op4d . Bli o 9# (A 7 3 &) / Embroidery frame (Option parts)

CODE & % /NAME OF PARTS
WUESITEZE
558660001 3¢ TUBLULAR ROUND ARM ASSY
& &/NAME OF PARTS @#8x 17/ Sewing area
el by Yol
S44715001 TUBULAR FRAME SET, 23%24 220x225mm
44720001 F e o S SET. 2343 220x415mm
858782001 e . SET 3030 285x285mm
wigm@a / For supply parts @mTy 7/ Sewing area
F 23
S44716001 A P %24 225x210mm
44721001 B paxa3 415x220mm
EFRLTLAIRE2EL 2
S44726001 SOUARE FRAME SET, 3028 270x%285mm
856-C42-201

HEMBO—FEIC ¥ AR TSR, EERNSTY.,

¥ The parts indlcated by the symbol in the g parts code column ans standard parts.

7r Die in der Tellecodekolonne aufgef hrken Tels, dis mitdem Symbol #bezeichnet sind Standandteile.
¥r Le symboie # dans la colonne de code de pi ces indigue les pi cas namales.

¥r Las plezas indicadas con el asterisco 3 en la coumng de ¢ digo de piezas son piezas normales.
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Op5 . P, a TUH (F 72,3 288an) / Embroidery frame (Option parts)

149

CODE & % /NAME OF PARTS @mru 7/ Sewing area
2 EDRBE
348342001 SPIDER N FPAME HOLDER ASSY /Forholding
the spidernet frame
548348001 SPIDERNET FRAME, 05 T
549349101 FOUND FRAME ASSY, 05 ¢50mm
S49353001 g;;;aﬂgngm'a LA B 45 S b N '_'_"_'_ '_' _____
549354101 ROUND FRAME ASSY, 07 ¢+70mm
549358001 g;églqmgﬁma 10 T
seasoton  |hro +100mm
S48363001 g:ﬁ;;'?ﬂi‘_rﬁtma 13 T
seott |l | N\ | domm |
Swomso0t | S e o
S49369101 I;'ISUDN%_FI;AME ASSY, 16 ¢160mm
543375101 ROUND FRAME ASSY, 19 3 190mm
855-C42-201



Op6 . B)r 2 98 (A 7 i3 »%&) / Embroidery frame (Option parts)

F=ATOTE
MName frame assembly
558811001

DA E
HOOP ASSY, A 112 532945-001
J&B& =
HOCP ASSY, B 280 $32046-001
DoCo=E
HOOP ASSY, C 20X36 $32947-01
D&Do =
HOOP ASSY, D 30X66 532948-001
DZEZ =
HOOP ASSY, E 66X30 532849-001
D&Go =
HOOP ASSY, G 50X80 $30580-001

855-C42-201
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Op7 . P 2 T8 (7 <3 8iER) / Embroidery frame (Uption parts)

ST H3XESZ =
HOOP ASSY, 3X6 43X118.5 S55035001
FIESULGLE
H-WEIGHT FRAME ASEY 120X135 §32220-001
<##sH. ~For supply>
- WY ERUAET/KNOB SCREW SM3.57 » » » » » 1217685001
vy p28, 2357 TNUT SM3.57 » » v v v v v s + D21670-202

B55-C42-201

191



wal. #8557 7~JL / Warning 1apels

Label, entanglement

& S5~ / Warning labels 54 / Name of parts Size(mm) | Code
i BWRS A - 7 40X B4 |S38353-101
i
/ﬂ\{'_-,,- Siifme- = | | Label, elec. shock4lang. | 35X 118 |S38352-10f
EEEES~Ub - 1 40X 64 |S43483-001
Label, fall 4 lang 35X 118 |S543484-001
BESE mim 7 N _
AEEEE] o hioh temp. 15X 37 |UD0280-001
!I‘ﬁ;;;
A\ ppeisen e
S w7 N 72X 59 |S38351-001
il Label, high temp 5 lang.
.
el
AR TN
40X 84 |S38354-001

855-C42-Wai
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153

waz. B 7 ~NJIL / Warning labels

B S5 AL / Waming labels &h$ / Name of parts Size{mm) Code
(l i ik %
“a* :m [FEAIHERTNIN - 40 X 64 |S55444-001
R
aﬂvﬁ_ 2 e Label, pinch 5 lang. 35X 118 |S55445.001
D= d3—=7 _
Mark, injury L=16 |S36924-001
KHI%—2
S Mark, arrow 10X 30 |S37058-001
T=AR=2
@ Label, grounding $12 S37060-001

855-C42-Wa2




#35l / INDEX

CODE | REF.NO pag_e|l CODE | REF.NO |page]| CODE | REF.NO |pagd| CODE | REF.NO |page]
002260405 |P1-1-2-20 102 01 2400436 §C2-30 14 018400638 JK1-1-5 B2 018401836 JC1-18 10
Pq-1-2-28 102 ca57 18 K215 84 c2-15 14
DOZ260505 IP1-1-2-33 102 C2-50 18 31-105 116 C2-18 14
002400514 |A1-8 2 D1-1-5 18 31-108 116 D1-1-8 18
AN -10 2 D215 2 31-111 116 D1-1-42 18
Al-14 d E1-12 60 21-148 116 D1-2 18
A1-27 2 G2-08 684 Q1156 116 D2-1-8 2
AZ-E 4 G3-95 6B 2105 120 D2-1-42 22
A2=10 4 012400636 |B-35 G 2-108 120 D2-2 22
AZ-14 4 012400836 JC1-58 12 a2-111 120 018402535 |G1-10 &0
AZ-ZT 4 c1-58 12 2-148 120 G2417 B4
J1-48 T C2-58 16 2-156 120 G117 &8
LJ1-50 T4 G259 16 || 018400836 JA1-4 2 018403036 |R1-1-1-43 122
L1-52-10-3 76 01 2500636 |C1-7 10 A2 4 R1-1-1-50 122
LJ2-45 78 Ci-28 0 o412 10 R2-1-1-43 125
L 2-50 7B C2-7 14 0212 14 R21-1-50 126
L2-52-10-3 80 |C2-38 14 D135 18 R3-2-1-43 130
003300804 |F11-5074-5 5B J1-22 T4 o1-6 20 R3-2-1-50 130
F12-507-4-5 | SB J1-26 74 -9 20 R4-2-1-43 134
004081408 |G1-83 B2 J1-52-6 T4 2-35 22 R4-2-1-50 134
004300805 JHK1-1-24 a2 J2-22 B D2-6 24 018500835 D116 20
K2-1-24 B4 J226 T8 D2-8 249 D216 24
004401003 |N1=1-10 a4 J2-52-6 i G2-149 64 G2-127 &4
M2-1-10 oe 014300332 |5-8-1-5 138 G2-152 B4 33427 23
RT1-1-1-28 122 014400532 JE-12 s G3-149 =13 Ri-1-3-14 124
R2-1-1-28 126 E-18 i} 163152 68 R21-3-14 128
R3-2-1-28 130 | | 4880422 |S61-8 138 J1-17 74 R3-2-3-16 vl
R4-2-1-28 124 MEeos1036 |1G2-183 66 J1-24 74 R4-2-3-16 138
008260304 {C1-39-7 10 G383 70 J1-55 L] 018501036 1G51-35 60
C1-42 10 |F2-139 108 J2-17 78 R1-1-1-46 122
C2-39-F 14 Fa-138 112 J2-24 78 R1-1-1-53 122
C2-42 14 0157 114 J2-55 80 R2-1-1-46 126
008300504 jP1-1-2-27 102 =141 116 92 R2-1-1-53 126
008300514 [R1-1-2-11 124 Q2-57 118 g2 R3-2-1-45 130
R2-1-2-11 128 Qz-141 120 | | ¢E41036 R3-2-1-53 130
008300604 |5-9-1-1 138 FB8061236 |FE-301-12 36 Rd-2-1-46 134
008400604 |P1-1-1-2 102 40 R4-2-1-53 134
P1-1-2-24 102 i14 08501236 |B-43 ;]
Ri-1-1-7 122 118 C1-49 10
Ri-1-1-14 122 018061436 151 C1-54 12
R2-1-1-7 128 100 249 14
R2-1-1-14 126 | | 8081235 a5 C254 16
R3-2-1-7 130 88 018501436 |R1-1-1-57 122
R3-2-1-14 130 116 R2-1=1=37 126
Ré-2-1-7 134 120 R3-2-1-57 130
Rd=2-1-14 134 018102035 114 Ra2-1-57 134
008400806 [h1-1-4 a0 118 0189636 |B-57 &
1-1-8 a0 018300536 18 15 10
hA2-1-4 a2 22 G253 14
n2-1-8 a2 018300836 26 G1-74 62
M2060636 JA1-32 2 018301036 {8 G225 G4
L 4 22 G2-131 64
31-14 B0 018301236 [-a} 3125 [:1:3
G1-29 &0 60 G313 6B
1120 T4 54 18401236 0210801068 §3C1-35 10
J2-20 ia 58 C2-36 14
C1-55-9 12 MB400636 JA1-6 2 J1-62-10-5 76
C2-55-9 16 AZ-5 4 J2-52-10-5 a0
012400436 |Ci-24 10 E-35 26 5-9-20 138
C1-30 10 E2-115 54 321060206 §Q1-43 114
C1-57 12 &32-187 66 G2-43 118
C1-80 12 E3-118 &8 0806 QA1-40 2
C224 14 |s3-187 70 || 018401635 A 2-40 4
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8|/ INDEX

CODE | REF.NO |page]| CODE | REF.NO |page] CODE | REF.NO |pagel]| CODE | REF.NO |page]
021080108 |B-67 8 021400208 JR1-1-1-44 122 || 025040136 |C1-16 10 || 025080236 |J2-52-8 80
B9 ] R1-1-2.6 124 C213 14 &0
G1-85 &0 R1-1-2-8 124 C216 14 BE
J1-52-9 [ R2-1-1-29 126 D1-12 20 BB
J1-58 ] R2-1-1.33 128 D212 24 L]
J2-52-9 &0 R2-1-1-44 126 G2-95 64 -L=]
J2-58 80 R2-1-2-6 128 2-189 66 186
021080206 |R1-1-1-8 122 R2-1-2-8 128 G385 68 120
R1-1-1-16 12 R3-2-1-28 130 G3-189 70 122
R2-1-1-8 126 F3-2-1-33 130 K1-1-18 82 122
R2-1-1-15 126 R3-2-1-44 130 K2-1-13 84 128
R3-2-1-3 130 R4-2-1-20 134 || 025040238 |D1-20 20 126
R32-1-15 130 Ra-2-1-33 134 Dz-20 24 120
R421-8 | 134 Ra-21-44 | 134 F5-3016 | 36 130
R4-2-116 134 586 138 F5-303-5 36 134
C21080306 JA1-41 2 021400216 |D1-18 20 F&-301-6 40 134
A4 4 D2-18 24 F6-203-5 40 025350236 52
G156 €0 M1-5 a0 G1-25 &0 54
J1-59 ] M2-5 a2 G2-116 G4 025800332 &
J2-58 80 || 021400316 |KI1-117 82 G2-188 66 88
021200108 |Q1-1-5 114 K2-1-17 84 G3.116 68 88
Q2-1-5 118 | | 021500103 JE-28 268 G3-188 70 26030136 74
CZ1300103 |F11-507-3-8 | 55 S-0-14 138 K1-1-F 82 74
F11-507-4-F | 56 || 021500216 |B-58 8 K1-4 82 T8
F11-507-8 5 021670202 |Op7 151 K217 84 T&
[Fre50r-38 | 58 || v21670203 [Fes022 | 82 K2-4 84 | | 026030238 132
F12507-4-7 | S8 F9-503-2 52 L1-17-4 88 132
F12507-8 58 F3-504-2 5z L2-17-4 88 138
021300105 |P1-1-1-15 102 F3-605-2 52 M1-10 a0 136
021300205 |F11-508-5 58 F9-508-2 52 M2-10 g2 || 028040135 102
F11-508-1-6 | 65 F10-502-2 54 a1-82 114 | | 026020136 44
F12-508-5 63 F10-603-2 54 Q2-82 118 48
F12-508-1-6 | 58 F10-504-2 54 025040335 |B8-23 =] D26040236 124
021300206 |R1-1-1-19 122 F10-505-2 94 023050236 |Gi-34 60 124
R1-1-2413 124 F10-806-2 54 G2-128 64 128
Rz-1-1-19 126 F11-5308-1-5 | 56 G326 68 128
R2-1-2413 128 F11-309-1-5 | 56 R1-1-1-58 122 | | 026050136 Z
R3-2-1-18 130 Fi2&508-15 | 58 R1-1-3-15 124 4
R3-2-2-11 132 -|Fi2-E0815 | 58 R2-1-1-58 125 | | 026120230 106
R4-2-1-19 134 || 025030136 JE-7 -28 R2-1-3-15 28] . 412
Ra4-2-2-11 136 h1-1-14 a4 R3-2-1-58 130 | | 026260235 102
021400106 JL1-17-3 &5 M2-1-14 g8 R3-2-3-17 132 | | 028030243 |F11-507-3-7 | 56
L2173 &5 025030233 |F3-211-8 3z Ra4-2-1-58 134 F11-507-3-10 § 56
D1-1-34 18 F3-252-8 32 R4-2-3-17 136 F11-507-4-6 | 56
D2-1-34 s F4-211-5 34 025060236 |G2-184 66 fF11-507-4-10 | S8
F1-111-4 -] F4-252-9 34 G3-164 70 F12-507-3-7 | 358
F1-121-4 28 F11-507-38 | 56 Q1-42 114 F12-507-3-10 | 58
F1-1314 b Fi1-507-49 | G& Q1-74 114 Fi2-5074-6 | 58
Fz-1114 30 F11-807-7 56 Q2-42 118 F12-507-4-10 ] 56
Fz214 | %0 F115084 | 66 Q2-74 118 | | 0ze030245 fP1-1-143 | 102
F214314 30 F11-S08-4 56 025060336 |F1-1-10 28 028030246 |E-8 26
FS-311-5 ¥ Fi12-507-39 | 58 F2-1-10 30 1-40 74
F5-3215 35 Fi12-507-48 | 58 M1-5 g6 240 18
F53415 B F12-807-7 58 M2-5 100 Ri-1-212 124
F5-351-5 3 F12-508-4 58 Qi-19 114 R2-1-2-12 128
FB-311-5 40 F12-509-4 58 Q2-19 118 R3-2-2-16 132
F6-3215 40 025030235 (F1-1-1-14 102 | | 025080238 |A1-42 2 R4-2-2-16 136
FB-341-5 40 025030236 |D1-14 20 242 4 028040246 1B-22 &
F6-351-5 2 D2-14 24 B-65 & Di-19 20
Fy-401-3 4“4 F3-231-8 32 B-g7 8 D219 24
FB-401-5 43 F4-231-8 34 G1-62 &0 K1-1-6 Bz
R1-1-1-29 122 5-8-1-21 138 J1-52-8 Tg K1-1-18 Bz
R1-1-1-33 122 || 025040136 JC1-13 10 J1-80 76 K1-3 B2
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281 | INDEX

CODE | REF.NO |page]| cODE | REF.NO |page]| CODE | REF.NO |page]| CODE page]
028040246 [K2-1-6 84 || 048040342 JE-43 26 0E0400616 6B 0B0401218 ]
K218 84 E-43 25 7o nE0401 416 B84
k-3 84 048050342 §J1-44 74 70 ]
M1-8 80 244 78 70 06E0E6E051 2 138
20 o2 || 048050346 JR3-2-2.13 132 70 081300618 )
O26050240 |E-29 26 R4-2-2-13 136 114 30
5813 138 || 048150142 |B-62 B 114 12
028060242 |R1-1-1-84 124 | | 048170142 JG1-23 60 114 126
R2-1-1-64 125 | | 048350242 JAT-48 P 114 130
R3-2-1-64 132 2= 4 114 132
R4-2-1-64 136 B-83 8 116 134
028060246 |C1-36 10 048470242 JB-13 6 118 138
C2-36 14 032300605 |P1-1-219 102 116 132
F1-1-9 28 || oszav0s06 |Ri-1-121 | 122 116 | | 081400616 2
F2-1-8 30 R1-1-1-37 122 118 4
M1 -4 a6 R2-1-1-21 126 116 124
MN2-4 100 R2-1-1-37 126 118 128
01-41 114 R3-2-1-M 130 116 || 062260316 10
Cr2-4 115 R3-2-1-37 130 18 14
028080248 |A1-43 2 R4-2-1-21 134 116 || 062300416 10
A2-43 4 R-2-1-37 134 118 14
IE-EE 8 052300805 JP1-1-112 102 118 18
B-88 8 052400605 JP1-1-2-18 102 118 =
G1-83 60 052400606 [R1-1-39 124 118 L
J1-61 76 R21-39 128 118 74
J2-61 80 R3-2-3-11 132 120 4
R1-1-1-8 122 Rd=2-3-11 136 120 74
R1i-1-1-16 122 | 052400806 1B-19 & . 120 T4
R2-1-1-8 126 B-30 & 22-118 120 7B
R2:1-1-16 126 B-52 6 02-125 120 7B
R3-2-1-9 130 E-20 28 ja2-128 120 T8
R3-2-1-16 130 E-32 26 2-133 120 78
R4-2-1-9 134 5811 138 02137 120 J2-47 T8
R4-2-1-16 134 || 060300414 JF1-1-7 28 Q2144 120 Q1115 116
028100246 |Q1-1-3 114 F2-1-7 30 02152 120 02113 120
Q2-1-3 118 | | 080300516 |F3-231-F 3z 02-132 120 || 062300506 |F11-507-3-3 | 56
028260242 |5-91-3 138 F4-231-7 34 R1-1-1-35 122 F11-507-4-8 | 56
028260245 |P1-1-2-34 102 § | 050400416 |B-04 a R1-1-1-42 122 F12-307-3-3 | S8
028350243 |F9-501-8 E2 J1-56 - 76 R2-1-1-35 126 Fi12-507-48 | 58
Fi0-5018 54 J2-56 a0 R2-1-1-42 126 R1-1-2-18 124 .
047200542 LH1-1-3 T4 060400516 JF1-1-3 28 R3-2-1-35 130 R2-1-2-18 128
J2-1-3 [ F2-1-3 a0 R3-2-1-42 130 R3-2-2-18 132
047301042 |5-8-1-15 138 Wi-1-10 20 R4-2-1-35 134 R4-2-2-18 136
047401242 JA1-141 2 M2-1-10 g2 Rd-2-1-42 134 || 062300616 |F3-211-7 32
A1-1-2 2 R1-1-1-23 122 || 080400816 A1-53 2 F3-252-8 a2
jaz-1-1 4 R1-1-1-25 122 =53 4 Fa-211-7 34
A2-1-2 4 R2-1-1-Z3 128 D1-1-31 18 Fd-252-8 34
047802542 1Q1-1-8 114 R2-1-1-25 126 01-1-38 18 LABER) &2
Q2-1-6 118 R3-2-1-23 130 01-1-44 18 K1-1-21 a2
048020342 |F11-507-35 | 56 R3-2-1-25 130 D2-1-31 22 K2-1-4 84
F11-507-4-4 | 56 Re2-123 | 134 D2-1-38 22 K2-1-21 84
F12507-35 | 58 R4-2-1-25 134 D2-1-44 22 S-8-1-20 138
F12-507-4-4 § 58 050400616 o124 B0 1-34 T4 052300806 |F11-507-6 56
1-: 74 31-58 &0 -4 7B F11-508-3 56
1-35 74 G2-104 B4 P2-181 108 F11-508-3 56
23 T8 G2-133 B4 P3-181 112 F12-507-6 58
2-38 78 2-130 64 R1-1-1-40 122 F12-508-3 58
048020346 |R3-2-1-66 124 G2-160 66 R2-1-1-40 126 F12-508-3 58
R4-2-1-65 128 G2-162 22] R3-2-1-40 130 { | 0e2300816 |C1-55-3 12
R3-2-1-65 132 E2-173 5] Ra-2-1-40 134 C255-3 16
R4-2-1-66 136 G2-180 66 080401016 JF5-451-5 38 D113 20
043030346 |01-3-3 18 G3-101 6B FE&-451-5 42 D213 24
D2-3-3 22 E3-133 ) 30401216 JF5-301-8 36 F1-5-4 az
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062300816 |K25-4 24 0A4300605 |P3-36 110 | | 0AS400806 |R3-2-1-48 130 121785001 |F12-508-1-3 a8
082301005 |J1-52-13 Fi:] 044300805 |P1-1-2-23 02 R3-2-3-7 132 F12-508-1-4 58
J2-52-13 &0 OALI0ZE06 |M1-1-6 G4 R3-2-3-8 132 OpT 159
052301006 |G1-38 ] M2-1-6 a3 R4-2-1-45 134 122821001 [Z4-1 140
G2-120 B4 0A4400808 fM1-1-28 a4 R4-2-3-7 136 12299200 §Z1-64 140

G3-120 68 M2-1-29 a8 R4-2-3-9 136 140847101 JA1-26 2

221 106 M2-1-28 a8 QASADM00E [i1-6 2 2-26 4

P3-21 110§ | 0A4401605 MN1-1-24 a4 K26 84 1-4% T4

052350816 [D1-1-21 18 M2-1-24 a8 L1-11 86 2-49 78
D221 2 F2-Z7 108 L1-18 g6 142002001 J£1-14 140

DE2AD0616 JA1-35 2 F2-32 106 L2-11 &8 142205001 2117 140
AZ-3S 4 P3-27 110 L2-18 88 142443000 216 140

062400816 |B-21 1 F3-32 110 100136001 |5-8-10 136 142721001 JE21-12 140
Ci-10 10 0A4401606 |N1-1-20 94 1004010017 |5-2-9 138 144103008 JM1-1-3-8 a0

2410 14 N2-1-20 a8 100402004 [h1-1-3-4 o0 M2-1-3-8 a2

D1-11 20 0A4501805 |N2-1-30 98 hl2-1-3-4 a2 144505000 |5-8-1-17-4 138

D244 24 0AS300605 |E-36 26 104450101 |A1-57 2 1454468001 1588 13g

F7-401-8 A4 OASIN080S JW1-1-86 g6 AZ ST 4 14557101 587 138

F8-401-8 48 WN1-1-T3 86 B-85 8 146819701 |S-8-1-17 138

J1-2 74 M1-10-3 86 1-32 114 146138001 §5-8-1-171 138

J2-2 78 M2-1-T1 100 1-80 114 146199001 |5-8-117-2 138

082401005 |P1-1-1-10 102 N2-1-77 100 Q2-32 118 146200001 15-8-1-173 138
062401216 |D1-1-33 18 MN2-10-3 100 Cr2-60 118 146334000 |G2-1158 B4
D21-33 22 || 0AS3I1 005 §5-9-3 138 || 107550002 |C1-52 12 153118 i

F5-311-4 36 QAS301 805 |F2-18 106 C2-52 16 Q1-73 114

FS-321-4 ] F3-18 110 107780001 [Z1-16 140 Q2-73 18

FS-341-4 36 || DAS400805 {F2-T 106 || 110505001 |G2-106 64 149483001 JF1-1-8 28

F5-3514 a8 P3-7 110 3-106 B8 F2-1-8 0

Fe-a11+4 40 DAS400806 |E-22 26 111842001 |5-8-1-11 136 G1-17 114

FE-321-4 40 K1-1-4 g2 1112943001 |5-84-12 136 Q217 118

FE-3414 40 K2-1-8 84 115157001 |Z1-47 140 150182000 §5-8-16 138

FE-351-4 42 M1-1-12 g0 117486000 {F1-22 140 180332001 §21-9 140

05240416 |F1-111-3 28 M1-1-14 a0 118064001 §£1-11 140 150335001 JZ21-10 140
F1-121<3 28 M2-1-12 a2 118733002 |D1-1-15 18 150349001 33137 68

F1-131-3 28 f2-1-14 a2 D2-1-15 22 150349001 JM1-1-47 a4

F2-111-3 an N1-1-18 84 118764002 §13-8-1-175 136 M2-1-52 a8

F2-121-3 a0 M1-1-49 94 118837001 §21-7 140 150357001 JN1-1-48 L

F2-131-3 a0 Wt-1-54 a6 12754001 |F9-502-3 52 M2-1-53 .88,

-] 062500602 FA1-15 2 Mi-1-56 o5 - Fa-503-3 52 151435102 JM2-1-31 a8 -
o A6 4 WNi-1-59 96 F9-504-3 52 1523610 |5-8-1-9 . 138
052500816 |D1-1-14 18 M1-1-61 85 F9-505-3 82 152362001 |5-8-1-10 138
D2-1-14 22 N1-1-65 98 F8-506-3 &2 152363001 |5-9-1-14 138

062871 4 |Fe5M-T 52 M1-1-72 96 F10-5023 54 152364001 |5-0-1-16 138
F10-501-7 54 N2-1-18B a8 F10-503-3 54 152507000 1S-9-1-18-2 138

070894000 JD1-3-2 18 N2-1-54 100 F10504-3 54 152508000 |15-0-1-18-3 138
D1-21 20 N2-1-59 100 F10-505-3 faT) 152508000 |S5-8-1-18-4 138

D2-3-2 2 M2-1-61 100 F10-508-3 54 152627001 |F11-507-3-1 56

0221 ! 2-1-54 100 F11-508-1-4 56 F11-507-4-1 56

076003809 |A1-45 2 NzZ-1-56 100 F11-508-1-3 o6 F12-507-3-1 58
2-45 4 M2-1-70 100 F12-508-1-4 | 58 F12-507-4-1 55

B-82 & N2-1-T6 100 F12500-1-3 | S8 is2628001 |F11-207-3-2 | 36

G- 60 P2-121 108 121762001 |Fe-502-1 S52 F11-507-4-2 56

078204800 |B-12 L P2-125 108 Fa-503-1 52 F12-507-3-2 | 58
044300605 |B-25 & F2-128 108 FB-504-1 52 F12-507-4-2 | 58
E-24 28 P2-131 108 Fa-505-1 B2 152622001 |F11-507-3-4 58

E-42 Fic] P3-121 112 F2-508-1 52 F11-507-4-3 56

E-42 26 P3-125 112 F10-502-1 54 F12-507-3-4 58

Ki1-1-11 B2 P3-128 112 F10-503-1 54 F12-507-4-3 58

K2-1-11 84 P3-131 112 F1 0501 S 132645001 |S-2-1-19 136

M1-1-13 84 R1=1-1-48 122 F10-505-1 54 152700000 |8-7F1-1 &

MN2-1-13 a8 Ri-1-3-7 124 F10-506-1 54 152864000 |B-45 5]

P1-1-2-22 102 R2-1-1-48 126 F11-50B-1-3 715 L1-21 86

P2-35 106 Rgai-:!-? 128 F11-508-1-4 56 L2-21 a8
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163138001 [R1-1-1-G62 124 | | 508479001 |B-39 & 523651007 |B-11 & 532851001 |H-101 72
R2-1-1-82 128 { | 509818001 |F11-508-2 56 B-73 8 §32575001 JC153 12
R3-2-1-82 132 F12-509-2 58 B-77 ] C2E53 18
Ra-2-1-G2 136 { | 509623101 |F9-501-3 52 B-79 L 532588101 |D1-1-20 18
154024001 |5-8-1-6 138 F10-501-3 54 B-8T 8 D21-20 2
154092001 |S5-8.1-7 128 | | 509827001 |F9-501.5 52 B-89 8 532648001 |E-27 26
154125001 |Z1-13 140 F10501-5 a4 C1-20 10 532656051 [Z1-95 140
155558001 |R1-1-1-63 124 | | So=826101 |F9-501-6 52 122 10 || 532674101 JC1-28 10
R2-1-1-83 128 F10501-6 o4 C2-20 14 C1450 10
R3-2-1-63 132 | | soea30 M |Fe-501-4 52 G222 14 C2-28 14
Rd-2-1-83 126 F10-5M-4 54 E-4 26 jc2sn 14
157584001 |1-51 74 1| 510243000 |E-21 28 E-14 25 §| 532725000 |G1-16 &0
J2-51 Ta P2-122 108 E-18 28 G128 60
158557001 IS-E—I—E‘? 138 Pz 12 H-5 Tz G2112 64
158784001 |H-9 72 || 51082000 IN1-6 96 H-10-2 72 3112 68
Z1-19 140 N2-g 100 | | 526283001 [K1-1-15 8z 532791000 |F5-451-3 38
Z1-19 140 | 510820003 IMN1-6 86 K2-115 B4 FE-451-3 42
181838001 |H-82 72 MZ-6 100 | | 525310101 JA1-37 2 S32797001 |F1-121-2 28
21-80-2 142 | | S10520004 |N1-6 25 #2.37 “ F1-131-2 28
Z1-80-2 142 M2-5 100 J1-13 T4 Fe-121-2 30
181837001 |H-6-3 T2 || 510620005 [N1-6 96 J2-13 I JF2131-2 30
Z1-80-3 142 N2-B 100 | | 525328001 |A1-33 2 S32798001 |F1-101-2 28
Z1-80-3 142 | | $15612000 |Op3 147 A2-33 4 Fi-111-1-2 28
184783001 [Z1-A 140 | | 515613000 |Op3 147 || 529634001 JOp1 145 F1-121-1-2 28
525567000 |P2-124 108 1| 515614000 |Op3 147 Op2 146 F1-131-1-2 28
P2-126 108 || 515616000 |Op3 147 op2 147 F2101-2 30
P3-124 T1Z || 315616000 |Op3 147 | | 530564000 |Mi-1-3-10 g0 F2-111-1-2 30
P3-126 112 ]| 15617000 |Op3 147 M2-1-3-10 az F2-121-1-2 30
525864000 |P2-132 108 || $15618000 |Op3 147 | | 530560001 |F11-509 56 F2-131-1-2 30
P3-132 11z || 515619000 |Op3 147 F12-508 58 F3-Z11-2 32
552851001 |S-81-185 138 || $15620000 |Op3 147 Op6 150 F3-231-2 az
552807000 |P2-127 108 | | $15621000 |Gp3 147 | | 530581001 |F11-508-1 SE F3-232-3 32
P2-130 108 | | 515622000 |Op3 147 F12-508-1 o8 F4-211-2 H
P3127 112 || 15623000 |OmM 145 | | S30582000 |F11-509-1-1 =1 Fa-231-2 3
P3-130 112 || 15624000 [Op1 145 F12-509-11 | 58 Fa2s23 | 34
618416001 |Mt-1-67 96 || 515625000 |Opi 145 | | 530583000 |F11-508-1-2 | 56 Fa-311-1-2 36
MNZ-1-T2 100 || 515626000 |Op1 145 F12-508-1-2 | S5 |FS-321-1-2 36
635928001 |N1-1-19 B4 1| 515627000 JOp 145 | | 531973109 |5-841 138 F5-341-1-2 36
: MNZ-1-19 -| 88 || 515628000 10p1 145 | | $32220001 |F11-507 5B - JF5-351-1-2 38
JO3IB47001 |B-44 & 515642001 JOp2 146 F12-507 o8 F&-311-1-2 40
500480000 |P2-120 108 | | 515646001 |Op2 146 op? 151 F6-321-1-2 40
P2-123 108 | | 315650001 JOp2 146 | | S32305001 |F11-507-1 58 F&-341-1-2 40
F2-122 108 || 515654001 {Op2 146 F12-507-1 58 FE-351-1-2 42
P3-120 112 || 315656001 |Op2 146 | | S3Z306001 |F11-507-2 a6 Fr-403-3 4
P3-123 112 || $15660001 |Op2 146 F12-507-2 <8 Fr-403-3 il
P3-129 112 || S16se0000 |5-0-1-24 138 | | 532307001 |F11-507-241 S6 F&-403-3 48
SO0S54000 JN1-1-11 24 |1 16631000 |R1-1-313 124 F12-507-2-1 5& FE-403-3 50
M2-1-11 g8 R24-313 128 || 532308001 |F11-507-1-1 | S6 || 532795001 |F1-101-3 28
204150000 |P2-155 108 R3-2-315 132 F12-507-1-1 58 F1-111-1-3 28
P3-155 11z R#-2-3-15 136 | | 532308000 |F11-507-2-2 | 56 F1-121-1-3 28
504505000 |P2-148 108 | | 517022000 |P2-147 108 F12-507-2-2 | 58 F1-131-1-3 28
P3-148 112 P3-147 112 | | 532424000 |B-75 8 F2101-3 30
504557000 |P2-156 108 |1 51739010t |E-3 26 || saz47s001 (-5 a F2111-1-3 30
P3-156 112 || 519804000 |F11-5071-2 | 56 J25 78 F2:121-1-3 30
5-8-1-25 138 F12-507-1-2 | 58 || S32476001 {14 74 F2-131-1-3 30
SO8E96004 |F11-607-3-6 | 66 20012001 JFe-601-2 &2 J2-4 78 Fa-211-3 el
F12507-3-6 | 58 F10-501-2 -4 532488001 41452 z F3-231-3 s
508083000 |P2-11 106 | 520860001 fhi1-1-3-9 80 #2-52 4 F3-252-4 32
P2-16 106 -1-29 &2 §32496001 |M1-20 74 F4-211-3 34
F3-11 110 | } $21103000 §5-8-1-23 138 J2-30 TG Fd-231-3 4
P3-16 110 | § 523651001 JAl-47 2 532521001 |B8-74 8 F4-252-4 M
508132001 |21-18 140 247 4 -85 2] F5-311-1-3 38
508170001 |21-26 140 B-4 6 532650001 fH-10 72z F5-321-1-3 35
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532790001 JF5-341-1-3 36 || 533207000 JOp3 147 || $38043000 |F5-341-15 36 §] 45174000 jP1-1-28 102
F5-351-1-3 B 533208000 |Op1 145 F5-351-1-5 35 545173000 ‘PHQ—E 102
FE-311-1-3 40 Op2 148 F&-311-1-5 40 B4617800 IP1-1-245 102
FG-321-1-3 L] Op3 147 F5-321-1-5 40 S45177000 [P1-1-2414 102
F&-341-1-3 40 || 33208000 |Opt 145 F5-341-1-5 40 || 545179100 fP1-1-2-11 02
FE-351-1-3 42 Op2 148 FE-351-1-5 42 245186001 |P1-1-2-4 102
F-403-4 44 Op3 147 F7-403-6 44 545563000 fL1-17-2-2 8B
F7-403-4 45 5334680 JF11-607-5 56 F7-403-6 46 L1722 5B
FB-403-4 483 F12-507-5 o8 Fa8-403-6 48 W -1-2-2 20
F&-403-4 a0 SI3602001 JF1-101-4 28 Fa-403-6 S0 fz-1-2-2 92
§32866000 |R3-2-214 132 Fi-111-1-4 28 F3I515100 |ID1-1-17 18 54558700 |L1-17-2-6 &6
R4-2-2-14 1386 Fi-121-1-4 8 D2-1-17 2 L2-17-2-6 BB
532874001 jR1-1-1-81 124 F1-131-1-4 28 538220001 |E-23 25 Mi-1-2-6 80
R2-1-1-61 128 F2-101-4 30 536224000 |WN1-1-7 G4 M2-1-2-6 a2
R3-2-161 132 F2-111-1-4 30 M1-1-82 96 848362008 {P1-1-2-26 102
R4-2-161 136 F2-121-1-4 30 M2-1-7 98 S45353000 [P1-1-221 102
532876001 |R1-1-1-80 124 F2-13-1-4 30 M2-1-67 100 Pi-1-2-30 102
R2-1-1-60 128 F3-211-4 3z 538200001 |M1-1-3-12 a0 S4536400H [P1-1-2186 102
R3-2-1-60 132 F3-221-4 32 M2-1-3-12 a2 546404001 |D1-1-6-2 18
Rd-2-1-60 136 F3-252-3 32 536408000 |FE-451-4 a8 D2-1-6-2 22
5328771 |G2-185 68 || 533302001 [F4-211-4 34 FE-451-4 42 || S46489001 146
533185 7o F4-231-4 34 S36495001 JOp1 145 § | S46534000 106
R1-1-1-58 124 Fa-232-5 A4 S36024001 |vvaz 153 1z
532877101 |R1-1-4 124 F5-311-1-4 36 || S3T058001 |CQ1-86-1 114 | | 546545000 106
R2-1-159 128 F5-32-1-4 36 2861 118 112
R2-1-4 126 FS-341-1-4 36 a2 163 | | 546548000 106
32159 132 F5-351-1-4 38 || S3IF0S0001 [M1-1-50 a4 10
R3-2-4 132 F&-311-1-4 40 M2-1-55 100 § | 546748000 106
R4-2-1-58 136 FE-321-1-4 40 SIAF060001 fMN1-1-51 84 110
R4-2-4 136 FE-341-1-4 40 MN2-1-56 100 || S46757000 140
532885001 |R1-1-185 124 FE-351-1-4 42 P1-1-1-16 102 142
R2-1-1-65 128 Fr-403-5 44 az 1563 | | 546758001 140
R3-2-165 132 Fr-403-5 46 S38351001 |B-51-2 B 142
R4-2-1-65 136 FB8-403-5 45 al 152 || S<46833001 102
532860001 JR3-2-25 132 FE-403-5 50 538352101 |M1-1-688 05 548967000 140
R4-2-25 136 | | 533805001 |F5-351-2 38 M2-1-7.3 100 142
532806001 |R3-2-2T 132 FB-351-2 42 al 132 | | S46872001 13a
R4-2-2T 136 | | 533806001 |F5-351-3 3B 538353101 |M1-1-68 o5 54600000 6
532887000 [R1-1-2-10 124 - |F8-3513 -4z 1l © o Iwat 152 40
© L R24-240 128 | | 534342001 |F11-507-3 56 S33354001 |Wai 152 &
R3-2-28 132 F12-507-3 58 2304000 |F3-211-6 32 48
Re-2-2-3 136 | | 534343001 |F11-507-4 o985 F3-231-6 32 SAT22T000 144
532895001 |R3-2-212 132 F12-507-4 58 F4-211-6 34 || 47220100 2
Rd-2-2-12 136 | | 534455000 §£1-45 140 F4-231-6 34 @
§32946001 |F2-502 a2 1-45 142 | | S33460100 |R1-1-2-16 124 | | 547263001 144
Fi0-502 54 535032101 |5-8-1-2 138 R2-1-2-16 128 | | S47262001 &
Ops 150 | | s35655001 jOpl 145 | } S32492000 |R1-1-3-11 124 138
532948001 |F9-803 52 536043000 |F1-101-5 28 R2-1-3-11 128 | | 5472700 &
F10-503 54 F1-111-1-5 28 R3-2-3-13 13z &S
Ops 150 F1121-15 | 28 R4-2-3-13 138 88
£32047001 |FO-504 52 F1-131-1-5 28 539820000 JM1-1-48 54 106
F10-504 54 F2-101-5 30 M2-1-51 o8 112
Opg 150 F2-111-1-8 30 || S29821000 pE2-138 64 || 547552000 140
532048001 |FO-505 52 F2-121-1-5 30 E3-136 68 142
F10-505 54 F2-131-1-3 30 538821000 |P2-140 106 | | S47900000 84
Ops 150 F3-211-5 32 P3-140 112 a8
532945001 |F2506 52 F3-231-5 3z 545104001 |R4-2-8 136 | | S48405000 140
F10-508 54 F3-252-6 3z 545105001 Q2170 120 142
Opg 150 Fa-211-5 34 R2-1-8 128 | | S48407000 140
533106000 |M1-1-12 94 Fa-231-5 4 R4-2-9 136 142
MN24-12 =] Fa-252-6 34 545108001 Q2171 120 | | S40245009 138
S33207000 Opl 145 F3-311-1-5 3G R2-1-10 128 | | S49250001 138
op2 146 F5-321-1-5 3g R4-2-10 136 | | 549342001 44
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548342001 48 348371101 |F5-403-1 48 552378000 P2-TE-2 106 555484001 |G2-122 64
148§ | 48372101 |F7-403-2 44 F3-56-3 110 G102 65

548343001 44 F8-403-2 45 P3-67-3 110 E3-108 65
48 S49373104 |F7-403 46 P3-75-2 110 3-122 [=1:]

549345001 444 F8-403 50 P3-75-2 110 555485001 §32-110 B4
48 OpS 149 S52380000 |G2137 64 33110 GE

S49346001 e 549375101 |F3-252.2 32 552394000 |5-9-H 138 | | S55487001 JC1-3 110
43 F4-252-2 34 S82582001 |P1-185-2 104 C2-3 14

S49347001 A4 F7-403-1 46 SSEFS3000 N1-10-2 86 355663001 |21-31 140
48 F8-403-1 &0 MN2-10-2 100 | | 555771001 |R1-1-1-54 132

340248001 44 549376101 |F7-403-2 48 553595001 159 138 R2-1-1-54 125
48 FE-403-2 50 554021000 |21-75 140 R3-2-1-54 130

149 | | 548377201 |F3-252 32 || 554783001 |P1-1-2-28 102 R4-2-1-54 134

543349101 44 F4-252 34 SE85002000 |P1-1-2-3 102 855773000 |R1-1-1-20 122
45 Op 145 | | SS5004000 [F1-1-2-31 102 F2-1-1-20 126

148 8540378201 |F3-25241 32 355028001 |E-30 26 R3-2-1-20 130

S403511 4 F4-2521 34 555020001 |31-31 B0 Rd4-2-1-20 134
48 548378001 [F3-252-7 32 555035001 |F11-508 56 SS57TT000 IR1-1-1-52 122

549352101 an F4-252.F M F12-508 58 R2-1-1-52 126
48 S40380204 |F3-252 32 Op7 151 R3-2-1-52 130

S49353001 44 Fa-252 34 S65036001 |F11-508-11 56 R4-2-1-52 134
48 opl 145 F12-508-1-1 58 S55780001 |R1-1-1 122

148 B40381201 |F3-2521 iz S55037001 [F11-508-1-2 56 R2-1-1 125

S45354101 44 Fa-252-1 34 F12-608-1-2 B8 R3-2-1 130
48 549445000 JQ1-160 116 || 555233001 |F11-508-2 56 R4-2-1 134

op5 149 Q2-160 120 F12-508-2 S8 SE5TE1001 |R1-1-2 124
543356101 |F7-403-1 44 SS1262001 |5-817 138 S55240001 JF11-608-1 g6 R2-1-2 128
Fa-403-1 48 551282001 |5-8-15 138 ' F12-508-1 55 555763001 [R3-2-2 132
848357101 |F7-403-2 44 551440001 FL1-17-2-5 85 S5R3TI6M MN1-141 94 Rd-2-2 136
FB-403-2 48 L217-2-5 a2z ) M2-1-1 a8 EEETEE0DT R24 128

S43358001 |FT-402 444 M1-1-25 30 SESEATI0NT N1-1-3 94 S55TET0D JR1-1 122
FB-402 4B M2-1-2-5 a2 MZ2-1-3 o8 SE5TBE0DT |R4-2 134

Oph 149 261407004 JLA-1T-2 a8 SEE37S001 JN1-1-4 o4 SEETEO0M JR3-Z 130

S48G55101 |FF-403 44 L2-17-2 88 N2-1-4 S5 S337001T JR1-1-1-30 122
FB-403 48 h-1-2 80 §35377001 |P2-10 106 R2-1-1-30 126

OpS 149 hA2-1-2 a2 P3-110 110 R3-2-1-30 130

548361101 |F3-2311 3z 351498001 JL1-17-2-1 56 855378001 |P2-16 106 R4-2-1-30 134
Fa-231-1 34 L2171 88 P3-15 M0Q | 555792001 |R1-1-1-6 122

F7-403-1 44 f1-1-21 - a0 595381001 [M1-1-11 o011 R1-1-1-12 2

Fa-403-1 48 ' M2-1-21 az M2-1-14 a2 R21-1-86 126

5492362101 |F7-403-2 44 551486000 JL1-17-2-3 B 555385001 |P2-25 108 R2-1-1-12 126
F&-403-2 48 L1-17-2-4 B P3-25 110 R3-2-1-5 130

548363001 |F7-402 44 L2.17-2-3 88 555388001 IMN1-10-1 a8 R3-2-1-12 130
F8-402 4B L2-17-2-4 B8 M2-10-1 100 R4-2-1-5 134

Oph 149 M1-1-2-3 a0 555301001 |K1-110 B2 R4-2-1-12 134
S48064 1 |FF-403 44 M1-1-2-4 20 K2-1-10 B4 585794000 |R1-1-1-22 12
FE-403 48 Mz-1-2-3 82 555444001 |Wa2 153 R2-1-1-22 126

Op5 148 M2-1-2-4 oz SH5445001 fWaz2 153 R3-2-1-22 130
S403681 01 |F3-231-1 Iz 551992001 JQ1-1-4 114 | | 855477001 |G1-7 B0 Ré-2-1-22 134
Fa=231-1 34 Qz-1-4 118 G1-9 [=4) E55796001 |R1-1-1-11 122

F-403-1 it 552008000 121-41 140 =1-82 62 R2-1-1-11 126

FE-403-1 48 BE2163000 |P2-111 108 2-103 64 R3-2-1-11 130
S4835T101 |Fr-403-2 44 P3-111 112 | | 555477001 103 &8 Rad-2-1-11 134
Fa-403-2 45 552166000 |P-110 108 1-13 i14 SEETET001 JR1-1-1-4 122
540388001 |F7-402 44 P3-110 12 213 118 R21-1-4 128
Fa-402 438 552215000 pHi-1-45 94 555473001 Ja1-47 114 R3-2-1-4 130

Op5 149 M2-1-50 98 2-47 118 Ra-2-1-4 134

S40380101 |F7-403 A4 552276004 JFs-201-7 kL S55481001 JC1-55 12 555801004 |R1-1-1-1 122
F8-403 48 Fi-301-7 40 2-55 16 R21-1-1 176

opS 149 E2-178 BB E=10 26 R3-2-1-1 130
840371101 [F3-252-2 32 =3-178 0 (51-45 B0 Rd2-1-1 134
Fa=252-2 34 352370000 |P2-66-3 108 SS5484001 |G2-102 G4 555802001 |R1-1-1-2 122
_I,F?-4DG~1 had P2-75-2 106 32-108 B4 R2-1-1-2 126
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55580200 |R3-2-1-2 130 |1 $5583600 |R2-1-2-3 128 | | S56581001 |Q1-83 114 || SSEE57000 |P2-54 106
Ra-2-1-2 134 | | 555837000 |R1-1-2-2 124 2-83 118 F354 110

S55805001 IR1-1-1-31 122 R2-1-2-2 128 | | S56584001 (P24 106 | | SSEE28000 JPA-55 110
R1-1-2-T 124 | | 355838001 R1-1-2-14 124 P-4 110 | | 5566299000 |P2-58 106

R2-1-1-31 126 R2.1-2-14 128 | | SSE585001 |Q1-34 114 P3-56 10

R24-2T 128 | | 555841001 |R1-1-2-1 124 Cy2-34 118 | | S56700000 |P2-58 106

R3-2-1<31 130 R2-1-2-1 128 | § S06586001 |Q1-16 114 P3-58 110

Ra-2-1-31 134 | | 595644001 |R1-1-2-17 124 G2-16 118 || S567M000 |P2-58 106

555806001 JR1-1-1-45 122 R2-1-2-17 128 | | 596588001 |F2-160 106 P59 110
R2-1-1-45 126 | | 556545000 [Q1-1-1 114 F3-160 112 || s56T02000 |M1-1-d44 a4

R3-2-1-43 130 Q2-1-1 116 | | 556520001 |N1-1-52 84 MN2-1-45 %8

Rd4-2-1-45 134 | | 556552001 |Q1-70 114 MN2-1-57 100 | | S56704000 |P2-62 106

§55807001 JR1-1-1-38 122 G2-70 118 | | 5565591001 |M1-1-53 94 P3-B2 110
R2-1-1-38 126 | | 556553001 |o1-71 114 M2-1-58 100 | | 566708000 |P3-E7 110

R3-2-1-38 130 Q2-T1 118 | | 556582001 |N1-1-55 o6 SSETOE000 |F2-64 108

R4-2-1-38 134 1| 556554001 |21-42 140 NZ-1-60 100 P-4 10
SE5808004 JR1-1-1-17 122 | | 556556001 |Q1-5 114 | | 556593001 [M1-157 96 858708000 |P2-65 106
R2-1-1-17 126 Q25 118 M2-1-62 100 P3-65 110

R32-1-17 130 | | 556557001 |G2-6 118 | | 556594001 [M1-1-56 96 556710000 |P3-66 1o

Ra-2-1-17 134 | | 556558001 |Q1-7 114 MN2-1-83 100 || S56711000 [M1-1-15 80
S35502000 JR1-1-1-36 122 Q27 118 | | 556595001 [M1-1-60 06 2115 g2
R2-1-1-36 126 | | 556352001 JQ1-11 114 N2-1-63 100 | § 556712000 |P2-70 106

R3-2-1-36 130 a2-11 118 | | 5568596001 |MN1-1-54 98 P3-70 110

Rad-2-1.36 134 | | 556560001 |O1-12 114 N2-1-89 100 | | s58M3000 P21 108

S5581000H JR1-1-1-34 122 G212 118 | | 56600001 |H-11 2 P37 fig
R2-1-1-34 126 | | 556561001 |Q1-23 114 || 556601001 [|J1-1 74 556714000 |P3-T2 o

R3-2-1-34 130 Q223 118 2-1 78 || S58T15001 |P2-73 06

R4-2-1-34 134 | | 58562001 |Q1-20 114 || S56607001 |Q1-45 114 P3-73 110

555811001 JR1-1-1-24 122 Q228 118 Q2-45 118 | | 556715002 |P2-74 106
R2-1-1-24 126 | | 556563001 JQ1-38 114 || 556608001 |Q1-162 1186 P3-74 110

R3-2-1-24 130 Q2-38 118 a2-162 120 | | 366717000 |P2-75 106

Ra4-2-1-24 134 | | 556564000 JC1-24 114 | | 556829001 |N1-1-70 g6 Pa-75 110

555812000 JR1-1-1-3 122 Q130 114 M2-1-T4 100 | | S56T18000 JP3-76 10
R2-1-13 126 Q2-24 118 || S56631001 |R11-1-39 122 | | 66719000 |P2-20 106

R3213 130 Q2-30 118 R2-1-1-38 126 P3-80 110

Ra-2-1-3 134 | | 556560001 |Q1-76 114 R3-2-1-38 130§ | S56T20000 [P2-24 110

555814004 |R1-1-1-32 122 Q2-78 118 R4-2-1-33 134 | | 556725000 |P2-81 110
R2-1-1-32 126 | | 256560001 |Q1-50 114 || 556632001 |R1-1-1-55 122 ) | 556726000 [P3-82 10
- Ra3-2-1-32 130 - Q250 118 : R21-1-55 126 | | S56727000 |P2-00 108 -

- |R&2-1-32 134 || 556567001 [Q1-51 114 R3-2155 130 Jrigg . 112
555815000 JR1-1-1-47 122 02-51 118 R4-2-1-55 134 | SSETI0000 |N1-1-25 a4
R2-1-1-47 126 | | SS6s6B001 (0152 114 | | 556633001 [R1-1-1-49 122 M2-1-25 98

R3-2-1-47 130 0232 116 R2-1-1-43 126 | | 556731000 IM2-1-27 %8

R42-1-47 134 | | 556560001 Q1-56 114 R3-2-1-43 130 | | 556732000 IM1-1-42 24

555818000 |R1-1-1-10 122 02-56 118 Rd-2-1-43 134 | | SS6T35000 [N1-1-15 94
R2-1-1-10 126 | | 556570001 [P2-94 106 | | 586634001 |R1-1-1-28 122 | | 556736000 JMN1-1-17 24

R32-1-10 130 P3-84 12 R2-1-1-25 126 N2-1-1T 98

R42-1-10 134 | | S56571001 jP2-3 106 R3-2-1-28 130 | ] S56737001 |N1-1 94
S55820001 [R1-1-1-41 122 P33 110 R4-2-1-26 134 || 356740000 |N2-1-15 a8
R21-1-41 126 | | 556573001 jQi-62 114 |} 55663801 |R1-4-4-27 122 | | 556743000 |P3-57 110

R3-2-1-41 130 Q252 118 R2-1-1-27 126 | | 556744000 JM1-1-8 80

R4-2-1-41 134 | | 556574001 JQ1-63 114 R3-2-1-27 130 M2-1-9 a2

B55822001 |R3-2-21 132 Q2-63 118 Ra-2-1-27 134 | | 556747001 W21 a8
Ré-2-2-1 136 ) | 558575001 ja1-64 114 | | 596636001 |R1-1-1-31 122 | | 336748000 JN2-1-48 L

555824001 |R3-2-2-2 132 02-54 118 R2-1-1-31 125 § | 356753001 Jn1-1-13 a0
R4-2-2-2 136 | | 556576001 JO1-75 114 R3-2-1-51 130 WEz-1-13 gz

3356827000 |R3-2-2-6 132 02-75 118 R4-2-1-51 134 || S56755001 JP2-30 106
Rd2-25 136 | | 35657700 |Q1-20 116 || S55892000 |P1-1-2-7 102 F3-30 110
555830000 |R3-2-24 132 Q2-80 120 || 55668593000 |F2-50 105 §] S56TSTO00 IM1-1-3-2 20
R4-2-2-4 136 | | s58579001 |Q1-88 114 P3-50 110 hot2-1-3.2 a2

SE5EN0M |R3-2-2-3 132 Q2-85 118 |] 556694000 |P3-51 110 | | SSETG000T §P2-35 106
Ra-2-2-3 136 || 556580001 §Q1-80 114 | | S56895000 |P3-52 1o P3-35 1Mo

555836001 |R1-1-2-3 124 02-80 118 | | 556686000 |F3-53 110 § | SSE7E4000 JWi-1-27 84
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SBE7E4000 |N2-1-32 98 || SS6796000 {N2-1-8 88 || S58062001 (128 74 || S58143001 JE-37 26
SEE7E5000 |N1-1-28 04 || SS87HROM |G1-37 &0 J2-28 78 558144001 §B-37 &
MN2-1-33 28 G2-118 64 || 558083001 |1-35 74 B-B3 8
SSETEE000 IN1-1-29 94 G3-119 &8 J2-35 78 || 558148001 |B-54-1 B
M2-1-34 o8 J1-53-42 TE || 558084001 pI1-37 74 || 558140001 |B-56-1 &
S567BT000 JN1-1-30 24 J2-52-12 B0 [2-37 [ 58150001 |P1-1-2 102
h2-1-35 88 F2-20 106 || 568085001 |J1-38 74 F1-165-1 104
SE87B8000 JM1-1-31 a4 F3.20 1o J2-38 78 S58151109 |F1-1-212 10z
MN2-1-36 98 || 556793000 |P2-65-1 106 | | SSE086000 {J1-39 T4 || ss8152001 |P1-1-2-32 102
S56769000 |N1-1-32 84 P3-66-1 1o 1229 78 || 55815311 jP1-1-213 102
h2-1-37 o8 F3-67-1 110 | | S58087001 |J1-43 Td 558155001 |B-8 &
S56TT2000 |N1-1-33 94 || 56805000 |P2-60 106 J2-43 78 §| s581560Q1 (P22 110
M2-1-38 86 F3-60 110 | | 558088000 |J1-45 74 || S58157001 |B-10 6
S56773000 (N1-1-38 94 || Ss805700 JAt-28 2 J2-45 78 || 558158001 |B-46 &
M2-1-43 a8 AZ-20 4 558088001 |J1-48 74 || 558165001 |B-25 g
556774000 |M1-1-37 94 || S5B0S8001 [A1-30 2 1248 78 || s58160001 |B-26 &
N2-1-42 a8 AZ-30 4 BS58000001 11-5241 74 |1 558168001 |71-73 140
S56775000 |N1-1-36 g4 || 558059001 |A1-31 2 2-52-1 78 || s58214000 | Z2-70 144
N2-1-41 88 A2-31 4 558081001 |1-52-1041 76 N1-1-2 54
SSETTE000 |N1-1-35 84 || 558080001 JA1-34 2 2-52-101 80 N2-1-2 98
N2-1-40 a8 AZ-34 4 S5E082001 |1-52-10-2 76 || 558275000 [P2-35-1 106
SSETTT000 |N1-1-43 24 || S5B061001 |A1-36 2 2-52-10-2 a0 P3-35-1 1o
556778000 [N1-1-34 o4 AZ-35 4 558023001 |E-39-2 25 || S5627e000 |P217 108
MN2-1-39 ga || sSe0s2001 |A1-39 2 558085000 |11-52-2 74 108
SIET7I000 |N1-1-38 a4 AZ-39 4 2-52-2 T8 108
M2-1-44 28 J1-57 76 || sss1010M 6 110
SE6TE0000 IN1-1-40 o4 J257 80 || S58104001 g 110
M2-1-45 98 || 558063001 JA1-44 2 55810501 <] 110
S5E781000 N1-1-41 94 AZ-44 4 55810600 6 556312001 2
N2-1-48 o8 E-100 8 558107001 & 4
556782000 |N1-10-5 86 G31-64 60 || 558108001 8 £58313001 2
M2-10-5 100 J1-62 76 || 558108001 6 4
556783001 |P2-158 108 J2-62 80 || S58110000 6 S5E314001 2
P2-166 108 | | S58064001 |B-72 8 S581110H & 4
F3-158 112 B-88 & 558112001 6 558315001 2
F3-166 112 || 558065001 JHA 72 || s58114001 6 4
S66783002 |P2157 108 || 55806700 |H-2-2 72 1| S58117001 6 £58318001 2
F2-167 108 || 558068001 fJ1-1-1 74 1| 558118001 g 4
P3-157 112 - i =a b 78 || s58118001 6 1| S56317001 2
. P3-167 112 || s58060001 §11-3 74 || 558120001 - B ) 4.
S567B4000 |N1-15 94 L2-3 78 || ss&121001 -] 556318000 2
MN2-1-5 g8 || s58070001 LIT-E T4 6 4
S56TES000 IN3-1-47 a8 LJ2-8 78 || S58122001 6 558320000 2
556786001 |P2-2 106 || s5a07T1000 L1-2 T4 1] 596123001 8 4
S5ETEE000 IN2-1-28 o8 LJ2-9 78 || S=8126001 26 || sS8321000 2
S5ETR0000 |M1-1-4-1 94 | 558072001 §-12 74 || 558127001 28 4
N2-1-4-1 98 212 78 1| 858128001 26 558322000 2
Z1-36 140 | | 558073001 |J1-1-2 T4 || 558128000 26 4
S5ETI1000 |N1-1-4-2 84 J24-2 78 || 558130001 28 558323000 2
MN2-1-4-2 o8 || sseov400 |15 T4 || 558131001 26 4
2137 140 J2415 78 || 558132001 26 || 558324000 2
SEE7E2000 JN1-1-4-3 a4 || sse0TeOMM |M1-16 T4 || 558133001 28 4
55672000 JM2-1-4-3 98 || 55807600M [J2-18 78 || 58134001 26 || 558325000 2
1-38 140 | | 58077001 |J1-18 T4 26 4
SE8TA3000 JM1-1-4-4 94 J2-18 78 || 558135001 26 || s583zrod 2
MNZ2-1-4-4 98 || 558078001 |J1-19 74 |} 558136001 26 4
1-39 140 J2-19 78 || Ss813TIm 26 || 55832800 2
SS6794000 [N1-1-22 84 || 55807001 |J1-21 74 || 55813800 26 4
MN2-1-22 o8 J2-21 T8 || 558139001 26 |} S58329001 10
1-40 140 | § SSEOBDODY |J1-25 T4 26 14
556795000 (N1-1-21 94 JEES 78 || 558140001 26 || 558330001 0
MNZ-1-21 o8 || sseos1oot |1-27 74 ||| s58141001 140 14
S5ETI6000 |N1-18 24 J2-27 78 ] | 558142000 26§ 85833110 10
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558331101 JC2-2 14 S583I7E0M |C1-554 12 55840401 2 S58453001 IM1-1-5 a0
$58333001 JC18 10 C2.55.4 16 S58405001 18 M2-1-5 L=
C2-5 14 S583TE0M JC1-55-6 12 22 S58454001 JM1-1-7 an
558334100 JC1-11 10 02956 16 558408001 18 21 =T g9z
C211 14 S583TTO0M JC1-558 12 2 558456000 Jn1-1-3-7 40
558335000 1C114 10 C2-55-8 16 558409001 18 M2-1-3-F g2
C214 14 558378000 |C1-55-F 12 2 558458000 JM1-1-3-6 80
55833001 |C1Y 10 C2-357 16 S58410001 18 M2-1-36 g2
G217 14 55837000 JC1-551 i2 22 558450001 IM1-1-35 90
SSE33T0M |C1-28 10 C2-851 16 558411001 18 fid-1-3<3 42
C2-28 14 ki-1-3 &2 22 558450001 fM1-3 a0
558340001 JCi-286 10 H2-1-3 84 S5841 201 18 M2-3 a2
C1-32 10 558380001 C1-8 10 22 558461000 JD1-1-41 18
C2.26 14 C2-8 14 558413001 18 Or2-1-41 22
C232 14 558381000 JO1-1-1 18 x2 h1-1-8 a0
858341001 JC1-25 10 D2-1-1 2 558414001 20 M2-1-6 a2
Ci1-: 10 55838221 |D1-1-25 18 24 558465001 |B-TE 8
C2-26 14 D2-1-25 22 558415001 20 B5B8457001 |B-BB -]
C2=31 14 558383100 | -1-25 18 24 3568466001 |B-20 5
558342001 |C1-23 10 02-1-25 22 5568416001 20 558469001 |B-91 &
C223 14 1-34 140 24 S58470001 |B-23 8
558346001 JC1-33 10 1-34 142 || 55841 7001 18 3568471001 JAl-48 2
C2-33 14 558386001 |DM-1-24 18 22 A2 48 4
S88347004 JC1-19 il DZ-1-24 22 558418001 20 B-T8 -]
C2-15 14 558387000 |D1-1-22 18 24 558472001 |B-31 8
558348001 JC1-21 10 02-1-22 2 558419001 20 S58475000 (B2 8
L led | 14 558338001 |D1-1-73 18 24 S584TTO01 |At-58 2
558349001 JC1-27 0 D2-1-Z3 22 S58420001 18 A2-SB 4
C2-27 14 558388001 JD1-1-12 18 22 B=50 8
558351001 |C1-37 10 D2-1-12 22 5568424001 18 558478101 |B-T1 -]
C2-37 14 558390001 {01-1-28 18 22 S5B470101 |B-B4 8
558352001 JC1-34 0 D2-1-28 2 556426001 18 558480000 |Q1-g5 116
C2-34 14 55831001 J0-1-29 18 22 JGz-05 120
558353001 JC148 10 D2-1-29 22 SE842T001 82 558481001 Q=100 1186
C2-48 14 558392000 JDI-1-27 18 B4 Q2-100 120
558356001 |1C1-54 10 D2-1-27 22 558428001 B2 558482001 |Q1-104 118
C251 14 558393001 (D118 18 B84 Cy2-104 120
S5B3GT00Y JC145 10 D2-1-18 22 558430000 B2 S58483001 §Q1-107 118
C2-45 - 14 || 558384001 JD1-1-13 18 -84 - - pR2107 120 |
558358001 JC1-39-1 i0 : 02-1-13 22 S58431000 82 1] 558484001 jQi-110 16 |-
C2-38-1 14 558395000 |D1-1-16 18 B4 2=110 120
558360000 |C1-39-6 10 D2-1-16 22 558433000 a2 558485001 JQ1-114 116
C2:30-6 14 S5830810 |O1-1-6 18 B4 02-114 120
558361001 JC1-39-2 10 D2-1-6 22 S58434001 8z GE8486000 |Qi-118 116
C2-30-2 14 558397100 |M-1-641 18 B4 Q2-118 120
558362001 JC1-38-3 il D2-1-6-1 22 Se843500 =¥ S68487007 JQ1-124 16
55836E200 JC2-38-3 14 558299000 |O1-1-20-1 18 84 Cr2-124 120
555363001 §C1-38-4 10 O -1 -40-1 18 555439001 82 558488001 JQ2-128 120
C2-38-4 14 D2-1-30-1 22 a4 2-132 120
558385001 {C1-40 10 D2-1-40-1 22 E58442001 a2 S58490001 JQi-138 118
C2-40 14 W1 -1=7-1 ao 84 12138 120
558368000 |C1-41 10 M2-1-7-1 az 558443000 82 858491001 JQ1-140 118
C2-41 14 558400001 JD1-1-2 18 az 2-1440 120
S558389001 |C143 il D2-1-2 22 B4 358492001 1Q1-143 18
G243 14 358401001 D1-1-3 18 84 02143 120
S58370001 JC1-38-8 10 D2-1-3 22 358446008 2] S58493001 |Q1-147 116
C2-35-8 14 S98402001 |01-1-4 18 32 Q2147 120
SSB3T1000 JC1-38-5 10 D2-1-4 22 11 Sc84470M 80 358484001 1Q1-151 116
C2-39-5 14 558403000 JO1-1-10 18 &2 02151 120
S5B3T2001 JC1-39 10 D2-1-10 22 552448000 80 258495001 |1-155 118
C2-39 14 358404001 J01-1-82 18 92 22155 120
5683730 JC1.55-2 12 01-1-11 18 S53452001 a0 S58406001 §01-158 116
c2:552 18 D213 22 | 82 loz1ss | 120
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558488001 90 || 558604001 |G2-145 64 || 558850001 |G3-170 70 || 55877001 [P35 110
a2 33-145 g8 || 558653001 |G2-181 2127 S587THM G281 &4
S5E498001 82 55BG0TO0 |G2-174 & G3-181 7o G381 63
84 3174 70 ] 558654001 |G1-50 60 || SS8773001 |G204 B4
558500001 82 568608001 |G1-80 B0 || 558855001 |31-51 G0 5304 68
84 || $58608001 |G1-30 B0 | ) 558856001 |G1-52 60 858774001 |GZ283 G
558501000 116 | | SSB610001 |G1-8 B0 || SSBEST001 |G1-53 BO G303 &8
120 | | 58611001 |G1-11 60 S58658001 |G1-54 B0 55877001 (G287 64
S58507000 2 31-26 60 || 558838001 |G1-55 60 G397 G5
4 558612001 |1G1-13 GO | ] 558660101 JF11 28 || s587Ts001 |B-96 8
568509001 12 558613001 |G1-6 B F2-1 a0 G161 &0
16 §| 558614001 |G1-27 60 opl 145 | | 556780001 JG2899 64
558510001 az || s5e615001 |G2-130 B4 Opd 148 =300 &8
B4 53-130 g2 || sceses0n |F1-1-1 28 E58781001 |G2100 B4
558511001 az || ssee1e0n JG2-153 o4 F2-1- a0 33100 &8
84 G163 B8 || Ssese2001 JF1-1-2 28 S0BTE2001 JF1-101 28
558513001 116 | | S5BE1T001 |G2172 %37 F2-1-2 30 F2-101 e+
120 G172 7o S5BTIS001 jl1-1 a6 Opd 146
S5ES14101 D11 18 s5es1e00t |a1-73 g2 L2-1 a8 E5ETB4001 IF1-101-1 28
D2-1 22 || s5BE1e001 |G1-22 60 558736000 JL1-2 86 F2-101-1 =0
558516001 |J1-52 74 |1 S5BE20001 |G2-147 B4 L2z a8 258785001 |F1-101-6 28
J2-52 - E3-147 B8 || 558730 |L1-3 a6 F2-101-6 30
556516001 |J1-62410 76 558621001 |G2-148 B4 L2-3 a8 S5ETET001 |F1-111 28
J2-52-10 80 3148 g8 || S5e738001 fL1-4 g F2-111 30
S58517000 JA1-1-3 2 S686220M G207 &4 L2-4 83 opl 145
AZ2-1-3 4 G307 68 558738000 |L1-6 a6 858783001 |F1-111-1 28
S58519000 |K1-1-23 g2 || 558823001 |G2-109 g4 L2-8 88 F21114 30
k2-1-23 84 33108 &8 || 558740001 JL1-8 a5 S5EFEA00T IF1-111-11 28
558524001 |B-47 & || SsEs24001 |G2455 64 L2-8 ] F2-111-1-1 30
L1-20 86 IE155 g8 || 858742001 JL1-9 a8 258911001 |Fo-501 52
L2-20 g8 |} 558625001 §G2-150 B4 L2-9 aa F1e-501 54
558537001 |C1-47 10 150 i3] 556744001 fL1-10 a5 Op6 150
C2-47 14 || 558627001 |G2-129 64 1.2-10 88 1 556912001 |F9-501-1 52
S58538000 [21-15 140 53-129 &0 55B746000 JL1-13 a5 F16-60141 54
558539000 [£1-30 140 | | 58629001 1G1-1 80 L2-13 =) S569714001 JF1-1-5 28
858540001 |Q1-132 116 | | sS8s30001 pa1-2 80 5587470 JL1-17 86 F21-5 30
558541000 |21-62 140 | | S58631001 |G1-4 80 L2-17 a8 EE8915001 [F141-6 28
550543001 JH-2-1 iz Q=77 114 || S58748000 JL1-17-1 [ F2-1-6 30
- |21-100 140 Q2-77 He L2-171 88- || 258916001 fG2-138 - B4
558545001 |Q1-102 116 | | 58532001 |G147 g0 || s58751001 Jre-30 all - 33138 &8 |.
Q2-102 120 | | 558833001 |G1-33 &0 Dp2 146 | | 558917007 |G2-80 54
S5E546001 |Q1-103 116 | | 558634000 |Gt-66-2 62 Op3 147 § | 5582180017 §G2470 B6
a2-102 120 | | 558835000 |G3-124 2 SEETE2001 |F6-301-1 40 S58O57001 |P1-185 104
588549001 |D1-1-43 18 558636001 |G1-67 62 558753001 JFe-301-1-1 40 559001101 §P1-1-2-1 102
D2-1-43 p.r) G1-67 62 || 558754001 {F5-301-1-2 36 || S5:115001 JGi-721 62
568550001 |M1-1-31 20 558637000 |G2-89 64 F5-303-1-2 36 568116001 JGi-71 62
M2-1-3-1 a2 G3-89 68 || SSETS4001 |Fe-301-1-2 40 || s591170M G259 64
558551001 |E-38-1 26 || 55863800 |G3-157 68 F&-303-1-2 40 || S5118001 |G2157 B4
J1-53 78 558539001 G3-158 i S5ETER001 JFS-301-10 36 558351001 |F5-451 38
J2-53 &0 558640000 |GI-159 70 FE-301-10 40 558352001 |F5-451-1 38
598053001 |£1-29 140 || SSB641000 |G2-188 66 || S58756001 JF5-301-11 35 || 558353001 |FS-31 36
558554000 |21-27 140 G3-186 70 FE-301-11 A0 Op2 145
558555000 Zi-28 140 | | 558842001 |G1-T2-2 g2 || SSE7eT001 |Fe-301-8 a6 Op3 147
558556000 1214 140 | | 358643001 [jG1-81 62 FE-301-9 40 539354001 FS-301-1 3B
558557001 |B-S1 8 S58644001 |G3-80 65 || 558758001 JFE-451 42 || 558355001 |F5-301-1-1 385
558558001 JD1-1-37 18 95864500 |G2-121 64 || 556759001 |FE-451-1 42 550375000 IM1-10-4 96
D2-1-37 22 G121 68 || 556768001 |F3-231 3z W2-10-4 100
558558001 |D1-1-39 18 || s58648001 1G2-123 64 Fa-231 34 || $98382001 |32 T4
D2-1-39 22 G3-123 68 opt 145 J2-32 ]
S58562000 j21-8 140 | | 558647001 |G2Z-132 64 || 358770001 JF3-231 .4 359391000 (G202 £
558600001 |G1-15 &0 G3-132 63 Fa-231 34 G382 65
S58E02001 |G1-32 &0 55664800 |G1-48 0] Opt 145 || 359302001 |Fe-303 40
SHEE03001 §1G1-19 &0 SOBE49001 {G1-26 60 || 558771001 P25 106 op2 146

164



78!/ INDEX

CODE | REF.NO |page]| CODE | REF.NO [page]| CODE | REF.NO |page]| CODE | REF.NO |page]
559392001 JOp3 147 || SA2T7T000 |P2-144 108
S50303001 |F5-303-2 38 P3-144 112
FE-303-2 40 Pa-142 112
558384001 |F5-303-3 36 P3-143 112
FE-303-3 40 P3-144 112
S82307001 |F&-303-1 40 SAZEST00T IM1-1-T1 96
559388001 |FE-303-1-1 40 W2-1=T5 100
5509395001 |F5-303 36 SAZIZI0NM IM1-1-16 20
Op2 145 M2-1-16 92
Op3 147 | | SA2824007 |E-7 g
559400000 f&1-68-1 g2 SA2972001 Q118 - 114
B58402001 |F5-303-1 36 G218 118
550403001 |F5-303-1-1 36 UoBaTi003 JAT-51 2
588571000 JP2-51 106 251 4
E58572000 |P2-52 105 R1-1-2-15 124
558573000 |P2-53 106 R1-1-217 124
550574000 |P255 108 R2-1-2-15 128
559575000 |P2-E6 108 R2-1-317 128
559576000 |P2-T6 108 R3-2-319 132
S58578000 |P2-81 106 R4-2-3-18 136
S50579000 |P2-82 106 | | UDOZBOD0Y |F2-82 106
S59638001 |GE3-161 70 FP3-82 112
550648001 |G2-181 =] Wal 152
S50684001 |F5-301-2 28 XA9639001 |P1-1-2-2 102
FE-301-2 40 HASE40001 |P1-1-2-B 102
550665001 |F5-301-3 3%
F&-301-3 40
350872000 |G2-124 64
559992001 [H-8 72
Z1-80 142
Z1-80 142
559954001 JH-8-1 TZ
£1-80-1 142
21-80-1 142
59396004 |Z2-69-3-2 144
SADTTI000 JA1-48-2 2
A2-40-2 4
SADTO0O0O1 JP2-162-1 108
: P3-1621 12
SADTOI001 |P2162-2 108
P3-162-2 112
SADFO200M |P2-182-3 108
F3-162-3 112
SA0S89001 Q169 114
Q2-68 118
SA1645011 |£1-20-2 140
SAZ095001 |H13 T2
SAZ1T4001 |H-2 T
SA2175001 |P2138 108
P3.138 112
SAZ216001 |N1-10 96
M2-10 100
SAZ228001 |F1-1-4 28
F2-1-4 an
SAZZE8001 [M1-1-313 a0
MZ-1-3-13 a2
SAZISZ00T |N1-1-5 a4
M1-1-63 a6
M2-1-8 a8
M2-1-68 100
SAZTTTO00 JF2-141 108
P2-142 108
P2-143 108

165



A A R
PARTS BOOK
TSH-TRENSH
T4R7-8561 EEETEME S 15F 18 TEL (052) B24-2392
BROTHER INDUSTRIES, LTD

15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone ; 81-52-824-2177

BE1204B BE1206B
SA2108-001
2002.04. B(1)



